
SEMINOLE COUNTY 

Chuluota WWTF 
Florida Central Commerce Park WWTP 

Harmony Homes 

Docket No. 0801 21 -WS 

Application to Increase Rates and Charges 
For a "Class A" Utility 

In 

Florida 

Volume 5 
Book 2 

Set 13 of 16 

Part 2 of 2 

Containing: 
Monthly Operating Reports 
Monthly Discharge Reports 

Sample Results 
Permits 

Correspondence 

Aqua Utilities Florida, Inc. 



I I I I I I I I I I I I I I I I I I 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
w m  C0mpkt.d 111.11 lhle moon to: Dapl. et E n b m n I . 1  PmteeUon. C.ntr.1 Ol.Wkl, 3340 Y a p I m  B0ulw.a Sulta 212. Orlando. FlorH(. 32a01.3'8' 

PERMITTEE NAME: Florida Water Services Corporation PERMIT NUMBER., FLAOI1076 
MAlLiNG ADDRESS: P.O. Box 609520 

Orlando, FL 32860-9520 LIMIT Flnal REPORT Monthly 
NIA GROUP: Domeatlc CLASS SIZE 

FACILITY: Chuluota WWTF MONITORING GROUP NUMBER: RM)1 
LOCATION: I 2 5  East 10th Street MONITORING GRWP DESC Spayfield, including Influent 

COUNTY; Seminole 
Chuluota. FL 32766 NO DJSCHARGE FROM SITE: I 1  



I I I I I I I I I I I I I I I I I I 

DISCHARGE MONITORING REPORT - PART A (Continued) 
Facility Name: Chuluota WWTF Pennit Number: FLAO11078 Discharge Point No.: RWI 

. .. . ._ __ 

. I- 

I 



CBOD5 : Fecal I NlWIen. pH ~TSS (") TRC (For Flow (MGD) 
(mglL) i Coliim jNkrate,Total (S-U.) I Disinfect.) 

I Baderia i (asN) I (mQk) 

- Day Shfi Operator Class: C Certilication No.: 9558 Charles Harris 
Day Shiff Operator Cbss: -CL CeWzation No.: 11993 Alfred Gerardo 
Day Shifl Operalor Class: - Ce!tiiicaCon No.: 
Day Shfi Operator Class: - Certif!!ion NO.: 
Lead Operator Class: -A- Certkbtion No.: 8184 William Trendel 
Type of Emuent Disposal or Reclaimed Water R e m :  Sprayfield - 
LkmaedWetWeamerDisch&!w?Atiivated:Yer. 0 NO: D N o f l \ P # i n :  ~yes,oumlativedaysofrretvealherdilyge 

'Attach addnional sheet$ if neassaryto list all "ied operato=. 

- - - - 

(m9n) (mgU 
CBOD5 



I I I I I I I I I I I I I I I I I I 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
When com(Uel8d M u  thbrspctto: 0.~1.01 Envlrsmmal P r o u ~ t l m .  Central DIsVici. 3118 Maoulr. Boulevard Suile 112, Qdando. Flodda 31WI-5787 

PERMITTEE NAME: Florida Water Sewices Corporation PERMIT NUMBER: 
M U N O  ADDRESS: P.O. Box 609520 

FLA011076 

Orlando. FL 32860-9520 LIMIT: Flnal REPORT Monthly 
CLASS SIZE: NIA GROUP: DomesUc 

Chuluota WWTF MONITORING GROUP NUMBER: R.001 FACILITY 

LOCATION: 125 East 10th Street MONITORING GROUP DESC: SprayReld. lncludlng lnfluent 
Chulueta, FL 32766 NO DISCHARGE FROM SITE: t I  

COUNTY: Seminole 

I 

i 



I I I I I I I I I I I I I I 1 I I I I 



DAILY SAMPLE RESULTS ~ PART B 
PermitNumber: ~ ~ 0 1 1 0 7 6  Discharge Point Number R-001 Facility Name: Chuluota WWTF 

county: Seminole 

To: u28107 -_ - -  21107 - _-_ - Monitoring Period F": 

- Day Shifl Operator Class: Certification No.: 9558 Charles Harris 
Day Shifl Operator Class: -C- CeltifiMion NO.: 11993 Alfred Gerard0 
Day Shifl Operator Class: - Cetii&ion No.: 
Day Shifi Operator Class: - Cemfication No.: 
Lead operator Class: -A- Certiflcatlon No.: 9184 William Trendel 
Type of Emuen1 Disposal or Reclaimed Water Reuse: 

t imi tWWetWeamsrDi~rge~a led:YeJ:  0 No: 0 NdApplimk. Kver.cumularivedaVs~twettaIherdirclurge__. - 

- 
- - 
- 

Sprayfield -. _- - - - -. - - - - .- . - 

. Anach sdditionel sheets if necessary lo l i  all cartMed Operators 



I I I I I I I I I I I I I I I 1 I I 1 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
Wlun cDmpleIM m u  this npm to: o+pt. 0,  ~ ~ ~ i ~ ~ ~ . ~ t ~ ~  ~ ~ n n ~ ~ ~ ,  cmirai m m c t .  3 3 ~  ~ i ~ u l r a  B ~ ~ I W U ~  wulb z~.odanm. Fladd. 52803-3157 

PERMITEE NAME: Florida Water Services Corporation PERMIT NUMBER: FLA011076 

MAILING ADRRESS: P.O. Box 609520 
Orlando, FL 32860-9520 LIMIT: Flnal REPORT: Monthly 

CLASS SIZE: NIA GROUP: DomesUc 

FACILITY: Chuluota WWTF MONITORING GROUP NUMBER: R-001 

LOCATION: 125 East 10th Street MONKORING GROUP DESC Spnyfleld, includlns Influent 

Chuluola. FL 32766 NO DISCHARGE FROM SITE: [ I  
COUNSY: Seminole 

To: 0313112W7 MONITORING PERIOD From: 0310112007 
Fmquency 1 Sample Type 1 . Parameter /Quantity of Loading j Units j Quality or Concentration 

Flow, 

MonSlts NOrCF&I- 
Sollds, 

Mon.Slte No. EFA-i 



I I 1 I I I I I I I I I I I I I I I I 

DISCHARGE MONITORING REPORT - PART A (Continued) 
Permit Number: FLA011076 Discharge Point No.: ROO1 Facility Name: Chuluota WWTF 

Collform. Fecal 

(For Dlslnfectlon) 

P A W  Code OW20 1 

CBOD5 

P A W  Code 80082 G 
!! ondlte No. INF.1 ~ 

TSS 

. .... - . ... .. . . ... . . . . . .. 

. Measurement 

Percent Capaclly, 

__ ... , 

Measurement 



DAILY SAMPLE RESULTS ~ PART B 
DlScharge Point Numbec ROO1 Facility Name: Chuluota WWIF PermitNumkr: FLAO11076 

County: Seminole 
311107 To: .. V 3 i E  From:- .. 

PLANT STAFFING: 
Day Shifl Operator Class: 2 Cetification No.: 9558 Charles Harris - 
Day Shift operator Class: -C- Certikation NO.: 11993 Alfred Gerard0 - 

Lead Operator Class: -A- Cemfcation NO.: 9184 

- Day Shifl Operator Class: - Certfication No.: 
Day Shift Operator Class: - Cenifcation No.: - 

- William Trendel 

Spnfleld .. ____ Type of Effluent Disposal or Reclaimed Water Reuse: - .. . . . . . . . 
timitedWetWeamerDischsrge~ivaled:Yes: 0 NO: D NotApplisble: I f y e . . ~ m u l a t i v e d a y s ~ ~ w e a U l e r d l ~ i ~ ~ _  

*Attach additional sheets If necessary to list all cetiied operators. 

- 

- 
FWFUOll67l~lDW)P 
VSrrlDn D6Rom 



I I I I I I I I I I I 1 I I I I 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REP 
Wi”+*t.a mnll lhl. t.pd tw h p t .  olsnrimnmSntd PIOUEC~. c.mm ~l.v(sl. 3 3 n  14aquim emlaram %Its 232 Mnm, Florld. Wm347W 

PERMITTEE NAME: Florida Water Services Corporation PERMIT NUMBER: FLAOi1076 
MAILING ADDRESS: P.O. Box 600520 

Orlando, FL 32860-9520 LIMIT: Flnal REPORT: 
C U S S  SIZE: NIA GROUP: 

FACILITY Chuluota WWTF MONITORING GROUP NUMBER: R-OOi 

I I I 

RT - PART A 

Monthly 
D om 8s t I c 



I I I I I I I I I I I I I I I I I I I 



DAILY SAMPLE RESULTS -PART B 
F a d l i  Name: Chuluota WWTr PermitNumber: FLAOl1076 Discharge Paint Number: ROO1 
County: Seminole 

Monitoring Period Fmm: 4/30107 To: 411m7 - . 

CBOD5 Fecal , Nitrogen, : pH iTSS(mg/L)i TRC(F0r ;Flow(MGO)/ CEK& 5 :  (ion, s s j  
I 

(m@L) : Coliform !Nitrate.Totali (S.U.) ~ j Disinfed) 

i 
I I 

I 2.2: . 0 . i ~  j , . I 

: (mgk) i 

i 
~ (#/lOOml) : (m@) i 

i, ..1.- .LA.. .--.. ~l--. -~ 1 I 

EFA-1 €FA-1 I EFA-1 : €FA-1~ ' ;  GA-T i EFA-1 ! FLW-01 i INFO1 1 INFO1 

i Bacteria (asN) 

... - .  -. ~ 

2 8 2  1 74055 [ 00620 j 00400 ~ 00% 50060 ~ 5W50 i ' 80082 ,~ . 00530 ._ . 

.. 7.4 j 

6 . - -. _ _  .... ...- 1.5 i I-.- 2.21 I 0.087.. . 
! . .  . .  I .i.. ! ---t- ! 

7.6 0.116 

0.116 
j 1 L G i  1 .--.. ! 

7 

8 .... . - 
7.4: i 2.2/ 0.114 I 
7.0 

' 
. ... . . .  . 

! 0.112 ; 
9 I 

4. 
i .  

~~ . - - . - .. ... _. 
I 

10 

11 7.0. j.. 4 -i. ! 

! 

~ . ~ .  *... .-1 .. 7% i ,.. . . . .  
i - 

! 
i 7.3 , 

7.2 I I -- . . ~. ~ 

...... , . .  

I 

.. , .- 13 
14 
i 5  

16 
17 

18 

I 9  

20 
21 

22 
23 

24 

25 
26 

27 

28 I 

-_ ~ 

I 
~ ~~ 

~ 

-~ ~~ 

..- 

... .. - 1 . 1.5: 0.110 I i . -1. 
~ 7.2 : ! . . 

! 
. 

l . 8 !  o110:j. .. 
..1_ -. 

i . __.-t. 7.2 j 
.. 

350! 310 I ; __1 ~. ~. 

... . 8.0. i . .  2.0C' 

........ ........... 7.3 

7.3 , i 

- - .  

~.b... 
..... . . . . . .  . . . . . . . . . . .  

.- .. 

-. __ 
............. 

. 

i 

. . . . . .  . . . . .  .. i . . .  -..- .. , .- 7.3 

! 7.3 . . . . . .  - ~ 

. . .  . ........ ... 
.... .. - ............ ._ 

I 

. .  
7.5.;- ....... . . 
7.4 

- ,  

j . . .  i .  . 
I 

. . . . .  ....... . . .  .. . 

I 
Day Shifl Operetor Class: 2 Cartication NO.: 9558 
Day Shin Operator Class: - Certification No.: - 
Day Shill Operator Class: - Certification No.: - 
Day Shti Operator Class: - Certfficatlon No.: - 
Lea8 Operatar Class: -A- Certmcation NO.: 91e4 William Trendel - 
Type of Effluent Disposal or Reclaimed Water Reuse: Sprayiield . .... . 

. .  

. i 29 i ! i~ ..-- 
31 
30 ! . .  ..i : -. 74.2 

O.OOO! 

'-ANT STAFFING 
- Charles Hams 

Limited Wet Weafhef Dls~Aarge Activated: Yes: 0 No: 0 Not Applkable: If yes. cumulative dayS Of We1 WSavlW dischaqe. 

*Attach addltional sheets if necssrary to list an ae"l operators. 



I I I I I I I I I I I 1 I I I I I I 1 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
r" C'XVbtWl m/I this mpOn io; D.pt 01 Endmnmmtil Pmaclion, Cwtral Distrioc 3539 M@g~lre Boulevard SvlllZ1L Odando. Flollda 328034787 

PERMIT NUMBER: FLA011076 PERMITTEE NAME: 
MAILING ADDRESS: P.O. Box 609520 

Florida Water Services Corporation 

Orlando. FL 32860-9520 LIMIT Final REPORT: Monthly 
CLASS SIZE: NlA GROUP: Domestlo 

FACILITY: Chuluota W F  MONITORING GROUP NUMBER: R-001 
LOCATION: 125 East 10th Street MONITORING GROUP OESC: Sprayfield, includlng Influent 

COUNN: Seminole 
Chuluota. FL 32768 NO DISCHARGE FROM SITE [ I  

Total Through Plant Measurement 

K S K N o .  FLw.1 
BOD, Carbonaceous 6 

d-W-?!%i. .... -- _ _  - __ 
MonSlte No. EFA-1 Measurement 

Total Suspended Measurement 

Mon.Slte No. EFA-1 



I I I I I I I i I 1 I I I I I I I 

DISCHARGE MONITORING REPORT 

Facility Name: Chuluota W F  Permit Number: FLAO11076 

PART A (Continued) 

Discharge Polnt No.: ROO1 

PARM Codo 00400 1 
MonSlte No. €FA-1 
collform, Fecal 

For DlslnfecUon) - 
. . . 

MOn.s!!eNO. !K!L.-. 

.. .. 

Percent Capaclly, 
TMADFlPermltted 

Mon.Slle NO, FLW-1 

I I 



DAlLY SAMPLE RESULTS. PART B 
Faulity Name: Cnuluota WWTF PemitNumber: FIAO11076 Discbarge Point Number: R-001 

county Semlnole 
Monitoring Period From: 

- 
To: 5'31/07 .~ ~ 

511107 . -_ 
- 

- 
- 

- 
- 

- 
- 
- 

- 

- 
- 
- 

PLANT STAFFING: - Day Shin Operator Class: Certification NO.: 9558 Charles Hams 
Day Shift Operator Class: - Certification No.: 
Day Shifl Operator Class: - Certification No.: 
Day Shft Operator C k  - Certification No.: 

Type of Eflluem Disposal or Reclaimed Water Rewe: 
Lvnned Wet Weaker DIscha9e Pdvsted: Y s  No: 0 Nol APPlicdblti II yes. cumulative days of w ~ a m e r  dkhrge  

*Attach addiiianal sheets if necessary to list all cemfied operalors. 

- LeadOperator Ctass: -A- Certification No.: 9184 William Trendel 

.. __.__ Sprayfield 

- 



I I 

..... ... 

002 ..... ...... .... ..... 

......... ..... ...... I ...... I .I. 

0 
..... ........... .................... -. ....... 

............ .................. . 

...... ...... ....... 
x3 I i ; j 1 .I 

-1 -- 
....... .,. .- 

...... .._, .. 

. ... 

paw 1 I 
PBW j ........ I .. .' .. "" 

!.- ' '' ' 

! 

PEW 1 .......... 

PEW i 
......... 

... ......... 

...... 

............................. 

........ 

i 

OLL'O 

C'O 

I I I I I I I 1 I 1 I I I I I I I I 



I 1 I I I I I I I I I I I I i I I I I 

DISCHARGE MONITORING REPORT - PART A (Continued) 

Chuluota WWTF Permit Number: FLA011076 Discharge Point No.: ~ 0 0 1  Facility Name: 

U Quality or Concentration , Parameter I ,Quantity of Loading 

............... .......... . . . . . . . . . . . .  . . . .  I ~ -- - ~ ~ . -  ! .  I (1 ~ -- .~ 
PH /samDle I I 

. . . . . . . . . . . .  ........ 
( IPAh Code 00400 1 
Mon.Slle NO. EFA-1 Measurement I 
Collfon. Fecal Sample 

. -- ..... . . . . .  
PARM Coda 74065 Y 
Mon.Slte No. EFA-1 
Collfon, Fecal ;Sample 
...... ..... . . .  .......... . . . . . . . . . .  

...... Measurement 

L~..- 

. . . . .  
!Sample 

.... 

.... 

. .  

~- - .. 

7.6 ! 7.6 I 
..... ..I-. .. .  _ . .  .j 

6.0 

~ 

1.oc 
... 

1 .o< 
..... 

... ... 
I 

.............. 

......... 
6.4 

i- 
Units 

. 

S.U. 

S.U. 

WiOOmL 

IlllOOmL 

1II4WmL 

1VIWmL 

.. _. ... 

. . . . .  

. . . . . .  _ _  
.... - .... .- 

mnk 

mg/L 

mglL 

. . . . . . . .  . . .  - .  

.. .... _- . .  

..... .. . . . . .  ........ 

_I--- 

. . . . .  

PERCENT 

... 

NO. i Frequency ! SampleTyp 
Of O f  

. . . . . . . .  
0 6DaysMleek Gmb 

16DaiMleek 1 Grab 

........ 

. . .  
Grab 

. 

. .  . . . . . . .  .... .- 
Every Two 

Grab WMkS . _. 

Grab 0 5DaWMleek 

- - t 6  DayaMleek 1 Grab 

- ........ 

... 1 ................ ....... .... 

8-hour FPC 

8-hour FPC 

8-hour FPC 

8-hour FPC 

___  ...... 
...... 

. .  

.. .............. . . . . . .  - . 
I I Monthly 1 Calculated 

Monthly 1 Calculated 

.. . ... ...... _.._ 

... 



DAILY SAMPLE RESULTS ~ PART B 
Facility Name: Chuluota WWTF PermiVllumber: FLAO11076 
county: Seminole 

Moniloring Period From: 6/1/07 .. To: .... FL 

Discharge Point Number ROO? 

1 . .  
2 
3 

__ 
. . .  
4 

5 ... 
6 
7 ... 
6 

9 

10 
11 

12 

13 

14 

- 
........ 

.. 

- 

. .. 

-15. 
16 .- 
17 

18 ..... 

23 

24 

25 

26 

.... 

. . _  

-. 

29 

30 
_ _  

m D 5  ! Fecal I Nitrogen pH ;TSS(mg/L): TRCFor ,FIow(MGD): CBOD5 j TSS 
(mgL) : Coliform :Nitrate.Tatal: (S.U.) Diinled) WQW I (mwV i 

; Bacteria i (mglL) i ' 

(asw [ 
j (#/lWml) ( m a )  ' 

I 
! 
! 

80082 . 74055 i 04620 W O O  ! 00530 : 5o060 5o050 . 80082 : 00530 1 

j - 
-_L +- 

I 
! - ! 7.5 ! j - 2.2' .0.083 i ~ 

- .- 7.6 1.5: 0.099: ,- 

0.7, 0.101 ! .... 

. 7.6 2.2: 0'01 i- . . 

.... L .......... : .~ . 
-. -. .... .. - ! 7.5 - 

.. -_ -. - 
2.2: -0.103- _ _ _ _  : -. __ .. .. ......... 7.6 I 

7.5 j -- 2.2' 0.109 _. . ._ .. . . .  

. _. 

... . . .  

... ~ -. _ _ ~  7.5 : - .- .- 2.2L . .-Q.!P7 

As.".- 7.6 2.2: 0.106 

0.107 .~ ...____ - --____. . I 
~ 

... . ....... i. I 
2.2' 0.102 

2.2: 0.109 

0.110 

..... -..- 7.6 __.-. 

.i- L-. 
! 7.6 j - . _I-_. . . . .  ............ . . . . .  

2.od ... 1.0<. 6.4 I. 7.5 : 2.2. 0.108 ... . ~ . . ~  3201 .... 29'. i - .... 

......... ~ 

7.5 
7.6 ' 

, ; .--::z; 
- 

... . ......... ..-___I____ - ~ ~ . _ _ _ _ .  ______ 2.2; 0.188 

2.21 0.105 

: 0.188 ! 
_ _  

.. I--' _- -..- -. 

. ~ 7.5; - .. . - . ..... 

I 
i I 7.5 2.21 0.076 ; -- 

2.2; 0.103 
- __ 

. .................. i 7.6 -. _-.. 

- Day Sha Operator Class: & Certification NO.: 9558 Charles Harris 
Day Shn Operator Class: - Certificatbnn No.: 
Day ShiR Operator Class: - Certification No.: 
Day Shnt Operator Class: I C e t i i i o n  No.: 
Lead Operator Class: -A- CerMication No.: 91 84 William Trendel 
Type of Effluent Disposal or Reclaimed Water ~ ~ u s e :  

Limited  we^ weamer Dischame ~ d i ~ t e d :  yes: 0 NO: ~ot~ppli-ble: if ya. cumumivs days ofwet "er discharge- . .  

- - - - 
9payfleld _-___ .... .. 

* Attach adddiona! sheets if nacessaq to list all cartitmd operatan. 



I I I I I I I I I I I I I I i I I 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
wha m.M WI Ihl. npmto; D.PL d e n r l m l d  Pmlruon. C.ntnl ~llmsl, Ism Y q d m  Ww~d MU ULalando. floddm 32enHm 

PERMITEE NAME Florida Water Services Corporalinn PERMIT NUMBER: FlA011076 
MAILING ADDRESS: P.O. Box 609520 

Orlando, FL 328809520 LIMIT: Flnal REPORT Monthly 
CLASS SIZE: MA GROUP: M e 6 U C  

FACILITY: Chuluota W F  MONITORING GROUP NUMBER R-001 
LOCATIOfd: 125 East 101h Street 

COUNTY: Seminole 

MONITORING GROUP DESC: Liprayfield. including Influenl 

Chuluota. FL 32766 NO DISCHARGE FROM SITE: [ 1  

I I 



I I I 1 I I I I I I I I I I I I I I I 1 

DISCHARGE MONITORING REPORT - PART A (ConUnued) 

Permit Number: FLA011076 Discharge Point No.: ROO1 Facility Name: Chuluota WWTF 

-- 
our FPC 

veyTwo I"^  ̂ I 8.hour FPC 
ks 1 
I~~. 

our FPC 

_- 



DAILY SAMPLE RESULTS -PART B 
Discharge h i m  N d T .  Rdol - FaulIlyName: Chuhmta WWTF PermitNumber FW11076 

County: Seminole 
hbnto$ng Pericd To: 7BlM7 __. __ mm7 FI" __ _- . ._ . . 

Day Shitt Operator Class: - C e m n  No.: 
Lead Oprator Class: -A- CeltiRcation No: 9184 William Trendel 

- 



I I 
I I I I I I I I I I I I I I I I I 



I I I I I I I 1 I I I I I I I I I I 

DISCHARGE MONITORING REPORT - PART A (Continued) 

Facility Name: Chuluota WWTF Permit Number: FL4011076 Discharge Point No.: ROO1 

Mbn.SIIa No. FLW-1 



DAILY SAMPLE RESULTS -PART B - FaciUtyName: Chuluoia WWTF P e m U w ”  FLAO11076 Disdlarse Point Nlanber: R401 
C ” Y :  Seminole 
Modloring Period Fmm: a11107 .. To:, .-,8/31/07 ._ ..... . 

I I 7.8.1 2.2 0.098 I 

I I 7.6 i 22 0.054 I 

.......... . ..... ..+ .... . -. 
... . I 7.5 \ I i 0 . 0 7 4 E -  ’.-/ - 
.--I 

ANT STAFFING 



I I I I I I I I I I I I I I I I 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
Wh.n conPlml.dnull Ihl. w n t m  D.PL M E W  Prot.cW0~ C.n(r.1 U M o l .  2JW MquIm BouIw~rd 8vlh Ifl.alnd0, nolld. 3mOJ-371l 

PERMIT NUMBER: FLAOI 1076 PERMITTEE NAME: 
MAfLlNG ADDRESS P.O. Box 609520 

Florlda Water SEMCES Corporation 

O h " ,  FL 328809520 LIMIT Flnal REPORT Monthly 
CLASS SIZE: NIA GROUP: Dmeatle 

FACILIPI: Chuluota WWTF MONITORING GROUP NUMBER R-001 
LOCATION 125 East 10th Street MONITORING GROUP DESC: SprayReld. lneludlng Influent 

COUNPI: Semlnole 
Chuluota. FL 32788 NO DISCHARGE FROM SITE: [ I  

I I I 



~ 

I I I I I I I I I I I I I I I I I I I 

DISCHARGE MONITORING REPORT -PART A (Continued) 

Facility Name: Chuiuota WWTF Permit Number: FLA011076 Dischargs Point No.: ROO1 

y.IWeekI Grab 





I I I I I I I I I I i I I I I I I I I 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
m n  c o n p l m  nun ulb "weto: mpt.  of ~ ~ u l ~ ~ ~ ~ ~ t d  pmt.ai4 m b . 1  ol.vlSs a m  Y ~ ~ ~ I , .  sodevard suit. ai. odmm. m d d a  azy11~781 

PERMITTEE NAME: Florida Water Services Corporation PERMIT NUMBER: FLA011076 
MAILING ADDRESS: P.O. Box 609520 

Orlando, FL 32800-0520 LIMIT Final REPORT: Monthly 
CLASS SIZE: NIA GROUP: Dcmeatlc 

FACILITY: Chuluota WWTF MONITORING GROUP NUMBER R-OOI 
LOCATION: 125 East 10th Street MONITORING GROUP DESC Sprayfield, including Influent 

COUNTY: Semlnole 
I 1  Chuluota. FL 32766 NO DISCHARGE FROM SITE: 



I I I I I I I I I I I I I I I I I I I 

DISCHARGE MONITORING REPORT - PART A (Continued) 
Facility Name: Chuluota M F  Permit Number: FLAOiiO76 Discharge Point No.: ROO1 

I I I I I I I  II 

. .. .. . . . . . . . , , . ,, ., . . . .  . .  



DAILY SAMPLE RESULTS ~ PART B 
Facilky Name: ChUlUOla vwm PermitNumber: FLAO11076 
County: Seminole 

Monitoring Period From: 1011107 TO: i o ~ i m 7  

1 
Oon.Slts 3: 

1 

2 
3 

4 

5 

6 
7 

8 

9 

10 
11 

12 

13 
14 
15 

16 

17 

18 

19 
20 

21 

22 

23 

24 

25 

26 

27 

28 

29 

30 
31 

~. 

___ 

~. 

~. 

__. 

-_ 
~. 

~. 

__. 

~. 

~. 

I__ 

.- _. 
-_ 
~. 

~. 

I_-. 

-. 

-. 

~- 
-. - 
ANT STAi 

. 

- 

. 

- 

I ! I I 
80082 I 74055 I 00620 1 00400 1 00530 1 50060 1 5W50 
EFA-1 1 EF&1 I EFA-1 I EFA-1 I EFA-1 1 EFA-1 I FLW-01 

--L. ___ i 7.6 1 2.01 0.137 

2 2  0.125 

;:p I-, ;i 0.112 

-I.-- 7.7 
7.7 

;;; , . ~ . 0.112 
0.101 

2 2  

- 1.57 
7.6 ? 1.63 1 

! 7.6 I 2.2 

0 090 

7.7 .-- 

0.340 
0.148 

0.139 

0.161 
0.090 

! 2.21 0.108 

I I 7.6 1 1.1 0.184 
I I 7.6 I I 2.21 0.113 

FFING: 

Discharge Paint Number: R-001 

++- 
INF-OI INF4I 

d--l 
i ;let- =++ 

- iy Shfi Operator Class: 2 certhcation NO.: 9558 Chaiies Hams 

- Day Shift Operator Class: - Certification No.: 
Day Shiff Operator Cbss: - Certificatlon No.: 

Lead Operator Class: -A- Certification NO.: 91 e4 Willlam Trandel 

- - Day Shfi Operator Cbss: - Certification NO.: 

Type of Emuent Disposal or Redaimed WaterReuse: 
- 

Sprsyfield 
L m i t e d W * : ~ ~ t ~ D i s c h a g a A ~ ~ Y e o :  No: 0 NotWWMe:  Ifvesmmcumulaaedayoofwet~erdisdlagE 

* Atbch addtional sheets if necassary to list all mtified operatom. 



I I I I I I I 1 I I I I I I I I I I I 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
W h a  cmy9.l.d mill Ihla rapolt lo: O q ( .  of WronmmUI AOiscUw. CentmI Dblrlct, 3318 M a W n  Boulwwd SuiM ZSZ, Odmda. Floclnde JZ(UIN787 

PERMITEE NAME: Florida Water Services Corporation PERMIT NUMBER: FLA011076 
MAlLiNG ADDRESS: P.O. Box 609520 

Orlando, FL 32860-6520 LIMIT: Final REPORT: Monthly . 
CLASS SIZE: NIA GROUP: Domeatlc 

MONITORING GROUP DESC: 
NO DISCHARGE FROM SITE: 

FACILITY: Chuluota WWTF MONI~ORING GROUP NUMBER: R-001 

LOCATION: 125 East 10th Street 

COUNTY: Seminole 

Sprayfleld, lncludlng Influent 

I 1  Chuluota, FL 32766 



I I I I I I 1 I I I I I I I I I 

DISCHARGE MONITORING REPORT - PART A (Continued) 

I I I 



DAILY SAMPLE RESULTS. PART B 
Faci l i  Name: Chuluota W W F  PermiNumber: FLAO11076 Discharge Point Number R 4 0 1  

County Seminole 
To: 1113wO7 - Monitoring Period From: ___ 1111107 

I _- 

PLANT STAFFING: 
Day S h i  Operator Class: C Csrtifcation No.: 9558 Chades Uarris - 
Day ShR Operalor Class: - Certiticafion No.: - 
Day Shm operator Class: - Cetiication No.: - 
Day Shi  Operator Class: - Cenification No.: - 
Lead Operator Class: -A- Cetiication No.: 9184 William Trendel 

Type oi Effluent Disposal or Reclaimed Water Reuse: SPW~ - 
- 

__I_ 

Limited WRtW&rDk!mt&x?geACtluated:Yer: 0 NO: 0 NMApplicable: IfreS,wmulatlvsdaysdWt\ueanerdN~W--. 

-Attach aBdtional sheets if necessary to list all cetifed operators 



I I I I I I I I I I I I I I I 1 I 

. .  
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

Wh.n mplm1.d nc.U Ohia r.porl lo: h p L  of Enulramanlol Pmtmcllo~ C m n l  DIslct ,  J11B LIapulr. E4ulWeid 8Ulr 232. OdandO, P I O M .  32803-3767 

PERMITTEE NAME: Florida Water Services Corporation PERMIT NUMBER: FLAOl1076 
MAILING ADDRESS: P.O. Box 609520 

Orlando, FL 32860-9520 LIMIT: Final REPORT: Monthy 
CLASS SIZE: WA GROUP: DomssUc 

FACILIW Chuluota WWTF MONITORING GROUP NUMBER: ROO1 
LOCATION: 125 East 1Mh Street MONITORING GROUP DESC: Sprayfield, lncludlng Influent 

COUNT/: Seminole 
Chuluota, FL 32768 NO DISCHARGE FROM S l E  I 1  

~~ ~ ~ 

MONITORING PERIOD From: ~210112007 To: 1213112007 

I I 



I I I I I I I I I I I I I I I I I I I 



DAlLY SAMPLE RESULTS -PART B 

PermkNumber. FLAO11076 Discharge Point Numhir: RdOl 
Faulty Name: Chuluota W F  
county Seminole 

TO: imim - . --_ .. Monitoring Pernd From: 12/1107 

'TSS(mg/L) lRC(F0r Flw(MGD)! C m D 5  
DisinrSa) 

( m a )  

. . . . . . . . . . . . . . .  . 
.... 00530 50060 1 50050 80082 .. 1 00530 . __ 

EFA-I EFA-1 i KW-01 INFDI INF41 

...... -- .. -- i 7.4 -_ . 12 0.113 

0.113 
2.2 0.124 

.......... . . . . . .  7.6 1 2  0.116 

~. ...... , ... I 7.4!. 2.2 0.116 
- . ._ . . 7.4 I 2 2  0.126 

.- 

. . . . . .  - ..- 
1 
2 

3 

4 

5 
6 

7 
0 

9 
10 
11 

12 
13 

14 

15 

16 

......... . . .  . . .  . .. I , 7.4 

.... 

- . . .  

......... - I . . . . . . .  I 7.4 I -. 

. . . .  ...... - 

. . . . .  

. .  ! 

I 

. . . . . . .  

_ _  7.0 i 
.. ~ ! ~ .  .~ . 

. .  

.... 
I . . .  

. 

I 

l7 I 

__ 

.... . . . . . .  

.... I. 18 

. , I 9  . - - _  
I 

,.. 20 
21 

22 

..... 0.125 

23 

24 

25 

26 

. . .  
~ 

. . .  

0.129 .~ 

... ._. 

. 

. 

__ 
........... .... 27 2.0[ 1.oc - 

- ..... 28 
29 
30 

-.__. 

..... . -. .! 
...... _. . .  . .  ~. 

31 2.2 0.121 
PLANT STAFFING 

Day She Operator Class: 2 Cerkihfion No.: 9558 Chaks H a d  
Day Shin Operator Class: - Cedifalion Na: 
Day Shfi Operetor class:-. Certiltion No.: 
Day Shin Operator Class: - CerURcation No.: 
Lead Opemior Class: -A- 
Tme of Emuent Disposal or Reclaimed Water Reuse: 
Limited wetweameroncharae~ca~ated: yes: 0 NO: 0 Ndbpphcsble: ~fw. c u m u h w  d ~ n w e t u R a t h e r a ~ q e ~ -  .~ 

* AWch addSonal sheets if nacessary to list ail certlkd operaton. 

CennlcaUon No.: 9184 William Trendel 

.~ . _ _  -. -. .- Sprayfem ~. 

F i l b F U O I I B T t M I O W  
Vs*Javl MRoo2 

, 



I I I I I I I I I I I I I I I I I I I 

.. 
P 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
When C(M(PIM.4 M I  thl. repon 10: DwL 01 EnYlmnmlnl.l Pmmllon. C.nnd DIsUlrt. 1140 Hquln B o h r v d  Bulb 112 Orlando. Floclb. 1PObl76T 

PERMITTEE NAME: Aqua Utilities Florida PERMIT NUMBER FLA011076 
MAILING ADDRESS: 140 Hope Street 

Longwood F1,32750 LIMIT: Flnai REPORT: Monthly 
CLASS SUE: NIA GROUP: Domestic 

FACILITY: Chuluota WWTF MONITORING GROUP NUMBER: R901 

Chuluota. FL 32766 NO DISCHARGE FROM SITE: 1 1  
LOCATION: 125 East 1 Mh Street MONiTORING GROUP DESC: Sprayfield, Including Influent 

COUNTY: Seminole 



I I I I I I I I I I I I I I I I I I I 

DISCHARGE MONITORING REPORT - PART A (Continued) 

Faclllty Name: Chutuota WWTF Permlt Number: FLA011076 Oischarge Point No.: ROO1 



DAILY SAMPLE RESULTS - PART B 
PermflNumber: FLAO11076 Discharge Point Number R M ) I  Facili  Name: Chuluota WWrF 

county: Seminole 
Moniloring Period Fmm: 11im6 To: tf31106 

Fecal Nitrogen, 
Califom, Nitrate. Total (S.U.) 

- - -. 
2.2 0.111 __ -- 

- -. . . - -. 
2.2 0.086 

-. _ . 

2.2 0.081 

PUNTSTAFFING: 
Day Shin Operator Cbss: C Certification No.: 9558 C h a m  Hams 
Day ShiR Operator Class: -C- Cettifimbn NO.: 11 993 Al Gerard0 

- - 
Day Shift Operator Class: - Certification No.: - 
Day Shift Operator Class: A Certification No.: 9184 
Lead Owrator Certification NO.: 

Type of Effluent Disposal or Reclaimed Water Reuse: 

L i d &  Wet Wealh~DirchafgeActkat&: Yes: fl No: NotApp~cable If yes. cumulaUve~ofweIwea~erdiscriarge- ._ - __ 

‘Altach additional Sheets if neoessary to list all certified operators 

- William Trendel 

- 
Sprayfleld 



I I I I I I I I I I I I I I I I I I I 

. DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
"Pielad mil this Rpon to: D.PL of Enyir-nlal P m l r U m  CmnlmI 01.tncl, U10 M i ~ u t n  Beulwara Sulto 23% W n d q  FDO4a SPO.UIB7 

PERMITTEE NAME: Aqua Utiliiies,Florida Inc. 
MAILING ADDRESS: 140 Hope St. 

Longwood.FI 32750 

FACILITY: Chuluota WWTF 
LOCATION: 125 East 10th Street 

Chuluota, FL 32766 
COUNTY Seminole 

Parameter Quantity of Loading 

..... . . . . . . . . .  

. .  ........ 

Total Through Plant 
PARMCode50050 1 
.. .......--....I....... . 

Mon.Slle No. FLW-I 
BOD, Carbonaceous 5 

. .  L.. . . .  

I .... ...... 

MonSlte ... ._ . - No. - EFA-1 .......... ... Measurement., .- ... ,..... .. 

Measurement ...... 

Measurement 

Measurement 

MonSite No. EFA-I 
Sollds, 
Total Suspended 

!?L?!te NO.. EFA-1 
SOlld6, 
Total Suspended ........... Measurement 
PARM Code 00950 t Permlt 

1IMon.Slte No. EFA-1 I 

PERMIT NUMBER: FLAO11076 

LIMIT: Final REPORT Monthly 
CLASS SIZE: NIA GROUP: DomesUc 
MONITORING GROUP NUMBER: R401 
MONITORING GROUP DESC: Sprayfield, Including Influent 

NO DISCHARGE FROM SITE: [ I  

.. 

........ 

= 

ilNG PERIOD From: 02/01/2006 To: 0212812006 
Units No. 1 Frequency Sample Type Quality or Concentration 1 of ! Of 

Flowmi ConUnuous 

Contlnuoun 

o 1 Continuous 

.... 

Tolalizer 
Flow-meter/ 

Totalker 

Total& -- 

............. ......... 

... . . .  .. 

I 

I_._._._....--...._... ~- t .___ 

8 

20.0 
..... _ _  - ..... 

8hour FPC 

8-hour FPC 

.. (An. Avg.) ..... . ~ 

EvnryTwo mglL 
.... 

.~ 
8 mglL 

~ 

6-hour FPC 

Every Two 6-hour FPC 

20.0 
(An. Avg.) 

2.5 2.7 
...... ~ _ .  

Report 
IU" dun I IU.", 



I I I I I I I I I I I I I I I I I I I I 

I. DISCHARGE MONITORING REPORT - PART A (Continued) 

Facility Name: Chuiuota WWTF .Permit Number: FLA011076 Discharge Point No.: ROO1 WAFR SITE No.: 6977 

Parameter 

_ _  . . 

(For DlslnfecUon) 

Mon.Site NO. F A - i  ~~~ 

CBOD5 

Measurement 
. . . . . .. . .. . 

Monlhly Calculated 



Certification NO.: 9558 Charles Harris 
Cerlifiwtion No.: 11993 AI Gerard0 

Day Shm Operator Class: 2 
Day Shifl Operatw Class: C 
Day ShiR Operator Class: - CerWIwtion No.: 
Day Shift Operator C h s :  - Cetiimlion No.: 
Lead Operator 
Type of Eftbent Disposal or Reclaimed Wabr Reuse: 
limed W e  Weather Discharge A d i :  Yes: [7 No: 0 NaIAp#icabk: liyer. c t " l a W  daysorwlweamer dscharge 

class: Certification No.: 9184 William Trendel 

.~ -. Sprayfield ~ ~ 

*Attach addnionai sheets if necessary to list ail c e m  opwatorr. 



I I I I I I I I I I I I I I I I I I 

I Willlam TrendellSenlor OpelalOl _______._..._.....~_____l.-l._._. 
COMMENTS AND EXPLANATION OF 

. 3 .  1 

.. 



I I I I I I I 





I I I I I I I I I I I I I I I I 

PERMITTEE NAME: Aqua Utiliiies.Florida Inc. 
MAILING ADDRESS: 140 Hope St. 

Longwood,FI 32750 

FACILITY: Chuluota WWTF 
LOCATION: 125 East 1Mh Street 

Chuluota. FL 32766 
COUNTY Seminole 

FLAO11076 PERMIT NUMBER: 

LIMIT: Flnal REPORT: Monthly 
CLASS SIZE: NIA GROUP: Domestic 
MONITORING GROUP NUMBER R-001 
MONITORING GROUP DESC: 

NO DISCHARGE FROM SITE: [ I  
Sprayflsld, includlng Influent 

I I I 

From: 0410112006 To: op130IZ006 MONITORING PERIOD 

! 4 V ? O %  
PARM Code 80082 Y 

Solids, 
otal Suspended T 

Total Suspended 



I I I I 

~ . -  

I I I I I I I I I I I I I I I 

DISCHARGE MONITORING REPORT - PART A (Continued) 

Facility Name: Chuluota WWTF Permit Number: FLAOlIO76 Discharge Paint No.: ROO1 WAFR SITE No.: 6977 

.-- 

-- Mon.Slte No. €FA-1 
Collform, Fecal 

(For Dlsinfscllon) 
PARM Code 50060. A 
-- 

MonSlte No. INF-1 
Percent Capacity, 
(TMADFIPerrnltted 
Capacity) X 100 -_ 



*AtIach additional sheets if necessary to list all certified operators. 

Fibs  FuuII~B71oOIOwJp 
ver:.3onm"ZcQ 



I I I I I I I I I 'I I I I I I I I I I 

c 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
W h m S o m ~ l e W  "I1 M s  rem tw O W  of Enviwnmonta ProteSUm C.nU.1 DIslrl~l. ll<S UoyIre B o u l w d  Sui10 21% O r " .  Florlda 5160b176? 

PERMITTEE NAME: Aqua Utilities Florida PERMIT NUMBER: FLA011076 
MAILING ADDRESS: 140 Hope Street 

Longwood F1.32750 LIMIT: Flnal REPORT: Monthly 
CLASS SIZE: NIA GROUP: Domestic 

FACILITY: Chuluota WWTF MONITORING GROUP NUMBER: R401 
LOCATION: 125 East lDth Street MQNITORING GROUP DESC: Sprayflold. lncludlng Influent 

COUNTY: Seminole 
Chuluota, FL 32766 NO DISCHARGE FROM SITE: [ I  

.--- 

I 



I I I I I I I I I I I I I I I I I I I 

DISCHARGE MONITORING REPORT - PART A (Continued) 

Facility Name! Chuluota WWTF Pennlt Number: $LA011076 Dlscherge Point No.: ROO1 

..r...______ 



DAILY SAMPLE RESULTS -PART B 
Fadlw Name: Chuluota WWTF PermlNumber FLAO11076 Discharge Point Nwnfmc R m l  

county: Seminole 

To: 5/31/06 .- Monnoring Pet!& F-:-. Yllc6 

..... ....... 

- ,y Shift Operator Class: 2 Certikaijon No.: 9558 Charles Hams 

- Day Shm Operator Class: -C- Certification No.: 11993 AI Gerard0 
Day Shff Operator Class: - Carliftcation No.: 
Day Shift Operator Class: A CeMcaiion NO.: 91 e4 Willmm Trendel 
Lead Operator CetiEwtion No.: 

~mledwetweaher~i~~ctlvaied:~es [7 NO: N ~ A ~ ~ I W :  u~ ,cumv!a t ivedarso lwet -~d iwhatge_  

- 
- 
I 

Type of Emuent Disposal or Redaimed Water Reuse: S p a y f l e l d - - ~ - ~ - . - -  _ _  

AUach addaionai sheets if necessary to Is1 all certified aperaton. 



I I 

Flow, 
Total Through Plant 
PARM Code WOSO Y 
Mon.Slte NO. FLW-I 
Flow, 
Total Through Plant 
PARM Code' 60050 t 
Mon.Slte NO. FLW-I 
BOD, Carbonaceous 5 
day, 20'C 
PARM Code 80082 Y 
Mon.Slte NO. EFA.4 
BOD. Carbonaceous 6 
day, 20°C 
PARM Code 80082 1 
h(0bSltE No. EFA.4 
Solids, 
Tota  Suspended 
PARM Code 00530 Y 
#on.Slte NO. EFA-1 
Sollds, 
TDtal Suspended 

. . . . . . . . . . . . . . . . . . . . . . . . . .  

. .  

I I I I I I 1 I I I I I d I I 

PERMInTEE NAME: Aqua Utililles.Florida Inc. 
MAILING ADDRESS: 140 Hope SI. 

Longwood.Fl32750 

FACILITY Chuluota WWTF 
LOCATION: 125 East 10th Street 

Chuiuota. FL 32766 
COUNTY: Semlnole 

PERMIT NUMBER. FLAOlIO76 

LIMIT Final REPORT Monthly 
CLASS SIZE. NIA GROUP Domestlc 

MONITORING GROUP DESC 

NO DISCHARGE FROM 51TE [ I  

MONlTORiNG GROUP NUMBER R-001 
Sprayfield, Including Influent 

I I I 

MONITORING PERIOD F" 0610112005 To: 06/30/2006 
Parameter !Quantity of Loading Unlts Quality or Concentration Units NO. Frequency Sample TYP~ 

I 
(Sample 
.M,Fsurement 
lPennll 
Measurement 
Sample 

,Measurement 
!Permit 
1 'Measurement 
!Sample 
,Measurement 

.................. 

j E L m e n t  
'Sample 
!Measurement 
.Permit 
jMeasurement 
Sample 
Measurement 

; P e r "  
jMeasuremen1 
'Sample 
Measurement 

., ~ 

0.097 

0.1 
(AnAvg.) ~ 

0.089 

Report 
..I (Mp.Avg.!.. 

' I ~  . .I 
! I 

mgd 

mgd 
I 

....... . . .  , - . . .  ... ... 
5 

20.0 I 
(An.AV9.t 

3.1 

Report I 
(M0.AVQ.) I 

! i 

20.0 i 1An.Avg.) 

5.5 ~ 

3.9 

60.0 
(Max) 

of i Of 

I Ex Analysis 

0 Continuous 

1 
I 
i -..- . . . . . . . . . . . . . . . . . . . . .  

Flowmeter1 
Totalizer 

Flow.me(erl 
Totalize[ 

Flowmeter1 

Flow-meter1 
Totalizer 

. . . . . . . . .  

i 0 c o n ~ h " l  , . ..i 
Continuous 

EveryTwo 

EveryTwo I 

............... 

1 8-hour FPC 

! 8-hour FPC 

.W??k! I . . . . . . . .  

week6 

0 &hour FPC 
Weeks 

~ 8.hour Fpc 

0 'zye2 1 B-hour FPC 

we?? ! ............ ... 

j 8-hour FPC 
Weeks 

E v e r y ~ w o  j , mQlL 8-hour FPC 12.0 ! 
I . ,  . .  

Report I 60.0 1 PARM Code 00630 1 !Permit 

~ 

i 
William TrendelISenior Facilities Operator 407-5oe-8w j o,@~ 7 / / 9  ; 

. .  

COMMENTS AND EXPLANATION OF ANY VIOLATIONS (Reference all attachments here): 



I I I I I I I I I I I I I I 

. .  
PARM Code 00400 i 
MonSlte No. €FA-1 
Cdllonn, Fecal 

. . .  Measurement 
PARM Code 74065 'Y lpermlt 
fflon.Slte NO, EFA-1 !Measurement 
Cdlform, F & ~ I  Sample 

. . . . . . . . . . . . . .  

1 .  : I I 

i 
I . . . .  . .  I 

:Measurement I 
! PARM code 74056 1 /Permit 

I 

(For Disinfectlon) 

Mon.Site No. €FA4 :Measurement i 

Total .......... (as N) 

.......... 
PARM Code 60066' A'' 

Nitrogen. Nitrate. 'Sample 1 

PARM code'aosio' I' 

I I I I 

pARM..Code do.5.36 G 

MonSfto No, INF.1 
Percent Capacity, 
(TMADFIPennltted 
Capacity] X 100 

DISCHARGE MONITORING REPORT - PART A (Continued) 

WAFR SITE NO.: 6977 Permit Number: FLAO11078 Discharge Point No,: ROO1 Faciilty Name: Chuluota WWTF 

Parameter Quantity of Loading Units Quality or Concentration Units No Frequency I SampleTYPe 
Of Of 

II pH 
,Sample 
Measurement , 

I 
Permit I I 

Ex. , Anslysls I 
j 

7.8 ; S.U. : 0 6DayslWeek . Grab 

8.6 
S.U. I , 5Days/Wwk, Grab 

: EveryTwo 
: 1IIiWmL 0 ~ Grab 

Grab 
I EveryTwo '1 

. .  I 

... ... .; ............... 4 .... .......... 

I 

wi00mL i 
. .  I . i ..weeks . . . . .  

Every TWO I Grab 

Grab 

: mglL j 0 6DayslWeek : Grab 

1 ! W100rnL 0 i 
800 ' 1  

' 1 ,,,,,, ! '  i E G ~ T W O  , 
W"S . . . . . . .  

... !!!??9 .! . : .  ....... I . .  .... Weeks ... :.- . . . . . . . . . . .  

I I 
'Measurement 
kample 

. ..I - ........ ............ L ... 
1 

200 ' (An.Avg.) 

1 

' . . .  IMpG,eoMean) 
'.-' - "  1 

2.2 ! 'Measurement , .......... .... 
Permu . . . . . . . . . . .  1~ 

I 
i 

.I 
I 1.5 

MonSlte NO. €FA4 
CBODS /I Measurement I i 

;Sample 
~ M e a s u ~ m e n t  
Permit 
Measurement 

.Sample 

!Permit 
Measurement 

.MBa?u!em?!t .. 

j 222 

Report i 
IMo.Avg.) I 

I 167 

1 (Mo.Avg.) i 

! 1 91.0% 

I 
....... 
Report .. r.'- 

! 

I 

I I : 
~ 

PARM Code 80082 0 
MOnSlte NO. INF.1 

I ., . . . . . . . .  -. .... 
I 

... 

I Sample 
,Measurement I I 

PERCENTi 0 Monthly CalCUiatgd 11 I 
I1 . . I  I . . .  

I" ..---..- 1 TCWCRI 1 Montnly 
. . . . . . . .  . . .  . . . . . . . . . . . . . . . . .  J. ! ! 

' M e ~ a ! 4 m e n t  1. ! c . . . . . .  I Report , 
~ 

Mo.Tota1) i ..... . . . . . . . . . .  . . . .  ..... . . . . .  1 

' P e m h  

jiampie 

. . . .  



DAILY SAMPLE RESULTS - PART B 

PemitNumbar: FLA011076 Discharge Pairlt Number R-WI 
Facilii Name: Chuluota W 
counly Seminole 

I -- 
Cod 

inCX.: 
. . . . .  __ 

1 

2 

3 

4 
5 

6 
7 

8 
9 

10 

I1 

I2 
'I3 
I: 4 

'5 

16 

17 

18 

19 
20 

21 

22 

23 

2.4 

25 

26 

2:' 

.. 

28 

20 

XI 

31 

PLANT S' 
Day ShiH' 
Day Shin, 

-- __ 

- __ .. 

. .  . .. 80082 00530 
EFA-1 EFA-l F A - 1  €FA-1 EFA-1 FLW-01 INF-01 INFO, ??. %!%. _Ey _-?55! ._ SOF6%__ sw50 -__.. 

..... ..... 2.2 0.091 210 - 190 ..... 
1 .4u  7.3 2.3 3.1' 1u 

. . . .  . . .  . . . . . . .  . .  
1.4 2.2 o.o?a 
P-.. 

. .  ..... .- 7.4 2.2 0.086 

. . . .  

. 
. 2.2. 0.083 . . . . .  

-~ 

. 
. . 0.088 . .- . ~. 

1 . 

- -. 

. . . . . . . .  . . .~. 
- . . 0 1.4 . . .  . 2t.- 0.087 

0.083 
. 2.2 0.076 

. . . .  
.......... 1.2 ... . .  

... .... ...... ........ 7.2 
7.1 

7. I -. 
....... . . . . . . . .  ..... 2 ~ 2  0.076 . . 

. . .  ...... 2.2 . 0.090 ........... . 
.- 

.~ 
. .  

. . .  
. .  0.0w -~.- .-..___ . 

. 
- 

.. .... . -. . - 7. I . 2.2 . .  0.099 
~- . .  2.2 . 0.105 ... ... 

. 
7-1 
7.2 __ 2.2 0.m . .- . . ~ .- 

. . . . . .  230 150 .......... -. .. ~. ~. 1 -~ 7.2 2.2 2.2 0.085 . 2.2 1u 

. .  . . . . . . . . . . . . .  2.2 0.wo .. 
.- -_ ............ - - 7.1 

. . . .  . .  
. ...... ............. ..... . .  . .... ..~ . . - 

~ .~ .. - 7. I 2.2 0.086 - 
.. ..... - - 2.2 . . .  0.086 

.... 2.2 ..-. 0.086 

. 2.2 0.089 

......... 7.2 
7.1 
7.2 

~- .~ 

. . . . . .  . . .  . . . .  -. 

. . . . .  .... ... .. .- .. - 
.. 

.. . .  . . .  ...... - . 0.092 .- ~ .. 7.2 2.2 
7.1 
7.6 
1.8 

._  .- ..- 

. 
-- 2.2 0.070 - .  . 

.... 0.103 . . .  . . . .  

- ...... 2.2 .... .- 0.086 . .  ...... . .  . . . . .  
. . . . . . . . .  ..... ........ .. . . .  .. 2.2 0.103 

... 
... 

. 
. -  . 

. . . . . . .  - .. 7.6 . . .  2.2 0.090 

1.5u 7.8 ' 2 ;  - 2.2 0,094 
.- 7.6 . -_ 2.2 . 0.091 - .. 

.... 
. 

- 
... . 2.2 0.092 

.... 
._ - 7.6 

7.6 . .  .- - . . -~ 2.2 0.083 ... . . .. 

. .  ...... ... . . . . . . .  230 160 - -~ .~ ~ 3.9 ~ tu - .- 
....... - 

IG: 

or Class: 2 Certifmlian Nn 



I I I I I I I I I I I I I I I I I I I 

DEP RTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
V p C "  :- u W e l O d  mall I b m  COoOn to. YIP!. V I  EnYlrOnnnnlll P I O U S ~ ~ ~ ,  C m r U  011Ir?d JSlS Magulm BDUIN.ld Svlts 131. Odando. Florid. I2IuI34787 

PERMITTEE NAME: 
MAlllNG ADDRESS: P.O. Box 609520 

Florida Water Services Corporation PERMIT NUMBER: FLAOl1076 

Orlando, FL 32860-9520 LIMIT: Final REPORT: Monthly 
CLASS SIZE' NIA GROUP: Domestic 

Chuiuota WWTF MONITORING GROUP NUMBER: ROOf FACILLTY: 

LOCATION: 125 East 10th Slreet MONITORING GROUP DESC Sprayfleld, lncludlng Influent 

COUNPI: 
Chuluola, FL 32766 
Seminole 

NO DISCHARGE FROM SITE: [ I  

MONITORING PERIOD From: 0110112006 TO: 0713112005 
'Quantity of Loading 1 Units I Quality or Concentration I Units No. I Frequency I Sample Type I of ! Of I I i I I 

Parameter 

!407;339-5424 I , . . . . , , . 
William Trendell Senior Facilities Oper. 
COMMENTS AND EXPLANATION OF ANY VIOLATIONS (Reference ali 



I I I I 

. *  

I I I I I I I I I I I I I I I 

DISCHARGE MONITORING REPORT - PART A (Continued) 

Facil ity Name: Chuluota WWTF Permit Number: FLAO11076 Discharge Point No.: ROO1 

Parameter 1 Quantity of Loading ' Units Quality or Concentration , Units 
I I 

. . .  , . .  , 
I 

00400 I ;Permit 

..... ....... ..... 

. .  I ' '  

'Sample 

. .  
,Sample 

. .  - .. ..:. . . . . .  . . . . .  . . . . .  
PARM Code 74055 1 

..... .. .... I... ........ .... .-.. ...... 
O b 1  Realdual Chlorine 

..... . . . . .  ...................... 

. . . . .  i 
,. I 

I , , 
.- 

I 
. .  

. . .  . . . . . . . .  ...... 

I M O n A t e  NO, IN?:? 
TSS 

PARM Code 00530 G 

Percent Capaclty 
(TMADFIPermltted 

Sampla 
. i 
!cn:S!@ NO.!!.F-! ., . 

4 a p a " Y ! x l ~ .  

....... ....... ..... Measurement. ,. , .......... I..... ......... i. ...... 
. . .  

.- .- 

. . . .  . i I !Sample 
Measurement ~ 

IFliiiiii I 
IMeasurement I 1 ........... . j  .... . . . . . . . . . . . . . . . . . . .  
Samole ! 

. . . . .  

. . . . . . .  
6.0 

(Mln) 
~ ..... 

I 1.1 
, . . . .  
i 2bo' 

. . . .  I , . -  
S.U. 

I 
' S.U. 8.6 I 

( M a l  .............. ........ : 

. . .  

.!Max! ............ 

mg/L 
. . . . . .  ~ . . /  i I . - .  

man 
. . . . . . . . . . . . . . . . .  __ 

! mglL 1 .  ~ mglL 
. I , . . .  

j mg/L 

mg/L 

. .  I , ..................... 
I 

. . .  -i . - 1 . ' -  

i I .  . . .  

...... 

WAFR SITE No.: 6877 

40. ' Frequency ' Sample T 

I X .  . . . . .  ' Analysis, ' 
! 

0 . SDaysNVeek Grab 

j 5DaywWeek i Grab 

Of ~ of : 

, . . . . . .  

. I .- ............ 
Grab 

' 

Grab 

Grab 

EveryTwo ~ 

Evet'Two ' 

Every Two 

Every Two 

Weeks 1 ...... I . . . . .  

. wee!=. , .  

.. : ! .. Weeks . . .  . 

.. ...... Weeks ... ..... 

0 5DaySWeek i Grab I 5 DaytMlesk Grab 
.... - ......... .,..I. ................ 

.................. 
0 1 EveryTwo 1 &hour Fi 

I 8.hour FI 
Weeks I 

W 9 k s  t 

EVRW Two 

Every TWO i Week8 

.. - . .... 
Every Two 

(PERCENT' I I  0 Monthly 

.- 

I 

8-hour FI 
. .  

&hour FI 

#-hour FI 
. .  

... .. 
B-hour FI 

. .  

Calculate 

Calculm 
......... 

. . . . .  ................. . . . . . .  MeasUreme~t 



t 

DAILY SAMPLE RESULTS ~ P M T  B 

PermiiNumber FIA011076 Discharge Point N U ~ I M  R 4 0 i  
Faullty Name cnuiuota WWIF 
county Seminole 

= 
Code 

- 
1 

2 

3 

4 

5 
6 
7 
8 

9 

10 

11 

12 
13 

14 

15 

16 
17 

.. 

~~. 

. . .  

18 .. 
19 

20 

21 

22 
23 

24 

25 
26 

27 

28 
29 
30 
31 

. . .  

~ . .  

- 
PLANr I 
Day ShA 
Day Shift 
Day Shift 
Day Shln 

! . ... . . . .  .. -1 ~. ~ 
-~ 
.................. 80082 74055 00620 00400 00530 50060 50050 ' MI082 OM311 
EFA-I EFA-1 €FA-I EFA-1 EFA-I EFA-1 i kW.01~  ~: INF.01 l N F 4 L  

. .  .. . . . . . .  ..... .- 

- 
............ . .  . . . . . . . . . .  . .- z.zi o.oaa ,; 

.. --_ . . . . . . .  . .  . ~~: _ 0.088 .. . . . . .  -. . : .~ 
-. 

..... . .  ..... .. .............. - .............. 2.2: %? . . .  , .. 
..... . ........ .... -. . . . .  -. . .  2.2, 0.093. 

. . .  . . . . . .  -. . - 2.2 0.084 
2.2: 0~084 
2.2: 0.091 

.... . . .  2.2' 0.104 

~ . . . ~.L-- 0.104 

. ~ _. .... - . .  2.2; . 0.098 . 
__ . . . . .  . .  2.2' 0 . m  . ~- .. ~~ ~ - .  

. - .. __ -. .- . . - . _ - 2.2 0.104 

- . 2.2. 0.093 

. . . .  .. . . . . .  0.091 
2.2' 0.044 

.. . . . .  2.2 0.080 
2.2. 0.111 

2.2. 0.065 : 
2.2: 0.090 

... .- ~ .... 2.2; -0.104-1 
. .  0.104 

._ .. . 2.2 .-"s 
.~~ .. . 2.2. 0.090 ~ .... 

. 

. . . . .  . . . .  . . . .  . . .  
......... .... . . . .  .... .... ~- . . .  

. . . . . . .  __ . . . . . . .  
. . . .  . . . .  . . . . .  

__ . . . 

....... . . . .  

.... . .  -. . . .  ,... 
.. . . . .  IM)! zg I 1< 6.7 

5 . .. 10: 2.2 !.OW. , . .~ 

... ... ... ..... 

~ . .  . .  2.2 . . .  .o. 091.1 .... ..... 

- . ... ____. __ 
' ..-..I_~ ..... ..... 

. . . . . . . .  .... 
..... . .  . . _ _  _ 

. . .  . : ~. ~ 

. . . . . . . . . . . . . . . . . . . . . . .  . . . . . .  .. .. -. .... i 

.-.- .- -- . . . .  .---- -- . . . .  , 
. . .  . .  ..... __ 

..... - - . -. _.__ _-l_ 2.2: .. 0.089 ~~, ' .~ . 

. . .  2.2' I .  0.099 . . : : 
j 0.099 : .... t 

. . .  
. .  . . .  . -. ......... . .  2.2: 0.099 . .- 220:  . 230: ... 4.6 ._ 2< 1< 0 

.......... .. 
I .. , , 

. .. - . 2.2; 0.098 

.. ... . . .  . . . . . . . . . .  

- - 2.2: 0.097 ' 
:lNG: 

- rator Class: L Certification No.: 11 993 AI Gerard0 
ratM c!ass:-c- Certification No.: 9558 Charles Harris 
ralor Class: - Certification No.: 
;ator Class.- Carlhcation No.: 

- 
- 
- 

William Trendel - Lead Opeator A CeRification No.: 9184 
Type 01 Effluent Disposal or Reclaimed Water Reuse: 

Limi(edWe1w~:~erDlschargaACDvated:~es: NO: 0 N M W P ~ ~ ~ I C  nyW.Cum"iatiYedaysolwetneatharaisd;arge 
. . . .  .... -- Sprayfleld - . 

Attach additional sheets ii necessary lo  l i t  all cemied operators 



I I I I I I I 1 1 I I I I I I I I I I 





ChuiUOta W F  F. .. .:ciIy Name: 

County Seminole 

DAILY SAMPLE RESULTS ~ PART 
PermlNumber: FLAOIIO76 Discharge Point Number: R-W1 

Monitoring Period From:- 811x16 To: m1m 

CEO05 Fecal ' Nim"ge. PH -TSS(mgR) TRC(For Flaw(MG0) 

Bacteria (asN) (mSn) ! 
(W) Coliform N&rate. Total (S.U.) Disinfect) 

(~lOOm1) (WL)  
__ "- 

80082 I 74055 00620 00400 . 005% 50050 80082 00530 I W 5 0  r_cDdB/ 
1 

2 

--___ I--. 3 
4 

Mon.Siie . EFA-1 I EFA-1 EFA-1 €FA4 EFA-1 : €FA-1 FLW-01 INF-01 INF-DI i ! __- 
_ _ _  I __- 

~. - - ___ 
5 1 

2.2 0.098 i 
a 2.2 0.088 1 

2.2 0.083 / 

.- 
6 

7 
- - 
.- -- 
- T 

~ _ _ _  
- 

9 

10 3 
.- 

8.2 .- 

-___ 
11 

12 

13 
14 

15 

220 - 0.lW 

~ 

I 

-. 

12 5.1 5.7, 1< 

0.104 ! 
2.2 0.085 
2.2 0.106 
2.2 0.122 
2.2 0.117 1 

7 
-. 

- 

28 

30 

PLANT STAFFING 

Cert#catiOn NO.: 11993 AI Gerard0 

CeIiiiWion No.: - 
Certification NO.: - 

Day ShROperator Class: 

Day ::hi Operator ckss: -c- Certihtion No.: 9558 
Day ShiR Operator Class: - 
Day tjhii? Operator Class: - 
Lead Operator 

Charles Harris 

A Certification No.: 9184 William Trendel - 
Type of Eftlllent Disposal or Reclaimed Water ~ e ~ ~ :  Sprayhid - - 

___ 
Um'teo w6ather Disch~eAavalsdyee 0 No: 0 Not /\pp(icabB 

If yes, wmylaaye ,jW ,,fhetureamer -- 
-Attach additional sheets if necessary to list a~~ = t i ~  opentors. 

F Y L  FLP&1IBll~l-OW3P 
"6l.M 06ROm 



I I 1 I I I 1 I I I I 1 I I I I 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
When coW+t*d mnil Iht. r w m  to: D v l .  a i  Enrim"nta1 Pmmlton, C.nbrl DIs(rt~t. s m  K ~ g ~ l n  BOuiwsld S u t ~  131. Orlando. norld. laW3.3767 

PERMlTTEE NAME: Florida Water Services Coporation FERivi i i  NUMBER: FLAOI1076 ?.CA!LING AGDRESS: p.0. BOX 609520 
LIMIT: Final REPORT: Monthly 
CUSS SIZE: 

Odando, FL 32860-9520 
NIA GROUP: Domertlc 
R-001 FACILITY: Chuluota W W T F  MONITORING GROUP NUMBER: 

LOCATION: 125 East 10th Street MONITORING GROUP DESC: Sprayliold, Including Influent 

COUNTY: Seminole 
I 1  Chuiuota. FL 32766 NO DISCHARGE FROM SITE: 

I I I 

O B I O ~ J ~ O O ~  TO. 09/30/2006 MONITORING PERIOD From: 
/Quantity of Loading [ Units 1 Quality or Concentration , Units I No. 1 Frequency I SampleTypeI 

I of of I Parameter 



I I I I I I I I I I I I 1 I 1 I I 1 I 

DISCHARGE MONITORING REPORT - PART A (Continued) 

Chuluota WWTF Permit Number: FLAO11076 Discharge Point No.: RW1 WAFR SITE No.: 6977 
Facifity Name: 





I I I I I 
I I I I 1 I I I I I I 

I I I 



1 I I I I I I I I I 
I I I I I I I I I 



DAILY SAMPLE RESULTS -PAW B 

Chuluota M PermilNumbx FLA(lll0m Dischaw hint Number: ROO$ 
Facility Name: 

county Seminole 

+ Attach addaional sheets if necessary to list all ~ertfied operaton. 



I I I I I I I I I I I I 1 I I I I I I 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
W h n  Eo!Wll:lllO iiiilll tI>lx rni i i io 11s: 11qeL o r  Eiwimwwnl&l Rolmflon. Csnlnl Ohldsf. I l ( 8  MaaUIm Boulrr.rd 8ulD 131. ollmdo. "odds 32OO>.Jlll 

PERMITEE NYAME: Florida Waler Services Corporation PERMIT NUMBER: FLAOl1076 MAILING ADDRESS: P.O. Box 609520 
REPORT: Monthly LIMIT: Flnsl Orlando, FL 32860.9520 

FACILITY Chuluota WWTF 
LOCA I ION 

COUN I Y Seminole 

125 East lOlh Streef 
Chuluota, FL 32765 

NIA GROUP: Domeetlc 

Sprayileld, Including Influent 

CLASS SIZE: 
MONITORING GROUP NUMBER: 
MONITORING GROUP DESC. 
NO DISCHARGE FROM SITE: 

R-OOi 

[ I  

MONITORING PERIOD From. 11/01/2006 TO ii13012006 
Quantity of Loading Units 1 Quality or Concentration I Units NO Frequency I Samp!eTyp~ 

I I Of Of 

Parameter 



c
 
c
 

m
 

ID
 

6 

I- 2
 

w
 

v
) 
n: 3 



DAILY SAMPLE RESULTS - PART B 

PeniWumber: FLAOllO76 Discharge Point Number R a i l  6y Name Chuluota WWF 
'". Seminok 

- 

. .  

- 
Shin Operator Class: Cerlifimtion No.: 11993 AI Gerard0 
Shift Operator Class: -C- Celtification No.: 9558 Charles Ha- 
:hi@ Operator Class: - Certification No.: - ?ha Operator Class: - Cenikatlon No.: 
Operator 
of Effluent Disposal or Reclaimed Water Reuse: 

awetweawoiiroe~eimm:Yes:  NO: '1 N.X&PW~X T Ityj.CumutatlYeaaysofwetweamerdircharge 

ich additional sheets U necessary 10 ljst all c e n w  oeraors  

A CerliTicalion No.: $184 William Trendel 
Sprayfield 

. .  . ~. 

~ 

- - - 



I I I I I I I I I I I I i I I 
) I I 1 

' DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
When c--wlw* -11 &la noons;  DWL of E ~ Y I ~ D ~ R U ~ U I  ~ ~ ~ t ~ t f o n .  cmntd DISI,IS~. > n e  mpuln BOYINOI~  it. a. mando. FI~IO.  3 2 o o u ~ ( n  

PERMITTEE NAME: 
PERMIT NUMBER: FLAO11076 Florida Water Services Corporation 

Orlando, FL 32860-9520 
WILING ADDRESS: P.O. BOX609520 

REPORT: Monthly 
GROUP: Domestic 

LIMIT: Final 
CLASS SIZE: NIA 

R401 Chuluota WWTF MONITORING GROUP NUMBER 

Chuluola. FL 32766 

FACILITY: 

LOCATION: 125 Easl lOlh Street MONITORING GROUP DESC Sprayfleld, including influent 

COUNTY': Seminole 
I 1  NO DISCHARGE FROM SITE: 



f I I I I I I I I I I I I I I I 1 I I I 

DISCHARGE MONITORING REPORT - PART A (Continued) 

Permlt Number: FLAO11076 Discharge Polnt NO.: ROO1 Facility Name: Chuluota WWTF 

.. 



- 
DAILY SAMPLE RESULTS - PART B 

Chutuota WWIF PenilNumber: FLM11076 Discharge Pol": Numter: R-001 - Facility Name: 

county: Seminole 
Monilorirg Period From: .- - 1~1106 T0:-12/31/06- . 

- 

- 

I 

- 

- 

. - 

- 

- 

- 

- 
I 

__ - __ .~ 

PLANT STAFFING: 
certibtion NO.: 9558 Charles Hams 

Day Sniff Operator Class: -C- Certicatnn No.: 11993 Alhad Gerard0 
Day Shin Operator Clas: - Cerlification No.: 

 day Shifl Operator . 

Lead Operator Class:-A- , Cerlhtion NO.: 9184 William Trendel 
Type of Effluent Disposal or Redaimed Water ~ e u ~ e r  
Limit- wet weatherou~harge~divated:~~~ w= NotAppncaM: ityes. cumulativeeg olweiweamercmargs 

- Day Shff Operalor Cias: 2 

. .  .. . Ce!tificatisn N?.: ~ ~. . .~ - . ~ . ~ .~ Class: - 
I 

.~ .__.. . .. Sprayfleld 

__ - 
*Attach additional sheets if neoessary lo Ikl all certified operators 



Department of - 
- Environmental Protection 

Central Dislrict 
Jeb Bush 
Governor 

3319 Maguire Boulevatd, Suite 232 
Orlando, Florida 32803-3767 

STATE OF FLORIDA 
DOMESTIC WASTEWATER FACILITY PERMlT 

David 6. Struhs 
Secretary 

PEKMITTEE: 

Florida Water Services, Inc. 

RESPONSIBLE A U T H O R I m  

MI. Craig J. Anderson, P.E. 
Vice President, Environmental Services 
PO Box 609520 
Orlando, FL 32860-9520 

(407) 5984199 

- 

- 

PERMIT NUMBER: FLAOI 1076 
PA FILE SUMBER. FLAO1107CL002-DWZP 
ISSUANCE DATE: March 17,2003 
EXPIRATION DATE: March 10,2008 

- FACILITY: 

Chuluota WWTF 
125 East loth Street 

Seminole County 
Latitude: 28’38’ l 5”N Longitude: 8loO7’35”W 

This pemlit is issued under the provisions of Chapter 403, Florida Statutes, and applicable rules of the Fl.orida Administrative Code. 
The above named perminee is hereby authorized to operate the facilities shown on the application and othe:: documents attached hereto 
or on tile with the Department and made a part hereof and specifically described as follows: 

TREATMENT FACILITIES: 

An existing 0.1 mgd annual average daily flow (AADF) permitted capaciry extended aeration domestic wastewater &ament plant 
coosisting of aeration, secondary clarification, tiltratinn, chlorination, aerobic digestion of residuals and a 0.3 MG wet weather holding 
pond. 

REUSE: 

Land Application: 

- Chuluota, FL 

I 

- 

- 
y. .., 

An existing 0.1 MGD lWDF permitted capacity slow-rate resbicted public a c c e s  system (R-OQlhZ R-dtR E 
consists of 17.4 acre sprayfield located approximately 8t latitude 28” 38’ IS” N, longitude 81’ 7’35” W. i’ R - i ._ z x  :< 

1.; 
IN ACCORDAiiCE WITH: The limitations, monitoring requirements and other conditions set forth in Pages 1 through IF of- 

, .. CT) 

$ 
r 

3 0 
2 0  v) 
0 C L  - C> Lc 

- 
permit. $; ‘cu 

5 m CI 

2: -j. Y 
- 



I I I I i I I I 1 I I I I I I I 1 I I 
I 

! 
0 f? 
PiidAITNUMHER: FLAOl1076 

p 
FACILIlC Chuluata WWTF 
PERMITTEE: Florida Water Services, Inc. EXPIRATION DATE: March IO. 2008 

1. HECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

A. Reuse and Land Application Systems 

I .  During [he period beginning on the issuance date and lasting through the expiratioti date of this permit, the pcmiittee is authorized to direct reclaimcd water 
to Reuse System R-001. Such reclaimed water shall be limited and monitored by the pemiittce as specified below: 

2 



- 
FACILITY: Chuluota WWTF 
PERMITTEE. Florida Water Scrvkes, Inc 

n 
PERMIT NUMBEK: FLAOl1076 
EXPIRATION DA-rIE: March IO. 2008 

- L." 2. Reclaimed watcr samples shall be taken at the monitoring Site locationr listed in Permit Conditio3 1. A. 1 .  and as 
described below: 

I 

- 

-0 

3. Rccording flow meters and totalizers will be utilized to nieasure flow and shall be calibrated at le:at annually. [62. 
601.200(11) and .500(6)] 

The arithnietic mean of the monthly fecal colifvnn valuer collected during an annual pcriod shall not cxeeed 200 per 100 
ml. of reclaimed water sample. The geometric mean of the fecal coliform values for a minimum of 10 samples of 
reclaimed water, each collected on a separate day during a period of 30 consecutive days (monthly), shall not exceed 200 
per 100 mL of sample. No more than 10 percent of the samples collected (the 90th percentile value) during a period of 
30 consecutive days sball exceed 4W fecal coliform values per 100 mL of sample. Any one sample shall not exceed 800 
fecal coliform values per 100 mL of sample. Note: To repmt the 90th percentile value, list the fecd coliform values 
obtained during the month in ascending order. Report the value ofthe sample that corresponds to ,!he 90th percentile 
(multiply the number of samples by 0.9). For example, for 30 samples, repoe fhc corrcspnnding fecal coliform number 
for the 27th value of ascending order. [62-610.410and 62-600.440(4)(c)J 

A minimum of 0.5 m d L  total residual chlorine must be maintained for a minimum contact time 01'15 minutes based on 

4. 

5. 
peak hourly flow. [62-610.4/0 and 62-600.440(4)(3)J 

6. Due to elevated ~~ncentrations of nitrate n i b p  (NOx) in the ground watcr monitoring wells, nitlate nitrogen 
concenrntion in fhe water discharged to the slow rate land application system shall not exEecd 12.0 mdL Rule 62- 
601.300(6), F.A.C. 

3 



I I I I I I I I I I I I I I I 1 r I I 

n 
PfidMIT NUMBER: FLAOl1076 

(7 
FACILII’rI Chuluota WWTF 
PERMITTEE. Florida Water Services, Inc. EXPIRATION DATE. March IO, 2008 

I. RECLAIMED WATER AND EFFLUENT 1,IMITATIONS AND MONITORING REQUIREMENTS (cont.) 

B. Other Limitations and Monitoring and Reporting Requirements 

I .  During the period beginning on the issuance date and lasting through the expiration date o f  this permit, the treatment facility shall be limited and monitored 
by the permittee as specified below: 

4 



- 
FACILITY:- Chuluota WWTF 
PERMIlTEE Florida Water Services, Inc - PERMIT NUMBER: FLAOI 1076 

EXPlRAllON DATE: March 10,2008 

2 Samples shall be taken at the monitormg site locations hsted in Pemut Condihon 1. B I and a5 described below 

- C' 

- C! 

3. Influent samples shaU be collected so that they do not contain digester supemkanl or return ;!clivdted sludge, or any other 
plant process recycled waters. [62-601.500(4)J 

Parameters wbich must be monitored as a result of a surface water discharge shall be analyzed using a sufficiently 
sensitive method in accordance with 40 CFR Part 136. Parameters which must he monitored as a result of a uound water 
discharge (is., underground injection or land application system) shall he analyzed in accord,auce with Chapter 62-601, 
F.A.C. [62-620.61 O(lS)] 

The permittee shall provide safe access points for obtaining representative influent, reclaimecl water, and effluent samples 
which are required by this permit. [62-601.500(S)] 

Moniloring requirements under this permit are effective on the first day of the second month following permit issuance. 
Until such time, the permittee shall continue to monitor and report in accordance with previously effective permit 
requirements, if any. During the period of operation authorized by this permit, the perminee shall complete and submit to 
the Department's Central District Ofice Discharge Monitoring Reports (DMRs) in accordancl: with the frequencies 
specified by the REPORT type (Le., monthly, toxicity, quarterly, semiannual, annual, ctc.) indlicated on the DMR forms 
attached to this permit. Monitoring results for each monitoring period shall he submitted in accordance with the 
associated DMR due dates below. 

4 .  

5 .  

6. 

January 1 -June 30 

DMRs shall be submilted for each required monitoring period including niontbs of no discharge. The permittee shall 
make copies of the attached DMR form(s) and shall submit the completed Dh4R fonn(s) to the Department's Cenhal 
District Office at the address specified in Permit Condition I.B. 9 by the twenty-eighth (28th) of the month following the 
month of operation 

[62-620.610(18)]f62-601.300(1). (2). and (311 

During the period of operation authorized by this permit, reclaimed water or eflluent shall be monitored annually for the 
primaq and secondary drinking wafer standards contained in Chapter 62-550, F.A.C., (except for turbidity, total 
coliforms, color, and corrosivity). Twenty-four hour composite samples shall be used to analyze reclaimed water or 
effluent for the primary and secondary drinking water standards. These monitoring results shall he reported to the 
Deparhnent annually on the Reclaimed Water or Eflluent Analysis Report, Form 62-620.910( l5), or in another format if 
requested by the permittee and if approved by the Depamnent as being compah%le with data e n 0  into the Department's 
computer system. During years when a permit is not renewed, a certification stating that no new non-domestic 
waStew'ater dischargers have been added to the collection system since the last reclaimed water or effluent analysis was 
conducted may be submitted in lieu of the report. The annual reclaimed water or emuent analysis report or the 
certification shall be completed and subrmned in a timely mnner  so as to be received by the Department by luly 1 of 
each year. i62-60 I.300(4)J~62-60l.S00(3~~ 

7. 

5 



FACILITY: Chuluora WWTF 
PERMITTEE: Florida Water Services, h c .  

8 

c 9  

PERMIT NUMBER FLAOl I076 
EXPIRATION DATE: March IO, 2008 

The permittee shall submit an A M u l  Reuse Report using DEP Form 62-610.300(4)(a)2. on or before Janualy 1 of each 
year. [62-6i0.870(3)] 

Unless specified otherwise in this permit, all reports and other information required by h i s  pmniq including 24-hour 
notifications, shall be submitted to or reported to, as appropriate, the Department's Central Dismct Office at the address 
specified below: 

Central Dismct Office 
3319 Maguire Boulevard Suite 232 
Orlando, Florida 32803-3767 

Phone Number - (407) 894-7555 
FAX Number ~ (407) 897-2966 
All FAX copies shall be followed by original copies. All reports and other information shall be signed in accordance 
with the requirements ofRule 62-620.305, F.A.C. [62-620.305/ 

11. RESIDUALS MANAGEMENT REQUIREMENTS 

1. The method of residuals use or disposal by th is  facility is transport to Shellefs Environmental Services or disposal in a 
Class I or II solid waste landfill. 

The permittee shall be responsible for proper mea", management, use, and land appkation or disposal of its 
residuals. [62-640.300(S)] 

3. ?he permittee shall not be held responsible for treatment, management, use, or land application violations that occur after 
its residuals have been accepted by a permitted residuals management facility with which the source facility has an 
agreement in accordance with Rule 62-640.880(1)(~), F.A.C., for fnrther treatmew management, use or land application. 
[62-640.300(S)] 

Disposal of residuals, sepvage, and other solids in a solid waste landfill, or disposal by placement on land for pwposes 
other than soil conditioning or fertilization, such as at a monofill, surface impoundment, waste pile, or dedicated site, 
shall be in accordance with Chapter 62-701, F.A.C. [62-640.100(6)fi)3 & 41 

If the permittee intends to accept residuals from other facilities, a permit revision is required pursuant to Rule 62- 
640.880(2)(d), F.A.C. [62-640.880(2)(d)J 

The permittee shall keep hauling records to track the transport of residuals between facilities. The hauling records shall 
contain the following infomtion: 

2. 

4. 

5. 

6. 

Source Facility 
I .  Date and Time Shipped 1. Date and Time Received 
2. Amount of Residuals Shipped 2. Amount of Residuals Received 
3. Degree of Treatment (if applicable) 3. Name and ID Number of Source Facility 
4. Name and ID Number of Residuals 4. Signature ofHauler 

Residuals Management Facility or Treatment Facility 

Managemenl Facility or Treahnent 
Facility 
Signature of Responsible Party at 
Source Facility 
Signahue of Haulm and Name of 
Hauling Firm 

5 .  Signature of Responsible Party at Residuals 
Management Facility or Treatment Facility 

5. 

6. 

These records shall be kept for five years and shall he made available for inspection upon request by the Department A 
copy of the hauling records information maintained by the source facility shall be provided upon delivery of he residuals 
to the residuals management facility or trearment facility. The permittee shall repon to the Depamnent within 24 hours 
of discouev any discrepancy in the quantity of residuals leaving the source facility and arriving at the residuals 
management facility or treatment facility [62-640.XX0(4)] 

6 



FACILITY: Chuluota WWTF 
PERMITTEE Florida Water Services, Inc - PERMIT NUMBER: Fl,AOl1076 

EXPIMIION DAW: March IO, 2008 

7. Storage of residuals or other solids at the permitted facility shall require prior written notific:ation to the Deparment. 
[62-600.300(4)] - r  

Ul. GROUND WATER REQUIREMENTS 

- Construction Requirenients 

Section Construction Requirements is not applicable to this facility. - 
Operational Requirements 

c 

1. For the Part 11 land application syjtem(s), all ground water quality criteria specified in Chapter 62-520, F.A.C., shall be 
met at the edge of the zone of discharge. The zone of discharge for this project shall extend horizontally 100 feet fYom 
the application site or to the facility’s property line, whichever is less, and vertically to the base of the skicia1 aquifer 
[62-S20.200(23)][62-322.400 and 62-S22.4/0] 

2. The ground water minimum criteria specified in Rule 62-520.400 F.A.C., shall be met within the zone of discharge. 162. 
S20.400 and 62-S20.420(4)] 

3. During the period of operation authorized by this permit, the permittee shall sample ground water in accordance with this 
permit and the approved ground water monitoring plan prepared in accordance with Rule 62-522.600, F.A.C. [62- 
S22.600][62-610.412] 

4. The following monitoring wells shall be sampled quarterly. Sampiing must be reasonably spaced to be representative of 
potentially changing conditions. 

MWB = Background,MWC=Compliancc 

[62-S22.600][62-610.4I2] 

The following parameters shall be a n a l p d  for cach of the monitoring well(s) identified in Permit Condition(s) 111.4: 5 .  

[62-522.600(1 I ) @ ) ]  162-601.300(3), 62-601.700, and Figure 3 of62-G01~[62-601.300(6)] [62-520.300(9)] 



FACILITY: Chuluota WWTF 
PERMITTEE: Florida Water Services, Inc. 

January- March 
April - June 
July - September 
October - December 

PERMIT NUMBER FLAOI 1076 
EXPIRATION DATE: March IO, 2008 

April 28 
July 28 
October 28 
January 28 

6. lfthe concentration for any constituent listed in Permit Condition 111.5. in the natural background quality ofthe ground 
water is greater than the stated maximum, or in the case of pM is also less than the minimum, the representative natural 
background quality shall be the prevailing standard. [62-520.420(2),? 

In accordance with Part D ofForm 62-620.910(10), water levels shall be recorded before evacuatLng wells for sample 
collection. Elevation references shall include the top of the well casing and land surface at each well site (Feet, NGVD) 
at a precision ofplus or minus 0.1 foot. [62-6/0.4/2(2)(~)] 

Ground water monitoring wells shall be purged prior to sampling to obtain representative samples. [62-601.700(5)] 

Analyses shall be conducted on d i k e r e d  samples, unless filtered samples have been approved by the Deparhnents 
Central District, Ground Water Section as being more representative of ground water conditions. [62520.300(9)] 

7. 

8. 

9 .  

IO. Ground water monitoring parameters shall be anilyzed in accordance with Chapter 62-601, F.A.C. [62-620.610(18)] 

1 I .  Ground water monitoring test results shall be submitted on Part D of Form 62-620.910( IO). A completed Certification 
Page shall accompany each quarter of monitoring data. For reuse or land application projects, the quarterly ground Water 
monitoring results shall be submitted with the DMR as shown in the following schedule. [62.4.070(3)] [62-522.600(1.0) 
and (I l)@)] [62-601.300(3), 62.601.700, and Figure 3 of 62-60I][62-620.610(18)] 

,.. '.SAMPLEPERIOD . . I REPORTDUEDATE- ; 1 

f 
4. The crops or vegetation shall be periodically harvested and removed from the project area. [62-610.310(3)(d) and 62- 

610.419(1)@)] 

L, 5 .  Dairy cattle whose milk is,intended for human consumption shall not be allowed on the project area for a period of 15 
days after the last application of reclaimed water. No restrictions are imposed on the grazing of olher cattle. (62- 
610 4251 

8 



FACILITY: Chuluota WWTF - PERMITTEE: Florida Water Services, Inc. 
PERMIT NUMBER. FLAOl1076 
EXPIRATION DATE: March 10,2008 

6. 

7. 

Irrigation ofedible food crops is prohibited. [62-610.426] 

Overflows &om emergency discharge facilities on storage ponds shall be reported as an abnormal event to the 
Department’s CenUal Dis&ict Office within 24 hours of an occurrence. The provisiok of Rule 62-610.800(9), F.A.c., 
shall be met. (62-610.800(9)] 

- C’ 
- 

V. OPERATION AND MATNTENANCE REQUIREMENTS 

1. During the period of operation authorized by th is  permit, the wastewater facilities shall be operated under the supervision 
of a(n) operato<s) c e ~ l e d  in accordance with Cbapter 62-602, F.A.C. In accordance with Chapter 62-699, F.A.C., thw 
facility is a Category UI, Class C facility and, at a minimum, operators with appropriate certiiication must be on the site 
as follows: 

A Class C or higher operator I t 2  h o d d a y  for 5 dayslweek and one visit each weekend. The lead operator must be a 
Class C operator, or higher. 

[62-620.630(3)] [62-699.310][62-610.462] 

2. An operator meeting the lead operator classification level oftbe plant shall be available d w i q  all periods of plant 
operation. “Available” means able to be contacted as needed to initiate the appropriate action in a timely manner. f62- 
699.31 J(l)] 

3. An updated capacity analysis report shall be submitted to the Department annually by April 1 of each year. The updated 
capacity analysis report shall be prepared in accordance with Rule 62-600.405, F.A.C. (62-600.405(5)/ 

4. The application to rcnew this pennil sball include a detailed operation and nlaintenance performance report prepared in 
accordance with Rule 62-600.735, F.A.C. [62-600.735(1)] 

Tbe permittee shall maintain the following records and make them available for inspection on the site of the permitted 
facility: 

a. 

5 .  

Records of all compliance monitoriug infonnatioq including all calibration and maintenance records and all original 
strip chart recordings for continuous monitor;nP i n s m m ” i o n  and a copy of the laboratory certification showing 
tbe certification number of the laboratory, for at least three years from the date the sample or measurement was 
taken; 

Copies of all reports required by tbe permit for at least three years from the date the report was prepared; 

Records of all data, including reports and documents, used Io complete he application for the permit for at least 
three years from the date the application was filed; 

d. Monitoring information, including a copy of the laboratory certification showing the laboratory certification number, 
related to the residuals use and disposal activities for the time period set forth in Chapter 6,2-640, F.A.C., for at least 
three years from the date of sampling or measurement; 

A copy of the ciurent permit; 

A copy ofthe current operation and maintenance nlanual as required by Chapter 62-600.. F.A.C.; 

A copy of the facility record drawings; 

Copies of the licenses of the current certified operaton; and 

Copies of Ule logs and schedules showing plant operations and equipment maintenance fo:r three years from the date 
of the logs or schedules. The logs shall. at a minimum. include identification of the plant; .the signatwe and 
certification number ofthe operator(s) and the signature of the person(s) m a b g  any euhe:s; date and time in and 
out; specific operation and maintenance activities; tests performed and samples taken; and major repairs made. The 
logs shall be maintained on-site in a location accessible to 24how inspection, protected from weather damage, and 
current to the last operation and maintenance performed. 

b. 

c. 

e. 

f. 

g. 

h. 

i. 

[62-620.350] 



FACILITY: Chuluota WWTF 
PERMITTEE: Florida Water Services, Inc 

PERMIT NUMBER: F’LAOI I076 
EXPIRATION DATE: March 10,2008 

VI. SCHEDULES 

1. The following improvement actions shall be completed according to the following schedule: 

I Apphcatton Form 1. for the planned plant expansion 
I Submt Wastewater Permit Application Form 2A and the 2 ,. I .  

associated review fee of $3,750.00, for the planned plant 

[62-600.735(1)] 

m. INDUSTRIAL PXETWATMENT PROGRAM WQUI,REMENTS 

This facility is not required to have a pretreatment program at h i s  h e .  [62-625.500] 

V I E  OTHER SPECIFIC CONDITIONS 

I. If the permittee wishes to continue operation of this wastewater facility after the expiration date of this permit, the 
permittee shall submit an application for renewal, using Department F o m  62-620.910( 1) and (2), no later than one- 
hundred and eighty days (180) prior to the expiration date of this permit. [62-620.4/0(5)] 

Florida water quality criteria and standards shall not be violated as a result of any discharge cir land application of 
reclaimed water or residuals from this facility. [6.?-6/0.850(1)(a) and (2)(a)] 

3. In the event that the treatment facilities or equipment no longer function as intended, are no longer safe intenns of public 
health and safety, or odor, noise, aerosol drift, or lighting adversely affecis neighboring developed areas at the levels 
prohibited by Rule 62-600.400(2)(a), F.A.C., corrective action (whjch may include additiona:l maintenancc or 
modifications of the permined facilities) shall be taken by the permittee. Other corrective action may be required to 
ensure compliance with d e s  of the Department. Additionally, the treat”. management, w e  or land application of 
residuals shall not cause a violation ofthe odor proh%ition in Rule 62-296.320(2), F.A.C. [62-600.4/0(8) and 62- 
640.400(6)] 

The deliberate introduction of stormwater in any amount into collectiodtransmission systems designed solely for the 
introduction (and conveyance) of domestic/indusuial wastewater; or the deliberate introduction of stomwater into 
collectiod~ansmission system designed for the introduction or conveyance of combinations of storm and 
domesticlidustrial wastewater in amounts which may reduce the efficiency of pollutant removal by the t reat”  plant is 
prohibited, except as provided by Rule 62-610.472, F.A.C. [62-604.130(3)] 

Collectiodtransmission system overflows shall be reported to the Department in accordance with Permit Condition 1X: 
20. [62-604.550] [62-620.610(20)] 

2. 

4. 

5. 

6. The operating authority of a’collectio~transmission system and the permittee ofa treatment plant are prohibited from 
accepting connections of wastewater discharges which have not received necessary pretreatment or which contain 
materials or pollutants (other than normal domestic wastewater constituents): 

a. 

b. 

Which may cause fue or explosion hazards; or 

Which may cause excessive corrosion or other deterioration of wastewater facilities due 183 chemical action or pH 
levels; or 

Which are solid or viscous and obstruct flow or otherwise interfere with wastewater facility operations or ueatment; 

Which result in treatment plant discharges having temperatures above 40’C. 

c. 
01 

d. 

[62-604. /30(4)] 

10 



FACILITY: Chuluota WWTF 
PERMITTEE Florida Water Services, Inc. 

PERMITNUMBER: FLA011076 
EXPIRATION DATE March 10,2008 

7. The treatment facility, storage ponds, rapid infiitration basins, and/or infilmtion trenches shidl be enclosed with a fence 
or otherwise providedu4th featues to discourage the entry of animals and unauthorized persons. 162-610 4I8ff)] [and 
62-600.400(2)(b)] 

8. Screenings and grit removed t?om the wastewater facilities shall be collected in suitable cont.iners and hauled to a 
D e p a m n t  approved Class I landfill or to a landfill approved by the Department for receiptiiisposal of screeniogs and 
@it. [62-70/.300(l)(a)] 

The permittee shall provide adequate notice to the Department of the following: 

a. 

9. 

Any new introduction of pollutants into the facility from an industrial discharger wbich would be subject to Chapter 
403, F.S., and the requuemnls of Chapter 62420, F.A.C. if it were directly discharging those pollutants; and 

b. Any substantial change in the volume or character of pollutants being introduced into that facility by a source which 
was identified in the permit application and known to he discharging at the time the permit was issued. 

Adequate notice shall include infomation on the quality and quantity of emuent introduced into the facility and any 
anticipated impact of the change on the quautity or quality of effhreut or reclaimed water fo be discharged h m  the 
facility. 

(62-620.625(2)] 

LY. GENERAL CONDITIONS 

1. The terms, conditions, requirements, limitations and reswictions set forth in this permit are bin,&g and enforceable 
pursuant to Chapter 403, Florida Statutes. Any permit noncompliance constitutes a violation o’f Chapter 403, Florida 
Statutes, and is grounds for enforcement action, permit termination, permit revocation and reissuance, or permit revision 
(62-620.610(1)] 

2. This permit is valid only for the specific processes and operations applied for and indicated in the approved drawings or 
exhibits. Any unauthorizcd deviations h m  the approved drawings, exhibits, specifications or conditions of this permit 
constitutes grounds for revocation and enforcement action by the Department. [62-620.610(2)./ 

3 .  As provided in Subsection 403.087(6), F.S., the issuance of this pennit does not convey any vested rights or any 
exclusive privileges. Neither does it authorize any injury to public or private property or any invasion of personal rights, 
nor authorize any infringement of federal, stale, 01 local laws or regulations. This permit is not a waiver of or approval of 
any other Deparbnent permit or authorization that may be required for other aspects of the total project which are not 
addressed in this permit. [62-620.61 O(3J 

4. This permit conveys no title to land or water, does not constitute state recognition or acknowledgment of title, and does 
not constitute authority for the use of submerged lands unless herein provided and thc necessary title or leasehold 
interests have been obtained horn the State. Only the Trustees of the Internal Improvement T n s t  Fund may express State 
opinion as to title. (62-620.610(4)] 

This permit does not relieve the perminee horn liability and penalties for harm or injury to human health or welfare, 
animal or plant life, or p r o p e q  caused by the construction or operation of this permitted swrce; nor does it allow the 
permittee to cause pollution in contravention of Florida Statutes and Department rules, unless q~eci~ically authorized by 
an order from the Department. The permittee shall take all reasonable steps to minimize or prevent any discharge, reuse 
of reclaimed water, or residuals use or disposal in violation of this permit which has a reasonable likelihood of adversely 
affecting hurmn health or the environment. It shall not be a defense for a permittee in an enforcement action that it 
would have been necessaly to halt or reduce the permitted activity in order to maintain compliance with the conditions of 
this permit [62-620.610(5)] 

If the permittee wishes to continue an activity regulated by this permit aAer itr expiration date, the permittee shall apply 
for and obtain a new permit. [62-620.610(6)} 

5. 

6. 

11 



FACILITY: Chuluota WWTF 
PERMITTEE: Florida Water Services, Inc 

PERMIT NUMBER FLAOl1076 
EXPIRATION DATE: March 10,2008 

7. The permittee shall at all times properly operate and maintain the facilicy and systems of treatment and control, and 
related appurtenances, that are installed and uscd by thc pennittce to achieve compliance with the conditions of this 
permit. This provision includes the operation of backnp or auxiliary facilities or similar systr:ms when necessary 0 
maintain or achieve compliance with the conditions of the permit. [62-620.610(7/1 

This permit may he modified, revoked and reissued, or terminated for cause. The filing of a request by the permittee for 
a permit revision, revocation and reissuance, or termination, or a notification of planned changes or anticipated 
noncompliance does not stay any permit condition. [62-620.610(8)] 

9. The permittee, by accepting this permit, specifically agrees to allow authorized Deparhnent ptrronncl, including an 
authorized representative of the Department and authorized EPA perronnel, when applicable, upon presentation of 
credentials or other documents as may be required by law, and at reasonable times, depending, upon the nature of the 
concem beiig investigated, to: 

8. 

a. Enter upon the permittee’s premises where a regulated facility, system, or activity is located or conducted, or where 
records shall be kept under the condtions of this permit; 

Have access to and copy any records that shall be kept &der the conditions of th is  permit; 

Inspect the facilities, equipment, practices, or operations regulated or required under this ]permit; and 

Sample or monitor any substances or parameters at any location necessary to assure compliance with this permit or 
Department rules. 

b. 

c. 

d. 

[62-620.610(9)] 

IO. In accepting this permit, the permittee understands and agrees that all records, notes, monitorirkg data, and othcr 
information relating to the construction or operation of this permitted source which are submin.ed to the Departmmr inay 
be used by the Deparbnent as evidence in any enforcement case involving the permitted source: arising under the Florida 
Statutes or Depamnent rules, except as such use is proscribed by Section 403.1 11, Florida Statutes, or Rule 62-620.302, 
Florida Administrative Code. Such cvidence shall only be used to the extent that it is consistent with the Florida Rules of 
Civil Procedurc and applicable evidentiary rules. [62-620.610(10)] 

I 1. When requested by the Deparlment, the permittee shall within a reasonablt time provide any idomt ion  required by law 
which is needed to determine whether there is cause for revising, revoking and reissuing, or terminating this permit, or to 
determine compliance with the permit. The permittee shall also provide to the Department u p n  request copies of 
records required by this permit to be kept. If the permittee becomes aware of relevant facts that were not submitted or 
were inconect in the permit application or in any report to the Departmen4 such facts or infomntioo shall be promptly 
submitted or corrections promptly reported to the D e p a m n t .  [62-620.610(1 I ) ]  

12. Unless specifically stated otherwise in Depamnent des, the permittee, in accepting this permit, agrees to comply with 
changk in Depamnentmles and Florida Statutes after areasonable time for compliance; provided, however, the 
pcrmiUee does not waive any other rights granted by Florida Statutes or Department rules. A reasonable time for 
compliance with a new or amended surface water quality standard, other than those standards addressed tn Rule 62- 
302.500, F.A.C.. shall include a reasonable time to obtain or be drnied a mixing zone for the new or amended standard. 
[62-620.61 O(I2jJ 

13. The permittee, in accepting this permit, agrees to pay the applicable regulatory program and surveillance fee in 
accordance with Rule 624.052, F.A.C. [62-620.610(13)] 

14. This permit is transferable only upon Depamnent approval in accordance with Rulc 62-620.340, F.A.C. The permittee 
shaIl be liable for any noncompliance of the permitted activity until the transfer is approved by the Depament. 162- 
420.610(14)] 

15. The permittee shall give thc Department winen notice at least 60 days before inactivation or abandonment of a 
wastewater facility and shall specify what steps will be taken to safeguard public health and safety during and following 
inactivation or abandonment. [62-620.610(15)J 

12 



FACILITY: Chuluota WWTF 
PERMITTEE: Florida Water Services, Inc 

PERMIT NLIMBER FLAOl1076 
EXPIRATION DATE: March 10,2008 

16. The permittee shall apply for a revision to the Department permit in accwrfance with Rules tiZ-620.300,62-620.420 or 
62-620.450, F.A.C., as applicable, at least 90 days before construction of any planned substantial modificarions to the 
pennitted facility is to commence or with Rule 62-620.300 for minor modifications to the pemined iacility. A revised 
permit shall be obtained before construction begins except as provided in Rule 62-620.300, f:.A.C. [62-620.610(16)J 

17. The permittee shall give advance noticc to the Department of any planned changes in thc pennitted facility or activity 

which may result from the changes and may be subject to enforcement action by the Depamnent for penalties or 
revocation of this permit. The notice shall include the following information: 

a. 

b. 

c. 

[62-620.610(17)] 

C" 
' which may rcsult in noncompliance with permit requirements. The permittee shall be responiihle for any and all damages 

A description of the anticipated noncompliance; 

The period of the anticipated noncompliance, including dates and times; and 

Steps being taken to prevent fume occurrence of the noncompliance 

18. Sampling and monitoring data shall be collected and analyaed in accordance with Rule 624.246, Chapters 62-160 and 
62-601, F.A.C., and 40 CFR 136, as appropriate. 

a. Monitoring results shall be reported at the intervals specified elsewhere in this permit and shall be reported on a 
Discharge Monitoring Report (DMR), DEI' Form 62-620.910( IO). 

b. If the permittee monitors any contaminant more Gequently than required by the permit, wing Department approved 
test procedures, the results of this monitoring shall be included in the calculation and reporting of the data submined 
in the DMR. 

Calculations for all limitations which require averaging of measurements shall use an.aritlmietic mean unless 
otherwise specified in this permit. 

Any laboratory test required by this permit shall be performed by a laboratory that has bccn ccrtificd by the 
Department of Health (DOH) under Chapter 64E-I, F.A.C., where such certification is relquired by Rule 62-1 60.300, 
F.A.C. The laboratory must be cemfied for any specific method and analyle combination that is used to comply 
with this permit. For domestic wastewater facilities, the on-site test procedures specified in Rule 62-160.300(4), 
F.A.C., shall be performed by a laboratory certified test for those pararnelers or under the direction of an operator 
ceaified under Chaptcr 62-602, F.A.C. 

Field activities including on-site tests and sample collection, whether performed by a laboratory or a certified 
operator, must follow the applicable procedures described in DEP-SOP-001/01 (January :!002). Alternate field 
procedures and laboratory methods may be used where they have been approved according to the requiremcnts of 
Rules 6Z160.220, and 62-160.330, F.A.C. 

c. 0 
d. 

.' 

e. 

[62-620.61 O(lB)] 

19. Reports of compliance or noncompliance. with, or any progress reports on, interim and final requirements contained in 
any compliance schedule detailed elsewhere in this permit shall be submitted no later than 14 days following each 
schedule date. 162-620.61 O(19)J 

20. The perminee shall report to the D e p a m n t  any noncompliance which may endanger health or the environment. Any 
information shall be provided orally within 24 hours fiom the time the perminee becomes awa:re of the circumstances. A 
written submission shall also be provided within five days of the time the permittee beconies a w a e  of the cirnunstanccs. 
The wrinen subnussion shall contain: a description of the noncompliance and its cause; the period of noncompliance 
including exact dates and time, and ifthe noncompliance has not been corrected, the anticipated time it is expectcd to 
continue; and steps taken or planned to reduce, eliminate, and prevent recurrence of the noncoinpliance. 

a. The following shall be included as information which must be reported within 24 hours wder  this condition: 

13 



FACILITY: Chuluota WWTF 
PERMIPEE: Florida Water Services, Inc. - PERMIT NUMBER FLAOI 1076 

EXPIRATION DAT5 March 10,2008 

1. Any unanticipated bypass which causes any reclaimed water or emuent to exceed any permit limitation 01 

results in an unpermitted discharge, 

Any upset which causes any reclaimed water or the emuent to exceed any limitation in the permit, 

Violation of a maximum daily discharge limitation for any of the pollutants specifically listed in the permit for 
such notice, and 

2. 

3. 

4. Any unauthorized discharge lo surface or ground waters. 

b. Oral repom as required by this subsection shall be provided as follows: 

I .  For unauthorized releases or spills of treated or untreated wastewater reported pursumt to subparagraph a.4 that 
are in excess of 1,000 gallons per incident, or where infortnation indicates that pubkc health or the environment 
will be endangered, oral reports shall he provided to the Depa-nt by calling the STATE WARNING POINT 
TOLL FREE NUMBER (800) 320-05 19, as soon as practical but no later than 24 hours from the time the 
permittee becomes aware of the discharge. The permittee, to the extent Imown, shall provide the following 
infonnation to the State Waming Point: 

a) Name, address, and telephone number of person reporting; 

b) Name, address, and telephone number of permittee or responsible person for the discharge; 

c) Date and time of the discharge and status of discharge (ongoing or ceased); 

d) Characteristics ofthe watewater spilled or released (untreated or treated, indushial or domestic 
wastewater); 

c) Estimated amount of the discharge; 

f )  Location or address of the discharge; 

g) Source and cause of the discharge; 

h) Whether the discharge was contained on-site, and cleanup actions taken to date; 

i) Description of area affected by the discharge, including name of water body affected, if any; and 

j) Other persons or agencies contacted. 

Oral reports, not otherwise requircd to be provided pursuant to subparagraph b. I above, shall be provided to the 
Department within 24 hours from the time the permittee becomes aware of the circurnstances. 

2. 

c. If the oral report has been received within 24 hours, the noncompliance has been corrected, and the noncompliance 
did not eudanger health or the environment, the Department shall waive the written report. 

[62-620.610(20)] 

21. The permittee shall report all instances of noncompliance not reported under Pemit Conditions IX. 18. and 19. ofthis 
permit at the the monitoring reports are submitted. This report shall contain the same infometion required by Permit 
Condition IX. 20 of this permit. [62-620.610(21)] 

22. B p a s s  Provisions. 

a. Bypass is prohibited, and the Department may take enforcement action against a permittee for bypass; unless the 
permittee affirmatively demonstrates that: 

1. Bypass was unavoidable to prevent loss of life, personal injuy, or severe property danage; and 

14 



FACILITY: Chuluota WWTF 
PERMITTEE Florida Water Services, Inc. - PERMIT NUMBER: FLAOl1076 

EXPIRATION DATE: March IO, 2008 

2. There were no feasible alternatives to the b>pass, such as the use of auxiliary treatment facilities, retention of 
untreated wastes, or mainieeoance during n m a l  periods of equipment dowutime. This condition is not satisfied 
if adequate back-up equipment should have been installed in the exercisc of reasonable engineering judgment to 
prevcnt a bypass which occurred during normal periods of equipment downtime or preventive maintenance; and 

The permittee submitted notices as required under Permit Condition UI. 22. b. of this ]"it. - 3. 

b. If the pennittee !mows in advance of the need for a bypass, il shall submjt prior notice lo the Depament, ifpossible 
at least 10 days before the date of the bypass. The permittee shall submit notice of an unanticipated bypas within 24 
hours of learning about the bypass as required in Permit Condition IX. 20. of rhis permit. A notice shall inelude a 
description of the bypass and its cause; the period of the bypass, including exact dalm and limes; ifthe bypass has 
not been corrected, the anticipated time it is expected to continue; and the steps taken or plflmed to reduce, 
eliminate, and prevent recwence ofthe bypass. 

The Dcpmhnenl shall approve an anticipated bypass, after considering its adverse effect, if.the pennittee 
demonstrates that it will meet the three conditions listed in Permit Condition IX. 22. a. 1. through 3. of this permit. 

d. A permittee may allow any bypass to occur which does not cause reclaimed water or effluent limitations to be 
exceeded ifi t  is for essential maintenance to assure efficient operation. These bypasses are not subject to the 
provisions of Permit Condition IX. 22. a. through c. of this permit. 

c. 

(62-620.61 0(22)] 

23. Upset Provisions 
- 

C 
a. A permittee who wishcs to establish the affirmative defense of upset shall demonstrate, through properly signed 

contemporaneous operating logs, or other relevant evidence (rut: 

I .  An upset occurred and that the permittee can identify the cause@) of the upset; 

- 
2. The permitted facility was at the time being properly operated; 

3. The permittee submitted notice of the upset as required in Permit Condition IX. 20. of this permit; and 

4. The permittee compfied with any remedial measures required under Pe&t Condition IX. 5. of this permit. 

b. 

c. 

In any enforcemcnt proceeding, the permittee see!+ to establish the Occurrence of an upset has the burden of prwf  

Before an enforcement proceeding is instituted, no representation made during the Department review of a claim that 
noncompliance was caused by anupset is final agency action subject to judicial review. 

- 

[62-620.610(23)] 

Executed in Orlando, Florida. - 
STATE OF FLORIDA DEPARTMENT OF 
E N V l R 0 " T A L  PROTECTION 

SIGliTD 
Christianne Ferraro, P.E. 
Program Administrator 
Water Facilities 

DATE March 17.2002 

15 



Florida Department of 
Environmental Protection 

Central DisWict 
33 I9 Maguire Boulevard, Suile 232 

Orlando, Florida 32803-3767 

SENT VIA E-MAIL TO: mailto:JMLivarcik(aauaamerica.com 

March 12,2007 

AQUA UTILITIES FLORIDA INC 
11 00 THOMAS AVENUE 
LEESBURG FL 34746 

ATTENTION JOHN M LlHVARClK 
PRESIDENT 

Charlie Crist 
Govemor 

Jeff Konkamp 
LI. Governor 

Michael W. Sole 
Secretary 

OCD-C-W.-07-0230 

Seminole County - DW 
Chuluota WWTF 
Wastewater Facility - Permit No. FLAOl1076 

Seminole County - DW 
Florida Central Commerce Park WVVTF 
Wastewater Facility - Permit No. FLAOl1078 
Noncomliance Letter 

Dear Mr. Lihvarcik: 

On January 31, 2007, Department personnel conducted a Compliance Sampling Inspection 
(CSI) of Chuluota WWTF and a Compliance Evaluation Inspection (CEI) of Florida Central 
Commerce Park WWTF. Copies of the inspection reports are enclosed for your review. During 
the course of the inspections, andlor determined from records on file in this ofice, l.he following 
deficiencies were noted: 

Chuluota W F  

1. The sample pickup tubing on the influent sampler contained residue. This may impact 
the quality of the sample. 

2. The Deparlment has not received a reclaimed water or effluent analysis report that is 
required annually. A certification, stating that no new non-domestic wastewater 
discharges have been added to the collection system since the last reclaimed water or 
effluent analysis was conducted, may be submitted in lieu of the report. 

3. A copy of the current license for each certified operator that services this facility was not 
on-site. 

4. Documentation of Calibration for the efiluent flow meter was not available on-site. Flow 
measuring devices must be calibrated at least annually. 

"More Proteclioir. Less Process" 
wwwdep. slate.$ us 



Chuluota W F  8 Florida Central Commerce Park W F  

Page 2 
OCD-C-WW-07-0230 

Florida Central Commerce Park W F  

The fecal coliorm 75Ih percentile was not reported on the Discharge Monitoring Reports 
(DMRs) for February 2006 and January 2007. 

Both Facilities 

The thermometers in the composite sample refrigerators and the sample storage 
refrigerators were not ver i fd  against the NET-traceable thermometer. 

Please respond to these items, in writing, with a schedule of corrective action. Pursuant to Rule 
624.100(2). F.A.C.. failure to comply with pollution control rules shall be grounds for permit 
suspension or revocation and initiation of formal enforcement action. Your reply ims requested 
within 14 days from the date of this letter. Your reply and any questions should be addressed to 
David Smicherko at (407) 893-3313. 

Sincerely, 

Gary P. Miller 
Program Manager 
Wastewater CompliancdEnfoccement 

GMldslar 
Enclosures: Inspection Reports 
cc: Patrick Farris, Aqua Utilities Florida Inc, mailto:PAFarris~nquaamerica.cor!! 



CSI Chuluoia WWTF 1/31/07 
FLORIDA DEPARTMENT O F  ENVIRONMENTAL PROTECTION 

WASTEWATER COMPLIANCE INSPECTION REPORT 
F A C I L I T Y  A N D  I N S P E C T I O N  I N F O R M A T I O N  

= Cl,,~onal 
W A R  I D  

FtA011076 

RrLL TRENDEL 407-9?%83% 

Nmr .ad Addrar dPennillQ w UairUd RepnSaQthC Title Phmc lq Oprl#mP ClMUtiOo Y 

GLEN UUREQUE V I E  PRESIDEW BILL TRENDEL 

AQUA IJrILlllES PLORIDA INC A-9184 

6960 PROFESSIONAL PKWY F SLHlE4UO 

SARASOTA FL34240 

IaspOimTyp C 5 I S u o p l a T ~ h l V l N ) :  No 0 5-.pl*1w: Sm*n sl>lu(Ym): 

Domestic 0 Industrial W".nT.*n(Ym)? @ LqbmLV*nm*: 10 cu Pat' 41 

Q A C I L I N  M I M I I I A N C P  AREAS EVAM..ATED 
IC = In Compliance; NC = Out ofCompliance; SC = SignificanJ out olCmpliance; NA = Nnl Applicable; NE = No1 Evaluated 

Ccolral Dirtncl407-893.3313 3/6/07 
David Smicherko 3 d  s --iu 

w u 1-1 U x U  zu 3u 
A D D I T I O N A L  NPDES COMMENTS 

Facifir) Type (Field 3): I :  Municipal (Publicly Owned), 2: Induslrial and Privately Owned Domestic. 3: Agrkullwal. 4: Federal 

Inspenion Type (Field I) A:PAI, B:CBI, CCEI. SCSI, X:XSI. R:RI, \:AS, =:ANI 
lmpection Code (Field 2): S:  Stale, J: Joint EPAISlalc-€PA Lead T: hint StatelEPA-State Lead, I.: Local Program 

Every od~cr field is  xlfexplsnslory 



INSPECTION COMMENTS 

PERMIT: In Compliance 
The FDEP Permit No. FLAOI I 1076 expires March IO,  2008. The new facility is a 0.400 MGD annual average daily 
flow (AADF) permined capacity extended aeration wastewater beabnent facility consisting of flow equalilation 
aeration, secondary clarification, filtration, chlorination and aerobic digestion ofresiduals, and a 0.3 MG holding 
pond. Land application is via a 17.4 acre sprayfield. The permined capacity ofthe plant will remain at 0.1 MGD, 
which is the capacity of the reuse system. A permit revision was issued on June 27,2005 allowing the construction of 
the new treatment plant and modifications to the existing plant. 

COMPLIANCE SCHEDULE: In Compliance 
The conditions in the compliance schedule have been met. A tiotification ofcompletion of Consauction has been 
submitted. 

LABORATORY: 
The facility uses Harbor Branch Laboratory Depamnent of Health Cenification Number E83509 as its contract 
laboratory. 

SAMPLING: In Compliance 
SIGMA 900 automatic samplers collect the influent and effluent composite samples. The tubing on the influent 
sampler conlained heavy residuc and should be replaced. The samplers were not running. The temperamre in the 
sample storage facility was 3.5OC. 

A HACH DR 820 Colorimeter is used to test the total chlorine residual. The calibration ofthe meter is verified with 
secondary standards. ‘The calibration check of the DR 820 and verification of the secondary standards is performed 
quarterly. 

A pHteslr 30 pH meter is used to measure the pH ofthc effluent. Buffers of 7 and IO SU are used to standardize the 
meter. Fresh buffersare used daily. 

The thermometer in the sample storage refrigerator was reading was 2.0T. The thermometers in (he samplers and 
the storage refrigerators are not checked against au Nl5T thermometer annunlly. 

The sampling points are as stated in Ihe permit. 

RECORDS AND REPORTS Out of Compliance 
A bound and numbered operations logbook was on-site showing the plant is staffed as required by permit. A eopy of 
operators liiense for Charles Harris C-9558 wps not onsite. 
A review ofthe permit files and Discharge Monitoring Reports (DhlRs) from March 2006 lo January 2007 showed 
the following: 
A copy ofrhc Reclaimed Water or Emuent Analysis Report or a letter stating thal no new nondomeslic 
connections have been madc hss not been received. 

A copy of he current Annual Keuse RepR is on file a1 the Deparlment 

FACILITY SITE REVIEW: In Compliance 
ACCESS The facility had a continuous fence and a gate that is secured after daily working hours 

HEADWORKS: There is a single liuber screw type screen and a surge tank. There is one blower dedicated to the 
surge tank. 

AERATION BASINS: There are huo air bays with thrcc blowers. Mixed liquor was well aerated, 

CLARIFIERS: There are two clarifiers. one in the ring plant and one stand alone clarifier. At the time of inspection 
only one clarifier was in operation. The weir was not level. The stilling wells are clean. The effluent was clear. 
There are 4 RAS pumps. 

FILTERS: ‘The filters are cloth disc type. The unit contains 4 discs. Backwash is on timer and level. 
Revixd: Augult I 1, 2006 



CSI Chuluom WWTF ll31107 

Parameter 
Fecal Coliform 

CBOD5 
Nitrate 

TSS 

L 

Sample ID Sample Result Permit Limit 
23364fc 4 fcc/IOOml 

23364cbod 4 0  mgiL 60 mg/L 
981 I54 8.8 mg/L 12.0 mgiL 

800 fccll00 ml 
60mg/L ] 233648s f .5 m g h  



A U A  
Utilities Florida 

Aqua Utiiitles Florida. Inc. T: 352.787.0980 
11M) Thomas Avenue F: 352.787.5333 
Lessburg. FL 34748 wwlv.aquau6lilie5Auida.mm 

April 13,2007 

David Smicherko 
Environmental Specialist 
FDEP Central District 
33 19 Maguire Blvd, Suite 232 
Orlando, FI. 32803 

RE: Reply to Compliance Evaluation inspections 
Cbuluota WWTF 
Facility ID No. FLAOl1076 

Florida Commerce Park WWTF 
Facility ID No. FLA011078 
Seminole County 

Dear Mr. Smicherko: 

The purpose of the correspondence is to provide a written response as requested in your March 
12, 2007 letter regarding the compliance evaluation inspections conducted at the referenced 
facilities. 

Chuluota WWTF: 

1. Thc sample tubing has been replaced. 

2. The effluent analysis report is encloscd 

3. Copies of all the current operators' liccnscs have been placed on-site. 

4. The flow meter calibration is enclosed. 

Florida Central Commerce Park WWTF 

1. The revised DMR's for February 2006 and January 2007 are enclosed. 

Both Facilities: 

1.  New thermometers have been ordered, these will contain the initial 
calibratiodverification sheet which will be good for one year. Aqua Utilities Florida will 
order new thermometers each year to maintain compliance. 

An Aqua America Company 



If you have any questions, please contact me at (352) 435-4029. Thank you. 

Sincerely, 

Aik44Y- 
Patrick A. Farris 
Environmental Compliance Specialist 
Aqua Utilities Florida, Inc. 

Enclosures: 2006 Emuen1 Analysis Report 
Current Flow Meter Calibration 
Revised DMRs 

cc: Bill Trendel, via e-mail 
Will Fontaine, via e-mail 
Brain Heath, via e-mail 
Michael O’Reilly, via e-mail 

An Aqua America Company 



Attachment # 1. 



RECLAIMED WATER OR 
EFFLUENT ANALYSIS REPOIRT 

Part I - Instructions 

(I) All applicable items must be completed in full. Note that if pans of this application do not apply, those pans of the form 
need not be executed 

(2) All information i s  to he typed or printed in ink 

(3) This form shall be submitted to the appropriate District Oilice in accordance with the schedule in the pemtit. 

(4) Analyses shall be performed using appropriate methods and shall he capable of achieving minimum detection limits less 
than or equal to the maximum contaminant levels shown. 

(5) The following insmctions apply to Pans Ill through Vm o f  this form 

(6) Column (a). List the parameters that are to be analyzed 

(7) Column (b) List the STORET Code for these parameters 

(8) Column (c) - Record the results of the analysis lithe result was below thc minimum detection limit, indimte by showing a 
less than sign preceding the detection limit for the analytical method used (Le. <0.01). 

(9) Column (d) - List the primaly or secondary drinking water standard from Chapter 62-550, F.A.C 

(IO) Column (e) - Indicate the analytical method used. Record the number from Figure 1 in Chapter 62-601, I:.A.C., or from 
other sources. 

(I  1) Column (r) -Enter the date on which the analysis was run (MMDDIYR) 

(12) Column (9) - If the resull shown in Column (c) is greater than the standard shown in Column (d) - enter im asterisk (*) in 
Column (g). 

Part I1 - General Information 

(1 )  Faciliry Name: Chuluota WWTF 

Address: 125 East 10th Street 

City: Cbaluota Slate: FL Zip: -12860 

lelephone Number (including area code) : (352)787-0980 

1 
DEP F m  62420.910( IS) 

i ERrmvc July I. 1591 



(2) Owner or Authorized Representative 

Name: Aqua Utilities Florida, Inc. John M. Lihvarcik 

Title: Resident 

Address: 1 100 Thomas Avenue 

City: Ixesburg State: FL Zip: 34748 

Telephone including area code: 

(3) Method of Discharge: Sprayfietd 

(352) 787-0980 

(4) ReportPesd 1/112006 TO 12#1/2006 
(Beginning Date) (End Dae) 

(S) Name of Laboratory conducting Ihe analysis: 

Addrcs: 5600 US. I North 

City: Fort Pieroe Slate: FL zip: - 34946 

Telephone including area code: 

The facility DEP identification number (WAFR or GMS ID 1): 

DEP lest site identification number (for the sampling location) 

Harbor Branch Environmental IaboraIoIY 

(772) 465-2400 

(6) 

(7) 

(8) Description or the monitoring poinl: Chlonne Contact Chamber Emuent 

FLAOl1076 

EFA-I 

(9) Date on which the sample W ~ F  Iaken (MhUDDNR) I I I30106 

Time of day a1 which the sample was taken 1o:oo IDm O P M  
615: 12/07/06; 608/80t11: 12/04/06 

( IO)  Date of exlmction for the organic chemical analysis performed in Pan VI 5 0 4 :  12/13/06 (MhUDDIYR) 

DEP Fom, 62420.910(151 
Effnrive July I. 1591 

2 



Part I11 - Inorganic Analysis 

(a) (b) (C) (4 

N m  Code Result (pg/L) b&) 
Parameter STORET Analysis Standard 

Total THM osmm 120 100 

Part IV - Volatile Organic Analysis 

Ana(tsis Above Analytical 
Method Dale Standard 
EPA 624 1211 3/06 

(e) 

(9) 
Above 

Standard 

Part V - Trihalomethane Analysis 

V t P  Form 62-620.910(15) 
EfTmlive July I. 1491 



Part VI - Organic Chemical Analysis 

Parameter 
(9) 

Above 
Standard 

* 

Part VI1 - Radiological Analysis 

(a )  (b) (C) (d) (4 
Parameter S T 0 E - l ~  Analysis Standard Analytical 

Name Code Result (&a) (pciiL) Method 

EPA 900.0 
EPA 9 0 3 . 1  

~ Radium-228 combined 0 . 0  ./- 0 . 7  EPA Ra-05 

15 1.9+/- 116 Gross alpha exd. 001519 
radon and uranium 
Radium-226 and 011503 2 . 2  + / -  1.4 5 

Ani t s i s  Above 

12/21/06 

12/19/06 

Date Standard 

Part VI11 - Secondary Chemical Analysis 

Above 
Standard 

4 
DCP Form 62-620.910(IS) 
Effeclive July 1. 1991 





Attachment # 2. 



Dee: V X m 7  Tins: 1:21:56 PM Pa*Zd7 

PA= 01/06 piB8 INC 

S e r i a l  No. l03W032979 Dnt- :19 DEX: Z O O 5  
Sales Order N0.:393645 l i n e  I t e m 3  
~ ~ t e x  6i.e 1 x 0  i n c h ( 2 3 0 m )  ncdde), No.i~T251342lB100BER 
b o .  S a r i 5 1  W~.rO$W032980 Sea modal Noo.:HPB4ER14DII 1 
Max PLw:  6OQb.000 GPN s p .  (lr. : 1,000 

6cn'dor FUCtor 1 r1.3121 
Sensor FBCCOX 3 t 5 

Run # A c t V a l  GP)I 

02 2 5 1 3 . 1 2 3  
03 909 .so1 

01 4772 .a81 

sensbr Paator 2 I i 4 . 0  
sensor Factor 4 i1.0000 

Indicated GPM Error i Rate 
4 7 7 1 . 5 5 7  - . 007  
2512.292 - . D 3 3  

909 .626  t . 0 1 4  

~ i l  P l o " t n m  are callhrsted In accocdanco with 
11W91/1540 and arm tncoab le  to the NATIONAL IIiSTITWB OF STKNDAADS 
MD ~1c84oLocY. Tho AEB Automation Inc.,  Instrunentation D i v i s i o n ,  
waminetsr  faci l i ty  i s  certified to IS0 90D1. 

Thie calibiation report may not be reproaucea, exoept In full. 
withoLt written permi4eion. 

Hyriraullc t e B t  perEormad bytC. Uyers 

R-ired Accurnr.y:O.lSI rrf Xate 

TEST BRUIPUXNT : 
E0879 TIMER 
83222 DVH 
MOO113 SCALE (100000 LB) 
TO247 THBRMISTOR 
E0397 COUNTER 

PORTAlGE.BAS Rsv 4 .  n M  bJb302 14:19r36 



m g n c t l c  P l o I o o e t D z  Calibretion T e s t  Report 

S r r i a l  No.:OSHO32979 Date 119 D E  2005 

Mtsr Bixm : lo  i n c h f 2 s O m )  wodel UO.:HB?251342181008ER 
SOC. Serial @0,.!05w032980 Sec Hodel NO.rtIFE4ERllOlli 
new Flown 6 0 0 0 . 0 0 0  (IPK 6 8 .  Or. t 1 . 0 0 0  

Sales OrdPr No.:393665 Line Item3 

#I Instruction 
i LoginS*ltkuvb 
I s a t  Nax flw unlt42* 
3 Set SLOW m l t  1433'1 
1 totalizar71'4*1 
5 tot multiplicr723*1 
6 Set Time units44+2*l 
7 llax F1-41+6000 
8 Read pl*l 
9 Quitq 

PORTaBLE.Bh8 Rev 4, wu( 050302 14:19z36 

Papa 3 DI 7 

PAGE 82/86 



Hagnetic Plomotcr Calinration Test Report 

L 

Seri.1 Nc~~i05WO32177 Date 110 DbC 1005 
Sale6 Order N0.1393645 Line Iten:! 
Heter Sine 16  inch(l50nm) UodOl Uo.IWFIl51342181008TR 
SOC. serial ~0.1a5woS291e 6eo nodal WOO.:M9BIERl4OllL 
Her Flow: 6 0 0 . 0 0 0  OPN Sp. C r .  I 1.000 

Scnaor Raotor 1 :1.6391 SERSOT raccor 1 1 - 2 0 . 0  

6ensor Factor 3 : 5 Sensor PaotoI 4 r l .0000  

Run I mtunl GPM 
01 58B.645 
0 2  ~ V D .  e15 
03 81.171 

Indicated GPM nrror % Rate 
sea. 947 +.a17 
291.338 + . h U  

84 .241 +.On3 

~ l l  Blowmeter6 Ere hydranlicCtly calLbraCed i n  accordance with 
mSf/151U and a m  traceabla to the NATlONhL IRSPKKT'PB OF STAmrhRDS 
AWD TECHNOL€GK. The ABB Automation Inc. .  InstrumentaCion Division. 
Wnrminatsr facility I s  o a e i f i e d  to 160 9001- 

This Calibration report nay not be reproduced, except in full, 
without written permission, 

Hydraulic t e a t  perforned by:C. HcMillan 

RDqUit'bd kCCUL8CryIO.Z\ Of Rate 

TEST UQVXPIWNX USBD & 

83222 V O Z " S R  
E3074 81 PREP. COUNTER 
TO108 TIIEPMISTOR 
M O l 3 l  15,000 %S S C l l I g  
40096 BL 6 Inch HDister 

P U N  MOPS PEV 14-08OSOI 12:59:39 0 54 53 



Usgnctio Fl-tor Cnllbrstion T e s t  Report 

8esial No.:O5WtlJ1977 Date I10 DEC 2005 
salms Orunr Uo.r393645 Line 1tem:l 
Uetez S h e  8 5  inchll50mnl Hodoi mo.:x~~1513421810061~~ 
Soo. Serial flo.rO5w032978 
flax Plow: 600.000 GPn 

SQC modo1 110, rlVB¶ERl4OIII 
Sp. Cr. I 1.000 

64 InmtZUCtiDn 
1 Loqin3*l*kuwb 
1 8ot Msx flow unitear 
3 Set  Plow mult 1133*1 
4 tOtRliter71.4"l 
5 t-t nultiplier723+1 
6 set T h  unifc44*Z*l 
1 Uax P1OWIZI*bUO 
B Read Q>l*l 

Xeter check Actual Qlav 
b BrrOr wma : t.10 

9 guitq 

An8w.r Back 
J*l*kowbABB Kent-TaylorProcans nagmast*eV 1.10 3'1 
4 2 : 4 * 1 P l w  Wait WGal bl 
433*1ClW Wult 3>1 > 
71*4*1Tot unit u c a l  0 1  > 
773'1Tot Nult 3>1 3 

ia*6ou~iow Rag 1, ~ O U . O Q O O U  > 6oo.ooaoa 
1*1Rsnd Plow I> 291 ,3 t?  > 
: 290.64 Indicated Plow : 291.36 

$+cad I>   by ens^ Rent-TaylorProcese IiagmastefV l . ,  

b I * Z * l P L O w  T h e  MI" 211 > 

LOOP6 RTDL Rt4.210801 12r.39~39 



M e :  113Ly2007 6m: 1:1):58 PM PElpSllo(7 

AB8 INC PffiE 05 /86  

Kognotio Flouwter Calibration Test Report 

L 

c 

Serial No.:O§W032568 Daze rZO DBC 2005 
Gales Ordex N0.1392912 Line Item;) 
Uetex S h e  14 isch(l0brrss) M o d d  N~.:KePL0136IE01004PH 
Soo. Serial No.rO5W032569 Sea Wodel N o .  rMFE4EU140 31 I 
am Plow: 600.000 CPM s p .  62. : 1.000 

Sensor Factor 1 :l.l665 
$Ensor FaoCor 3 : 5 

Run i Actual GPM 
0 1  402.471 
02 247.334 
03 73.320 

Sensor Factor 2 1-19.0 
Sennor Factox 4 i l . 0 0 0 0  

Indioated GPM Error 9 R4ite 
4 ~ 3 . 2 0 ~ 1  +.a19 
217.693 *.la5 
15.416 +. I28 

All Flowmeters arc hydranlically calibrated fn accordance vith 
ANSI lZSAb end ara Craoaable to the UATIONAL IASTITUlB OF SPANDRRDB 
AND TECHNOLCCY. Tho \ss Autonotion I=., LnetrumRntat*On Division, 
warm..neter facility i s  certiftbd to I S 0  9001. 

Thls Calibrst ion r m p a e  may 0o.t bc r c p d u c e d .  exorapt i n  full, 
without wzitten penninsion. 

Hydraul ic  teat prforaeo bysc. w~liiicn 

RPqaired Iocu~acy~O.ZI of Rate 

TEST EQVIPMXNT USED : 

~ 3 0 7 2  4n PRW. COUNTER 
E3222 VOL'METER 

TO108 THEWISTOR 
NO131 15,OOb LB SC- 
ROO43 4H-3 Inch Mastar 
~ 0 6 4 4  18-2 Inch Master 

FLOW &COP5 REV 14-080501 0 0 : 1 0 : 0 7  0 15 34 



Magnetic Flownetox Calibration Test Report 

Ssrial Na.:05WD3256E Date :20 W E  2005 
Soles Drder Wa.r392922 Line r*.en:3 
meter S i l e  14 inch(100m) Model No.:~FB101341BD1004BE 
%a. 6eriaL Ro.:05W032569 S8c  HOdeA tlo.tXPElEH140311 
nax PIOW: 660.000 GPM Sp. Qr. : 1.000 

Znstruction AnaweK Back I )  
I togio3*l'kwb 3*l*kuvbbogLn En l z3  Z 
a Bet M&X fl- u d t 4 2 '  42*4*1Plov unlt uQa1 4>1 > 
3 Set Plow m6rlT. 1431*1  4 3 3 ~ l P l ~  Nult. 121 Z 

s totaliser71*4~1 71*4*1Tvt Onit UC*l  4>1 > 

5 tot nuItlpllar72¶*1 723*llot MUlt 3>1 Z 
6 sat Tina unite44*2*l 44b2*1Plou l'irne nin 2>1 > 
7 #ax Flaw41*600 41*6POPLow RDg 1> 600.00000 > ~ 0 0 . 0 0 0 0 0  600.000 
E Rend W l * l  lrlnead Plow 1, 75.367 > 

Hetbr chsck Ilcrual PI- i 75.51 Indicated F l m  : 7 5 . 3 6  
P Error wou : t-05 

9 guitq  qRebd 1> R y e A B B  Kent-FaylorPrcceos Y a g M s t o r V  1. 

m 6  X l V L  Rt ir230B01  0 8 : 2 8 : 0 1  



Attachment # 3. 



I 1 I 1 I 1 1 I i I I I 1 1 I I 1 I 

._ . __ -. - --. 

DISCHARGE MONITORING REPORT - PART A (Continued) 

Facilily Name: Florida Central Commerce Park WWTP Pennil Number: FLAO1lOtS MONITORING GROUP NUMBER.: ROO1 

. 

Permnl Calculated 
I 

RepQfl i 
FARM Code. 00180 I P a m  
Mon.S.NO. F L W - L - .  Meauiemeni ~: 

Sample 
Measurement 

- ... . ......... .. - -/. .i. . .  .- . .. 

. . . .  _____I , . - .- . . .  .. .- .. 

I . . . . 

1.0 
. . . . . . .  

1.0' I 
- 

.... ,- -T -.'Report 

' $80 
....... L. i (Mar) , . . . . . . . .  

25 UtODmL , 3Daysffleek. Grab 
I . .- . .  (Max) 

M O R  0 Continuous ana!yzer 

MGIL I Continuous analyzer 

NTU ' 0 Continuous analyzer 
I 
I NTU , ' Continuous anstner 

r------ 

! . . -_ 
-.- . I '..' ~' 

. 
i MWL 0 , 
. .- __ -. 
! MG(L 

MWL 0 

MWL 

. - __ . .  

- ... 



1 1 I I I 1 I I 1 I I I 1 I I 1 I I I 
.--.. ._ 

DISCHARGE MONITORING REPORT . PART A (Continued) 

Fac'lilY Nan)@: Floflda Cansal commerce park w p  Permil Nulnber: FLA011378 MONITORING GROUP NUMBER RDOl 

..I ,.. . . . . .  
I 

I I l o  I 

. -  

Grab 

Grab 

Grab 

Grab 

analyzer 

analyzer 

- .  

-. - ._ 

. .  

.. -- .... 
. . . . . .  

analyzer 

analyzer 

Grab 

Gfab 

Grab 

- . -  

- ,. .... 

-. . 

. . . . .  

I 
i Daysmeek ; 

i DaYsrWeek 

5 DaYEMleek 

. . . . . .  1 
- - -- .- i_ . ~. _ .  

' . - '- 

Percent CalrUlltad 

Percenl Calcdaled 
, -  - . -. . .  _. 

.... - .... ., ... - 
I 

'Measurement I I I I I I I 1 1  



I I I I I I I I I I I I I I I I I I I 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
WhanemP'U.d Mil 

PERMIT NUMBER: FLAOliOIB 
PERMITTEE NAME: 
MAILING ADDRESS. P.O. Box 609520 

LIMIT: Flnal 

FACILITY: Florida Central Commerce Park \hrwT~ CLASS SIZE: NIA R-001 MONITORING GROUP NUMBER: 
MONITORING GROUP DESC: Publlc Accesr Irrlgatlon. lncludlng Influent LOCATION: 

[ I  NO DISCHARGE FROM SITE: 

rOPorl Io; h ~ l  olEnrlronmmal Pmlu;lbn. Cintrd Olstrld. 3319 Maasire Boulevud 9db 212, Ollanoo, Fio,kdd. 32(103-11(17 

Florida Water Services Corporation 

Orlando. FL 32860-9520 REPORT: ' Monthly 
GROUP: Domestlc 

140 Hope Street 
Longwood. FL 



I I I I I I I I I I I I I I I I I I I 



DAILY SAMPLE RESULTS - PART B 
PermilNumOer: FLAOl1078 F s u i i i  Name: FlorMa Cenbal Commerce Fa& WWrP 

Day ShlR Operator Class: - Certification No : 
Day Shift Operator Class: 2 Cerlification No.: 9558 
Day Shii Operator C1asr-c- Csrlification NO.: 11993 
Day Shift Operator Class: - Cerliicatbn No: 
Lead Operator Class: -A- Cettifiwtion No.: 9184 
Type of Emuent Disposal or Reclaimed water R ~ ~ :  

Limited Wet W e a V l e r D i g M r O e ~ ~ a :  yes: ,q N,,: c] NMApplicaMe: a Sprayfeld -- .- .- - 

*Ana& additional Sheets if nemssary to lis1 ali certified operatom. 

3 

- 
Charles Hams 
Aifred Gerard0 

William Trendel 

- - - - 

. 



I I I I 1 I I 1 I I I I I 1 I 1 I 1 I I 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

WhDn COmplabd mil l  lhll mpwi lo: Dapt of E n ~ P ~ n m n I a !  Pr01ecU0n. Cmlrd  Dirtrlcl. 3319 Ua(litln Boutward SulM 231. Orlmdo. Florid. 32801.376Y 

PERMITTEE NAME: Florida Water Services Corporation PERMiT NUMBER: FLA011078 
MAILING AOORESS: P.O. Box 609520 

Orlando, FL 32850.9520 LIMIT Flnsl REPORT: Monthly 
CLASS SIZE: NIA GROUP: Domestic 

FACILITY Florlda Central Commerce Park W P  MONITORING GROUP NUMBER: R-001 
LOCATION: 140 Hope Street MONITORING GROUP DESC: Public Access Irrigatlon, Including Influent 

Longwood. FL NO DISCHARGE FROM SITE: I 1  

COUNTY: Seminole MONITORING PERIOD-From: 02/01/2007 To: 0212812007 
I Units . No.: Frequency SampleType 

I of I of 
Quantity of Loading j Units 1 Quality or Concentration i i 

Parameter 

. .. . . .  ... . 

.. . - - 
......... ..... 

- 
0.042 mgd 

Flow 

0.095 i i mgd i I 

PARM Cwe, 50050 Y Permit 
Mon.Site NO. FLW-2 

Flow Sample 
.L"-" *... -"...", ~ 0.044 I 

... .... ....... 

5 DaysrWeek . Flowmeter 
... . 

Grab 

Grab 

....... 

. .. 

Orab 

20.0 

..... __ 

I__.___-.-.__- 
BOD. Carbonacawo 
5 day, ZOC 

(Mo.Avg.) MGlL 

1 



I I I I 1 I I 1 I I 1 1 I I I I 1 I 

DISCHARGE MONITORING REPORT - PART A (Continued) 

Facility Name: Florida Central Commerce Park WWTP Permit Number FLA011078 MONITORING GROUP NUMBER.: ROO1 
MONITORING PERIOD-From: 02/01f2007 To: 0212812007 

;Quantity of Loading I Units Quality or Concentration 

_._I_ 
Coliform, Fecal 

Mon.Si!e No. EFA 

0.047 , 0.045 

Monslte No. FLW-1 

2 



Day Shift Operator Class: - Certification NO.: 
Day Shin Operator Class: Cemcation NO.: 9558 
Day Shift Operator Class: -C- Cemfication No.: 11993 
Day Shift Operator Class: - Cemlcation No.: 

Type of Effluent Disposal or Redaimed Water Reuse: 
Lead Operator Class: -A- Certification No.: 9184 

Sprayfleld -~ 

Charles Harris 
Alfred Gerardo 

wilrbm Trendel 

~~ 

LimitedWetW~aVlerDlschargeA~~~YYez:  No: u NotApplicabk !lyes.cumulabvada/rofwetwaatherdjschanle 

* Atlach addaional sheen if necessary to list all cerofled opeatom. 

3 

. .~ . -  . 



I I I I I I I I I I I I I I I I I I I 1 
PERMITTEE NAME: 
MAILING ADDRESS: P.O. Box 609520 

Florida Water Services Corporation PERMIT NUMBER: FLA011078 

LIMIT: Flnal REPORT Monthlv Orlando. FL 32860.95~0 ~~ 

CLASS SIZE: NIA GROUP. Domestic 
MONITORING GROUP NUMBER: R4Oi 
MONITORING GROUP DESC: 
NO DISCHARGE FROM SITE: 

FACILIPI: 
LOCATION: 

Florida Central Commeroe Park W T P  
140 Hope Skeet 
Longwood. FL 

Public Access Irrlgatlon, including Influent 
[ I  

I 1.7 

- 1 j- .....-.-.I__ ____I 

... ............ ............ j . . .  ..... ... 
(Max.) MGIL 

i 

. .  
_. Measuremsnt 

!Measurement 
ISsmoie 

'T~.e.rmit 
on.Slle NO. EFB-1 

.. ...... ... 

............. , i  
Every Two 

.......... Weeks ..., ; ._ 
EvevTwo 
E"erl Weeks Two ~ 1~ 

Every Two 
Weeks 

Grab 

Grab 

Grab j Grab 

. Weeks ................. . 

. . . . . . .  .................. 
3 Oayetweek 1 Grab 

3 Daysweek j Grab 

-. .. - -. ..... ,.. . .- . ........ 

5 OaysWeek i 
5 Daystweek 

.... - .......................... -. ... 

1 



I 1 I 1 I 1 I I 1 I I 1 I 1 I I: 

DISCHARGE MONITORING REPORT - PART A (Continued) 

I I 1 

MONITORING GROUP NUMBER.: ROOI Facliw Name: Florida Central commerce Park w p  Permit Number: FLAOI1078 
MONITORING PERIOD-From: 03/01/2007 To: 03/31/2007 

Quality or Concentration 1 
i of : of 

. .  .......... ........... .. ........ ......... 

Quantity of Loading i 
. . . . . . . . . . . . . . . . . . . . . . .  

Parameter 

..-- 
Coliform, Fecal. %less sample 
than detecton I 

....... ..... ........ 

(Min.) 0n.Slte NO. EFA-1 

1 .o< 
.... ................ ....... ....... 

....... 

1.0 

.- .... ................... ............ 

#/IMknL ! 3DaysFNeek ' Grab 

#/lDOmL 3 DaysNVeek ~ Grab 

Grab 

........... .,...._.I __._ .. . . . . . . . .  . .- 

_-. . 

....... 

(W100mL 
............ 

MGlL 

N N  

... 

' 2.50 , 
... ...... 

~ _ 1 . . . . . .  ~ ... 
Continuous ~ analyzer 

.. ... .. 

..... ..... 

i .I 

! 

i 

.............. Meas! ... 

on.Site No. FLW-1 

.......... ........... . - ...... ! . .  . ..... 

... 

. 

- -. 
Percent Capadly, 
( ~ O F i P % m t e d  Capacity) 
x 100 

I Measurement 

2 



DAILY SAMPLE RESULTS -PART B 

PermiWumber FLA011078 FacUW Name. Florida Central Commerce Park WWTP 

3/3 1 I07 .. ... Monitoring Period From: 3/1/07 To: 

. .  
...... . .. - 1.2' 0.046 I 0.091 ; i 

T---- 
7.4 1 1.0 j 
-7- . .- 

. . . . .  ... .... .. .... . O.Oo0) . i . . .  I :  , . . . .  0.022 j -__. 

. . . . . . .  0.025 . 

0.91 0.044 j 0.063 

~- 
10 

11 L 7.7 I i.--~ 1.0 ~..-- - 
0.059 ' 

... . i _ _ _ ~  .- l 2  . ; 1.0<1 ~ .-.. 7.5 ! __ 1.0 i 1.04 1.3 -~ .... 
. 7.5 .' 2.0 j . 1.oc1 . .  0.85: 0.054 i 0.063 ! .. 13 1.0<1 ! - -- -- 

. !. .... 0~94; 0.056 j . . .  0.069 I ........... i 14 __ L1._~ 7.3 j 1.5 ! 

7.2 j 15 1.0<;,-. .-A 

20 

21 - 
22 ..... 

Day Shf i  operaor Class: - Certification NO.: 
Day S h f l  Operator Class: CertiiIcation NO.: 9558 Charles Harris 
Day Shii7 operator Class: -C- Certlfltation NO.: 11993 Alfred Gerard0 
Day ShiR Operator Cass: - Certification No.: 
Lead Operator Class: -A_ Certtcation No.: 9184 William Trendel 
Type of Effluent Disposal or Reclaimed Water Reuse: 

timiledWe1WeamerDlsckargeAct~ed:Yer- 0 NO: 0 NdAppiiwbk n w s . c u m u l ~ d a ~ M r v e ( w a m e r ~ a r g e _  - 

'Attach addltjonal sheets if necessary to list ail e n & d  owratorr. 

Sprayfield -- - -- . -_ -. 

.. C~ 

. ... 0.9: 0,044 . ~ 0.067 . I .- 1.2 I ~- '-@- I ~- .-... 
7.2 1 ,.--..L. 7.2 i 1.0 i 

- . i..- ..i - .. - 1 : z L  - i 0.91: .~~ 0.061 -0.011 1 - 

_ -  
. .... 

3 

......... - .... . - -- -_ 



I I I 1 1 I 1 I I I 1 I I I 1 I I 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
Wnsn W l o L e d  mell !AIS m.Wd lo: OcpL of EnvironmmW Prot~cllon, Cmbnl O l ~ t m t .  337s Yipuira 00%1Iwud Suit0 112 OrImodD, Flo,rlda 3280$.1787 

FLAO11078 PERMITTEE NAME: Florida Waler Services Corporation PERMIT NUMBER: 
MAILING ADDRESS. P.O. Box 609520 

Orlando, FL 32860-9520 LIMIT: Final REPORT: Monthly 
CLASS SIZE: NlA GROUP: Domestic 

FACILIPI: Florida Central Commerce Parh WWTP MONITORING GROUP NUMBER: R-OOi 
LOCATION: 140 Hope Street MONITORING GROUP DESC. Public Access Irrigation, including influen1 

Longwood. FL NO DISCHARGE FROM SITE: [ I  

I I 1 

COUNTY Seminole MONITORING PERIOD--From: 0410112007 To: 0413012007 c Quality or Concentration Units j NO. ~ WJencY a m P e T w  i Units i ! I of I Of I 
Parameter 

.. -. .. . ... ... 
Flow 

u 3 VayhlweeK : Plow-meter 

I 5 Daysweek i Flow-meter 

Measurement I U'"w 

PARM Code. 50050 Y 0.095 
~ 

. 

! mgd i Mon.Site No. FLW-2 
Flow 

PARM Code, 50050 I 
Mo@e No. FLW.2 
BOD, Carbo 
5 day, 2OC .. _. 

/Measurement 1 

1 



1 I I I I I I I I I I I I I I 
I I I I 

DISCHARGE MONITORING REPORT - PART A (Continued) 

Pemil Number: FLAOli078 MONlTORiNG GROUP NUMBER.: ROO1 Facility Name: Florida Central Commerce Park w p  

MONITORING PERIOD-Fmm: 04/0112007. To: 04/3012007 
:Quantityof Loading ! Units I , 

- -. . 

then detecton 

. . ~.. .. 

i MGR 1 D ' Continuous anaNsr 

.- . .. . . 
Mon.Sile No. €FA-1 

Flow 

x i 0 0  

2 



DAILY SAMPLE RESULTS - PART B 
PermlNumber: FWO1 io78 Faciliry Name: Florida Central Commerce PaR wwrp 

* Auach additmral sheets Y necessary to list all certiiid owratom. 

3 



1 I 1 I I I 1 I I I I I I 1 I I 1 I 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

When E o W * l d  mall fhla nW le Dept ol Enulmnmnl~l Prol~clioo, Cenlral DIsldc(. a319 Uapult~ BDYlsvard SuII. 232, Orlando, Florldr 52803-3761 

PERMITTEE NAME: 
MAILING ADDRESS: P.O. BOY 609520 

PERMIT NUMBER: FLAO11078 

LIMIT: Final REPORT: Monthlv 

Florida Water Services Corporatlon 

Orlando. FL 32800.9520 . 
CLASS SIZE: NIA GROUP: Domffillc 

MONITORING GROUP DESC: 
NO DISCHARGE FROM SITE: 

Florida Central Commarce Park W P  MONITORING GROUP NUMBER: R-001 
140 Hope Slreel 
Longwood, FL 

FACILITY 
LOCATION: Publlc Access Irrlgatlon, Including Influent 

[ I  

I I 

1 



1 I I I I I I I I 1 I I I 1 I 1 I 

DISCHARGE MONITORING REPORT - PART A (Continued) 

Permit Number: FUOi 1078 MONITORING GROUP NUMBER.: ROO1 FaSiity Name: Florida Central Commerce park WWTP 

05/31/2007 MONITORING PERIOD-From: 05/01/2007 To: 
Qualify or Concentration Quantify of Loading ! Units 

-.- 
Coliform, Fecal 

. . ~... 

Mon.Sile No. €FA-i 

(For Disinfection) 

MonSiIe No. INF-1 

..... 

2 

I 1 

I 
! 

! 
! 
I 
I 
j 

I 
I 

J 
I 

I i 
I 
i 
! 

I 

I 
I 

I 

i I 
1 

I 
I 
i 

I 

! 
i 
1 

i 
I 



DAILY SAMPLE RESULTS. PART B 

Facility Name: Florida Central Commerm Pam W P  
PermiVJUmber FLAoiio78 

I 

. Anach additional sheets f necesary to list an certmed operaton. 

3 

- 
- -  -- .~ - - . . - -  --. 



I I I I I I I 1 I I I I I I I 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
Whm =omPlnl.a mait thin r = ~ m i  lo: Ocpt. 01 Endmnnunld Pmtinlm, Cenlral 0I.Id~1, 931s Mailulr. B-am 6~~11~131.  odande, nmlda sldO3.37~7 

MAILING ADDRESS: P.O. Box 609520 PERMrnEE NAME: Florida Water Sewices Corporation PERMIT NUMBER: F L A O I I O ~ ~  

REPORT: Monthly LIMIT: Flnal 
NIA GROUP: CLASS SIZE: 
R-001 MONITORING GROUP NUMBER: 

MONITORING GROUP DESC. PubllC Access Irrlaallon. lncludlng Influent 

1 1  NO DISCHARGE FROM SITE: 

Orlando, FL 32880.8520 

Florida Central Commerce Park W w r P  
140 Hope Streel 
Longwood. FL 

Do m 89 t t c 
FACILIN: 
LOCATION: 

I I I I 

0810112007 To: 0813012001 MONITORING PERIOD-From: COUNTY Seminole 

'Quantity of Loading I Units Quality or Concentration Units ! NO. Frequency Sample Typc 
Of I Parameter 

1 



I I I 1 1 1 1 I I I I I I I i I 1 1 I 

DISCHARGE MONITORING REPORT - PART A (Continued) 

Permit Number: FLAO11078 MONITORING GROUP NUMBER.: RW1 Facility Name: Florida Central Commerce Park w p  

06130/2007 MONlTORl NG PERIOD-From: 0610112W7 To: 
Parameter 1 

I MOIL 

...... . . . .  -. ....... ........ sample 
................ ..... ....... ............... . . . .  ....... ............ ~...... ?%!!?E?! 

PARM Code. 50050' P--.- Pemlt 
MonSiie No. ... FLW-1 ... Measurer 

...... 
......... . . . . .  . . . .  . . . . .  . . . .  

- 
! I I 

. . . . . . . . . . . . . .  . ... I ... .. .. 

1 1  Measurement i 

2 

.... 

. - -  . .  ... 

._ 

.- 

.- .. -. Grab .... 

Grab -- Weeks 

O 5DaywWeek 1 
. . . . . .  ...... 

5 Daysmeek 
. " .. , 

0 5DaysMlesk 1 

.... - . .  
Calculaled 

-- I '  
.- . . . . .  

.. ~ . 
I 



DAILY SAF4PLE RESULTS. PART 6 
PemWumber: FLAO11078 Facility Name: Florlda Central Commerce Park Wwrp 

Mondoring Penm From: mix17 __ To: 8130107 

17 .- 7.6 ' 5.0 0.9! 0.016 j 0.063 
1.oc: 7.6 I 5.0 ' 1.W; 0.9; 0.026 1 0.000l 

0.064 1 
0.035 j 0.0631 . .. .~ .. - .. . . 7.6 . . I ,.. ... 1.0 : i 1:0:__~ 

i d1 5.0 p c i  0.8; 0.047 1 1.W: 
, , , . 20 .. 

. . . . . 

. -~ __. .. 

PLANT STAFFING: 
Day Shfl Operator Class: - Certification No.: 
Day Shift operator Class: C Cenification No.: 9558 Charles Hams 
Day Shift Operator Class: - Cemfication No.: 
Day She Operator Class: - Cetiicafion No.: 
Lead Operator Class: -A- Cetiication No.: 9184 William Trendel 
Type of Emuent Disposal or Reclaimed Water RBUSB: 

Um1teOWetWeatnerDmawmfd:Yes:  NO: ~oll\ppllcaaMe: r w s . ~ m u ~ d a ~ o f v r e f w e a U l e r d i s C h s r g s _ . _  ~- . -  . -. SPrayfeld - 

'Attach additional sheets ilnecessary to list all cer(ifed opentors 

3 



1 1 I I 1 I I I I I I I I 1 I 1 I 1 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
Wll ox@ r*F+filO: D.W OfEnv*oW"l.l ROI.SUc+ C"l DIslrtst, 3319 Uaguln BMllSvaril Wit. 132. OHuldo, RWldl 5211015761 

PERMITTEE NAME: Fklda Watar Sewices corporalton PERMIT NUMBER: FLA011078 WILING ADDRESS: P.0. Box 809620 
REPORT: Monthly LIMIT: Flnal 

CLASS SIZE 

MONITORING GROUP DESC: 
NO DISCHARGE FROM SITE: 

Orlando. FL 32880.8520 

Norlda Central Commerw P& WWTP 
140 Hope Streal 
Longwood, FL 

NIA QROUP: Domsano 

Publlc A G C ~ ~ S  Irrlgatlon, lncludlng Influent 
I 1  

MONITORING GRWP NUMBER: R.001 FACILITY: 
LOCATION: 

I 

1.3 , 
......... ..... .... . . . . . . . . . . . . . . . . . . . . . . . .  

ARM Code. w530 I .-..: - .----.. ...... 1Dam.k 



1 I I 1 1 1 1 I I I I I 1 1 I I 1 1 I 

*-- 

DISCHARGE MONITORING REPORT - PART A (Continued) 

F a W  Name: Florida Central Cornmerce Perk wwrp Permit Number: FU\o11078 MONITORING GROUP NUMBER.: ROO1 
a 7 1 3 ~ 0 0 7  

' O f  ! Of ~ 

'EX.. Anaksis .I...-_ L 

7 MONITORING PERIOQ-Fmm: 0710112007 To: 
Unik I No. : Frequency ' SampleTw [Quantity of Loading I .Units ! Quality or Concentration 

! I 
Parameter 

-i 
i ~ 100% ~ j WioomL i 3Daysr~aek I Grab 

! ColifOftn. Fecal. % less ,$ample 
than detecton . 'Measurement I -L----i -L- L i i - . - i - . . i  

!Measurement ' ! 0.045 j MGlD : 0 4DaysMleek 
* - , y o  

'Mearuremsnt 
Sample 
wnne,wamnd : 

. .,.- .. ......... t~ . . . . . . . . . . . . . . . . . . . . . . . .  ,-: ............... ..<.. ..... ..... 
I 

MG/O ! I ! 1.C. I 5DeyslWeek 1 
0.W5 ! 

0.042 : 0.042 . MGJD 0 . 50ayaMleek 

I P ;Perml( 

........... .... ---A.m&@...L ..I - 1 i ........ I.-.- 4. ... - 
. 

--__._.I_.. __ ,___l______.__ ___.---- 

I j SDay~Mleek ' ..... .. .. ............ . . . .  .......... ............... 

r--: ..- I"_."..._... 

: Report I Report MG,D 
Q 'Pemll 

on.Slte No. FLW-1 :Measurement ! (Mo.Avg.) . (34OAvg.) -- ' I 1 .- -_ .- i. 

442% 0 Percent ; Calculated OFIPermlued Capadw 
Mearrurenwnt I 

IhAssauremsnt I I ! I I I I I  1 I 

2 



DAlLY SMPLE RESULTS - PART B 
PennnNumber. FLAOi1078 Facility Name: Florida Central Commerm F'a!k WWrP 

.. ...... ... 7.1 ! I 1 I 
_.._ . . -H .-I .l 

. .... 3 

4 

5 

6 

7 1.0 

.. 

.. ... ..... 
0.048 . . .  ..... . . . . . . .  .......... - -  

. . . . .  . . . .  
5.0 1 .. . 

... ... . . . . .  12:- . ,o.m 
... ......... 0.51 .- . 0.e 

. .. .... . . . . .  

.. ... 

.... 

. . . .  . . . . .  ... 5.0 i 

8 

9 
10 

-. 

13 

14 

. . . .  7.6 I . .  5.0 j . . .  . ..0.05? 
. . . . . . . . .  

. . .  

.- ..... 21 

22 
23 

.. ........ ..... 

.... 
. .  0.5; 0.044 

. . . .  6.9 I 3.1 ;,. 0.6; ~ -0.043 
2.0' 0.047 

- '.-- l~ 5-0 ; 
.. 7.7 1 1-1 I. 1.04 ., ..I.. 

-~ 

- ' ! '  ' '  . .  
........ . . . . . .  ..... ....... ...... 

! 6.9 ! 5.0 0.51 O.oJ2 

28 5.0 ! 0.5' 0.042 
I . . .  ... 1.. ..... 1. ..... .-4, . . . . . . . .  

........ -. ??i . . . .  I . . . . . . .  I . .  ...... I . . .  - 
.- 29 - ... .- i ..... .J - .- 7:3 i ... 5 3  ! ....... ' ..... 0.551 .. . O . P  

31 I 1.W/ 7.5 f 4.4 : 1 .o< 0.51 0.041 

i 
30 .- ~ j. I .- !RL. 7.4 ... r + . .  5.0 :.. .- . .  ...... ?-?i. . .  0.057 

ANT STAFFING. 

.- .... . 

........ -. ..-.. .- 

I ........ 0.oOpi. .... i - 
. . . . .  0.Wi . . .  ..t .- . -  

0.000' . . . . . .  1 . -  . . .  .- 

. . . .  o.ooo!.. - .  .. _ _  
0.osB : . . . . . . .  I . . .  - I _ -  L- 
0.065 . . . . . . . . . .  
0.063 j I 

. O - ? ~ .  ~ . .  1 .. ... 

0.059 ~ . .  I .......... 

. . . . . . . .  .- -. - 
I I 

i 
. .  0.065 j I . .  . .  

. . .  0067 :. i . . .  -~ 
0.122 i ,  140! 2M 

'"I - - -  . . . . .  o . m /  ~ . , - . - . - 
. . . . . . . .  0.000[ - 

.. 

I 

0.067 ; 

0.000~ .. ... 

~. . ~ .  jl: ..-..::. 
0.063 . . .  ... 

......... 

. . . .  I .- 0.0wi 

0.062 j . . . .  1 :.I :.z .. 
. . . . . . . . .  0.060 I - . 1.. - 

...... 0.0001 . -  .. . . . . . .  -1.- 
0.0WI . . . .  . I . . . ~  

... 0 . 0 s  . .  L. ..... - 
0.060 i 

0.066 ; 59 9( 

. . . .  
o.068 , . ';I - -- -' 

. . . . .  . . . .  
. . . . . . . . . . .  . . .  

0:092i . i .  . - 
. . .  0.004 ; . 1 .  . . .  - 

0 . y  I 

i 

. . .  . . .  !. .- - . 
... . . . .  1.- 0.055 ! 

0.068 

ay Shift operator Clasl: - CeMi i ion No.: 
Day Shift Operator Class: Cetimcation No.: 9558 Charles Hams 
Day Shift Operam C& - CertificatlDn No.: 
Day Shnt Operator Cbs: - Certification No.: 
Leadoperator - A CsrKcation No.: 9184 W m i  Trendel 

- 3  



I I 1 I 1 I I I 1 I I I I I I I I . 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

Wn-WlalM m.*W. "PMto: 0.W dbi"immntd Pmt.cllon, Cmb.IOIIU(cL 3390 W n  Boul~.rdSuil. 13L Wand6 Fbrld. 3IBo1.37W 

PERMIllEE NAME 
MAILING ADDRESS: P.O. Box 608420 

Florida Water Sewleas Corporalion PERMITNUMBER: FLADll078 

Orlando, FL 328609520 LIMIT: Flnal REPORT: . Monthlv 
CLASS SIZE: NIA GROUP: Domestutk 

MONITORING GROUP DESC: 
Florida Central Commerw Park Wwrp MONITORING GROUP NUMBER: R401  
140 Hop? Street 
Longwood, FL 

FACILIN: 
LOCATION Publlc Access Irrlgatlon, lncludlng Influent 

NO DISWARQE FROM SITE: 1 1  

I I I 

1 



I I 1 1 I I 1 1 1 I I 1 I I I I I 1 1 I 
DISCHARGE MONITORING REPORT - PART A (Contlnued) 



E 

t 0.4 i 
...... :.. ........... ....... 

.. ... 

..... 

......... ... 
__ ..... ....... .. 

... ,..-. ... ........ 
I LZO'O iS.0 ......... .. ..... .i~_ .. 

L'z .- ....... 
p0-L 

r- 
IWL 

.... - -' 
............ 

.... -. ......... ........... !-- ... 

.... .* ... - .. ..... 
I .. 

.... .. ... 

... 

.... ........ 
>O I . ........ .... 

....... ...... 

-- 

-- ... .... 
... .. .. .. 

LO, ' 

c_ ........... 1. .. 
j>O't ..... .......... 

61.0'0 

-~ . .- -. .. ... -42.. ... ..... 
wuo JLWO JL'O ! 

I 
.. ... 

! 

-. 

... 
0, 

OS 
82 

LP 

.... - .. 
..... 

.......... 

 os-^ - ' '~ 

.- ... .- . 
L'L 

OS 

1.e 
OS 
01 

0'1 

0.9 

...... 

...... 

..... 
Sl 

SE ~ ~ 

OS 
OS 
... - .. 

. ~.. 
EL 
01 
01 
os .~ 

E<- ~ - 
Ot 

-. ....... 

...... 
6'1 

.. 

- t-va 
0900s 

-. .... 

(*) 
tpelu!s!a 
- 

__I_ 

tl 
OL 

SL 
. . 

0.L 

.- ZL - I 

O:L I 
Oi 1;0.i--. ........... i. .... 

.........._..I ....... 
!WL -- 

B'L 
. 

........... 

2 
1.1 

....... 

L'L 
UL 

8'1 

... 
..... 

g~... .. 

............ 
r-" &.-. - SL 

€1 i 
SL 
E'L 

..... ~! 
*I. 1- 

si I*> '' 

. .i. ....... 
SL ,>Ob 

i p;! 

I' I. 
Z'L 
1'L ! 

... .I . 

... . ... 

.. 
CL LO1 

Pi ' !W1 

- L-.. ..... 
6'L 

FL 
.......... 1 >0'1 

_ .... 
8 

I. 
tL 
YL 

O'L 
.... -1 ....... 

oopoo. L-Vd3 _I I -.~i. L-VS 

.. .- . .L ............. 
€1 >o 1 

ZL i 
..... 

1'' ' 

1 *ea 
('ns) 1 "WQ 

(IwcQrm) 

wd ! 1-4 
.... .- ...... - ...... .. __ . 

LoIlu8 :01 fOiLI8 :wj 

I 



1 I I I I I I I I I I I I I I I 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
Whmmmp~utdndiud. r.p&io: o e p ~ . o t ~ n n * r * . i b ~ . i ( l o n .  c w  oiswn J ~ ~ S H I W ~ ~ ~ B O U I N . ~  su1teza.orlmd4fi~naa 3 1 0 3 4 7 ~  

PERMITTEE NAME 
MAILING ADDRESS P.O. Box 609520 

Florida Water Services Corporation PERMIT NUMBER: FLAOt~078 

Orlando, FL 32880-9520 LIMIT: Flnal REPORT: Monthly 
CLASS SIZE NIA GROUP: DmerUc 

FACILITY: FbMa Cenlral Commeree Pa& WWTP MONlTORlNG GROUP NUMBER. R-001 
LOCATION: 140 Hope Street MONITORING GROUP DESC Publlc h e w  Irrlgatlon, lncludlng Influent 

Longwood. FL NO DISCHARGE FROM SITE: [ I  

1 I 1 

COUNTY: Semlnole 

Mon.SHe No. FLW-2 ' MGirement : mgd ! -YOAEL; +--. ' 
! '.-I-.. 

. 

3.0 

Grab 

: 10.3 



I I I I I I I I I I I I I 1 I I 

DISCHARGE MONITORING REPORT - PART A (Continued) 

F a W  Name: Florlda Central Commerce Park WWTP Per" Numbar: FLAOl1078 MONITORING GROUP NUMBER.: ROO1 

I I I 

MONITORING PERIOD-Fmm: OBMI/ZOO~ TO: 0913012007 
I ;Quantity of Loading ' Unlts ! ' Quality or Concentration I Units ! No. Freauency : SampleType . O f !  of . '  

Parameter 
! I 

30ayshVeek j Grab ----- 
3 DayshVesk ; Grab 

3DaysfuVeek I Grab 

Continuous I analyzer 
I 

0 5DaysNeek ~ 



E 

.... 

i0-1 

.. zffl-0 ju-0 i 

6-3.0 i60 .. ... .L -. . .... 
E00 '02 

ZWO.. i1'1 
woo- 
6po'o y60." 

. .- .~ ........ .- 
I 

._ ..... ..-. .- ...... 

.I . -~ .. .... ....... 

_. ..... ... ..... 

...... ........ . 
m1 .... ... 

OB 
........ .. 

.. ... .. ... __ CEO-0 60 
EWO ..... ..... 

L'P 
! OP 

......... . ..... 

...... -. ...... , ... ..I z.~... .. 
.ipb.o.. I_ ....... ... ...... 

I !... ....... 

wo'o 

.j 9900 ;go 

160 L'E ... ....... 

220'0 ... 

........ . 

.. .... 
......... 
5m0 

.. 
ZWO .. 
......... ... ...... 

...... 
WO 

OS 
j OS 

.... 

......... .... ...... .... 

i -.+ .- 
BL 
E'L 62 
Z'L 
5L 

S'L 

"L 

8.L 

5'L 

....... 

........ ...... ... 

...... 

...... ...... 

... 
EZ 

._ 
......... ...... ..... .. 

.......... 

... .... 
02 

...... ....... 

........ ..... 

... ... ... .... 
LL 

91 
....... 

.... 

.-,. 
D1 

6'9 

0L 

69 
9L 
SL 
S'L 
BL 

i .~ 

............. .- ... 
*t ...... ! ~ 

....... ..... ..j.~.~ .... ... 

jm1 ' Ob ..+.. . .-.I. . 

.. I ..... I ..... .- . 
LL ! I e ! 
69 
1'L Iw'l 108 9 

jm1 / 5 
1.- * 

.~... ' -- E'L 
6L 1*1 

E'L 
E.L I 2 

..... - El 5'9 

99 jm1 
21 

120-1 11 

6 

__ ..... .... 5'1 
ZL 
ZL 

Kf 

2.-. .L.-. ...... ' 

-. . ! ....... 
....... .... --: . 

..... ,. - I . .. 

....... 

........ ! ...... 1.. ..... 

1 
I'L I'l t 

.-!?+' -i_. !%. 1 ._L:v32.. .*%? 
wm ! Cs0t.L zm aPc3 

c - ...... j ... .~~-/ .. 

... -..+ . -2.. ...... 
! .. 



I I 1 1 I r I I I I I I I I I I I I I 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
W h o  CmPi*bd MI VI19 m p M  lo: CNW a1 MY1mDNn~nt.J Prokdbn, Cenhl Urv(ct. 3310 U a W  W~ulwwd 8Y11.1J2 blanda. Flwlda 318015767 

PERMITTEE NAME Fiorlda water S e ~ ~ c e s  Cotporetion PERMIT NUMBER: 
WILING ADDRESS: P.O. Box609520 

FLAO11018 

LihWT: Flnal REPORT: Monthly 
CLASS SIZE: WA GROUP Domesllc 

MONITORING GROUP DESC: 
NO DISCHARGE FROM SITE: 

Orlando, FL 32860-9520 

Florida Central Commerce Park WP MONITORING GROUP NUMBER: R4Dl 
140 Hope Slreet 
Longwood. FL 

FACILITY: 
LOCATION: Publlc Access Irrigatlon, lncludlng Influent 

1 1  





DAILY SAMPLE RESULTS - PART B 
PermitNumkr: FlAO1107B Faulii Name: Florida Central Commerce Park wwrp 

Day ShiR Operator Class: - Certification No.: 
Day Shih Operator Class: & 
Day She Operator Class: -e- 

Certihtion No.: 9558 
Cenmcation No.: 14198 

Charles Harm 
Roger Gray 

3 1 



I 1 1 t I t I 1 \ I I F 1 r I I I t 

Quantity of Loading i Units I Quality.or Concentration I I 
Parameter 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A - .  
Wh*n romplaled m.11 Ihis mpoe (0: Mpt. e(Env&."lnlal AOWcUon, Cmtml Dishid, 3390 Mrguim Baulwlrd SUIU 232. Orlando. b r l d a  32003J7Bl 

PERMITTEE NAME: Florida Water Sewices Corpration PERMIT NUMBER: FLAO11078 
MAILING ADDRESS P.O. Box 6G9520 

Orlando, FL 328EU-9520 LIMIT: Flnal REPORT! Monthly 
CLASS SIZE NIA GROUP Domaatlc 

FACILITY: Florida Central Ccmmene Park WWrP MONITORING GROUP NUMBER- R401 
LOCATION: 140 Hope Street MONITORING GROUP DESC: Public Access Imgatlon, Including Influent 

Longwood, FL ' . NO DISCHARGE FROM SITE: I 1  

Units ' No. Frequency Sample Type I O f  I Of 

I 





DAILY SAMPLE RESULTS - PART B 
PermitNumber: FlAOiiO78 Facility Name: Florida Central Commerar 



LIMIT: Final REPORT: Monthly 
ClASS SIZE: 
MONlTORfNG GROUP NUMBER: 
MONITORING GROUP DESC: 
NO DISCHARGE FROM SITE: 

Orlando, FL 32860-9520 

Florida Central Commerce park w w p  
140 Hope Slreet 
Longwood. FL 

NIA GROUP: Domestic 
R401 
Publlc Access Irrlgatlon. Including Influent 

FACILIW: 
LOCATION: 

I 1  
$ 1  

MONITORING PERIOD-.Frcm: 1210112007 To: 12/31/2007 
COUNTY Seminole 

1 



I I I 1 I I i 



DAILY SAMPLE RESULTS - PART B 
F a c i l i  Name: Florida 'bntral Commerce park W P  PemitNumber: FLAO11078 

Day Shift Operator Class: - Celliffiftion No.: 
Day ShiR Opeator Class: -C- 
Day Shift Operalor Class: -c- 
Day ShCf Operaloor Class: - Certfication No.: 
Lead Operator Class: -A- Cellifgtion No.: 9184 William Trendel 
Type of Efluent Disposal or Reclaimed Water Reuse: 

LlmHed Wet Weaher DiSCMge Annatad: Yes: 

Cellifcation No.: ' 9558 Charles Ha& 
Certificatwn No.: 14198 Roger Gray 

-. - .- .- -. .- - _ _ _ .  Sprayfield 

NO: NoI Applicable: I f  ps. ox"- davl d rwl weather dlscharo~ . 

* Attach addtional sheets if newsaly to list all mrtifmd operaton. 

3 



DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
S0mpld.d mlll this ryla!tto: 0.~8. of Endmrwwntal P m l ~ r l l o ~ .  h t r d  DlrblcZ 3119 Hquln Roulmua~ svitl23L Orlando. Florida 32801.3761 

PERMIllEE NAME Aqua Utilities, Florida PERMIT NUMBER: FLAO11078 
MAILING ADDRESS 140 Hope Street 

Longwood.F1.32750 LIMIT: Flnal REPORT: Monlhly 
CLASS SIZE: NIA GROUP: Domestlc 

FACILITY: Florida Central Commerce Park WWTP MONlrDRING GROUP NUMBER. R401 
LOCATION: 140 Hope Street MONITORING GROUP DESC: Publlc Access Irrigatlon, lncludlng Influent 

[ I  Longwood FL NO DlSCllARGE FROM SITE: 

-A;/ COMMENTSAND EXPLANATION OF ANY VlOCATlONS (Reference a11 attac ment6 here): (Aliach addlllonal shee S If neCessar/) 
1407-339-5424 I I 

[Wl l lm Trandel .- "1, 

1 

I 1 



1 I L c 1 b 1 1 I I I I 1 I I I I I 

DISCHARGE MONITORING REPORT - PART A (Continued) 

Fadllty Name: Florida Central Commerce Park WWTP Permit Number. FLAO11078 MONITORING GROUP NUMBER.: ROO1 
MONITORING PERIOD-From: 0110112006 To: 01 /31/2006 

2 



DAILY SAMPLE RESULTS - PART 6 
Facllny Name: Florida Cenisal Commerce Palx b"TP PemiiNumber: FLA011078 

_ _  1/1/06 To: __ i n i m 6  F". __- Monitoring Period 

CBOD5 j Fecal PH TRC (For 
(QA) I Coliform (S.U.) 

I Bacteria 

Sprayfield - ----- Type of ERluent Dipoiil  or Reclaimed Water Reuse: 

L i m f W w e t W ~ r D i ~ n a g e ~ ~ : ~ e s  0 NO: ~~tAppll-bk: aves.armu~~~edayaolwetwsatherdischaige _ _ . _ _  

'Attach additional sheets if necessaryto list all cetiied operatnrr. 

3 



.. 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
W h m  compla1.d mailthh m ~ o d  lo: OepL OIEnvironmrnl~l PmhtSon, C l n W  MslrlCI, 3519 MagYlrs OOUIevard Suile 232.O.IuIOo. Ftorldl 12&03-3761 

FLAO11078 PERMITEE NAME Aqua utilitles.Fi PERMIT NUMBER: 
MAILING ADDRESS: 140 Hope Street 

Lonowood.FI. 32750 LIMIT: Final REPORT: Monthly 
I 

CLASS SIZE: NIA GROUP: Domestic 

Flonda Cenlral Commerce Park W P  MONITORING GROUP NUMBER: R-001 

Longwood, FL NO DISCHARGE FROM SITE: I 1  

FACILITY: 
LOCATION: 140 Hope Street MONITORING GROUP DESC: Publlc Access Irrlgatlon, lncludlng Influent 

! I I 
Parameter 

1 I 

n . 
1 



1 ! 1 ! ! ! I ! I t ! ! I I ! I ! 1 1 

- 
DISCHARGE MONITORING REPORT - PART A (Continued) 

Permit Number: FLAO11078 MONITORING GROUP NUMBER.: ROO1 Facilily Name: Florida Central Commerce Park W T P  
02101/2006 TP: 0212812006 MONiTORING PERIOD--From: 

Parameter i 

lKtOOmL 

__ -- 

. .  
_. . 

MGR, 

Continuous. 
. . 

Grab 
_. 

180 
5 day, 2OC 

340 Grab 

Grab. 
Measurement .' 

Flow 

i- 

0.046 Sample 

53.3% Percent Calculated 

Mon.Site No. FLW-I- ___I- 

q--- 

2 

__I.._.__.__ ~ 



DAILY SAMPLE RESULTS - PART B 
PemitNumber. FlAO11078 Facllny Name: Florlda Central CommerCB Pa& Wf' 

Day Shift Operator Class: - Gertifcation No.: 
Day Shift Operalor Class: 2 Certification NO.: 9558 Charles Hams 
Day ShiR Operator Class: -C- Certikation No.: 11993 AI Gerard0 
Day ShiR Operator Class: - Certification No.: 
Lead Operator Class: -A- Certiflcation No.: 91 84 Wllliam Trerdel 

Sprayfiekl Type of ERluent Disposal or Reclaimed Water Reuse: - --- 
timitedWe(Weab'lerDischargsAcdvalsd:Yes: 0 NO: 0 NotApplleble: I f y e S . t u m u l a ~ ~ d a y S d ~ ~ r d i s c h ~ e _ _ _ _ . _ .  

' Anach additional sheets if necessary lo list all certified operators. 

3 



1 1 1 \ I I 1 I 1 1 I 1 f I ! 1 1 1 1 



i I i i I L I 1 I 1 I 1 I I I I I I 



E 



i 

. .~ i i 

i
-
 

I ~ 

, 
- 7

-
 



1 I 1 I I 1 I I I 1 I I 1 1 1 I 

DISCHARGE MONITORING REPORT - PART A (Continued) 

Facility Name: Florida Central Commerce Park WWTP Permit Number: FlAOtiO78 MONITORING GROUP NUMBER.: ROO1 

I I I 

Days/Weak [ Grab 

~ ... 

2 



DAILY SAMPLE RESULTS ~ PART B 

PermitNumber: FLAO11078 Faci l i  Name: Florida Central Commerce Park WVYrP 

Type of €"I Dispasal or Redaimed Waler Reuse: Spraykld ~ 

L~itnitedwetWeamer0ischargeAmvated:Yes: 0 No: NotApplicabls: @ nves,cumulat iveasyot~et~erdiscnarge 

*Auach addifional sheets if necessary to list allcertified operators 

3 



I 1 I I I 1 1 1 1 I 1 1 I I I I 1 

..- .. 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

Whm WmPlnt.5 mil lhlv rePOrtl0; D.pL or Enr1rmmmt.l Pmle,ct(on, Canlrll DIaldst 3219 M q u l n  BouIward Sum 214 Orlando, Florida 3zBO1-176BT 

PERMITTEE NAME: Aqua Utilities, Florida PERMIT NUMBER: 
MAILING ADDRESS: 140 Hope Streel 

FLAO11078 

LIMIT Flnal . REPORT: Monthly 
CLASS SIZE: NIA GROUP Domestlo 
MONITORING GROUP NUMBER: RdOl  

Longwood.FI.327SO 

FACILITY: 

LOCATI ON: 140 Hope Street MONlTORiNG GROUP DESC: Public Access Irrlgatlon. lncludlng lnnusnt 

Florida Central Commerce Park W P  

NO DISCHARGE FROM SITE: I 1  Longwood. FL 

I 1 1 

1 



I I 

r .  

1 I I I I I I 1 1 1 1 1 1 I I I I 

MONITORING PERIOD-FIOI 
!Quantity of Loading Units 1 Quality or 
I 

Parameter 

DISCHARGE MONITORING REPORT - PART A (Continued) 

Pemit Number: FLAo11078 MONITORING GROUP NUMBER.: ROO1 
Facility Name: Florida Central Commerce Park W P  

0513112008 n: 0510112006 To: 

Of 
Concentration 

._ 
,. 76 



OAILY SAMPLE RESULTS. PART B 
PennitNumber: FlA01t078 Fadlity Name: Florlda Central Commerce Park WWTP 

Cay Shlfl Operator Class: - CeRifiQItion No.: 
Day ShiR Operator Class: CetilCation No.: 9558 Char& Harris 

Lead Operator Class:-& 
Day Shm Operator Class: -C- Certificalion No.: 11983 AI Gerard0 

Certitkaton No.: 9184 wiriam ~ r e n d e ~  



I 1 I I I 1 I I I 1 1 1 1 I I 1 I 1 I 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
W h m  Fompleled mall thli n p m  80: Wpl. of EnYlr~nrrmntsl Prolecllon. Central Dlmldcl, $310 Milgulre 2Mevard Sui10 132, hlando. Flotlda 328034787 

PERMlnEE NAME: Aqua ulilitles,Fl PERMIT NUMBER. FLAOllO78 
WILING ADDRESS: 140 Hope Street 

Longwood,FI. 32750 LIMIT: Final . REPORT: Monthly 
CLASS SIZE: NIA ' GROUP: Domestic 

FACILITY Florida Central Commerce Park W P  MONITORING GROUP NUMBER: R.001 
LOCATION: 140 Hope Street MONITORING GROUP DESC: Public Access IrrlgaUon, lncludlng Influent 

Longwood, FL NO DISCHARGE FROM SITE: [ I  

COUNTY: Seminole MONITORING PERIOD-From: 0610112006 To: OBl3OltO06 

'Quantity Of Loading ' Units i Quality or Concentration ~ Units ; No. ! Frequency ' Sampte7ype 
I I ' Of , Of I Parameter i 

I 
I . . .  . . . . . .  . . . . . . . . . . . .  

mgd ~ 

i 
.I 

I 0.047 Flow ;Sample 

.................... /easy!ent I... . . .  I . .  . . . . . .  ~ . . . . . .  : 
PARM Code. 50050 Y Permd I 0.095 i 

lM"ll ' (A".AVg.) I mgo 
MonSIte ........ No; ..... FLW-2 ... I ....... ..., ...... ..I 

~ 

._ 
0.051 ' 

Plow Wmple 
. . . . . . . . . . . . . . . .  p?esaureme!?t. . I . . . . . . .  

PARM Code, 60082 Y JPermit I . ! ' I  

I 1 mgd I 

! I 

PARM Code, 5W50 I lP%rmh 
Mon.Site No. FLW-2 
BOD.ta&aceous 'Snmple , 
5 day, 20C 'Measurement 

. . . . . .  I 1 ' I  
1 Measursmenl, I (Mo.Avg.) 

I I 

Mon.Sile .... No. EFA-1 ............ /Measurement ..... I I .... ..... 
BOD, Carbonaceous 'Sample I 

I 
. . . .  

! 
I 

I , 5 day, 2OC iMeasuremenl i 

M0n.Sile No. EFA.1 jMeasuremen1 ! PARM code, 80082 I /Permit I I 
i ' I  I Solds. Total Susbended .Samole I 

. ,  i Ex. I .4"8'.Yp!S . .I . . . . . .  
I 

I 

I 0 ~ 5DaysWeek I Flowmeter 

I ' I  ! 5 DeysMleek Flowmeter 

l 0 ! 5 Daysmeek I Flowmeter 

I . . . . .  _ . . _ :  . . . . . . . . . . .  

.... .i .... ..,. ...... ,-. .... 1. J . 

i 

, ................ ... t 

I. .............. ._I ............ ~ 

I 
1 

, MGlL , 

Weeks I MGIL 

Every Two ' MGlL I 0 i Weeks , Grab 

1 MGlL 1 I Weeks 

.. . i i 5DaysNYeek I Flow-meter ' . I . . .  1 
< .  . .  I . .I . . . . .  , ~ . . . . . . . .  

' Vv???S ! 
I I EvewTwo I I .  - 1  

! 
1 .  

2u 1 

. . . . . .  . . . . .  . . . . . . . .  
1 ' 1 EveryTwo j 

' I . '  

!A":%! 1 . . .  .......... . . ~ ~  .... 1 ....I_____.__. I ...... . 

2.2 I 2.5 

30.0 I 60:O 
(Mo.Avg,) i (Max.), 

I 

. . .  I . . . . . . . .  - 1 .  . . . .  

i Grab 
I EveryTwo 

! ......... . . .  
I MG/L I 1 I 3 0 a y w e e k  i Grab 

! . I . . . . . .  . I .  . . . .  ' MGL ! 1 3 Daysmeek Grab 
I I ! 

S.U. , 0 ' 5OaysWesk Grab 

I - i S.U. 1 1 5DaysMleek I ' ~ ' ~ G r a b  

...... ........ ........ .... i . -  .L I 

I . - . . . .  . . . .  

Wllllam TrandeUSenlor Facilities Operator 1407-339.5424 
'COMMENTS AND EXPLANATION OF ANY VIOLATIONS (Reference ell 



I 

I Parameter :Quantity of Loading . Units ! Quality or Concentration Units . NO. ' Frequency ' Sample Typi 

1 I I I 1 I I 1 I 1 1 I I I 1 

I 

i 
!Measurement,. . .~ ! (An.Avg.) I 

PARM Code, 50050 P (Psrmil I 0.095 , 
Mon.Siie No, FLW-1 

. ,  _. ~ 

Flow Sample 
I 0.054 0.043 i MGiD , 

.... _ _ I  Measurement 4 1 __ 
?FIRM code. 50050 a Permit Report 
MonSIle NO. FLW-1 IMeasuremenl,, I (M0.Av.g.) 1 (3.Mo.Avg.) . .  I 

I 
I 

WDFlPemlned Capam) 'Sample x 100 Measurement ! 

I 

I I I I 

! 

. , 4 5 6 %  , 
Percent capaCA1y. I 

PARM Code. O O ~ S O  I ipermit ! j Report i 
I 

~ I ' '  

. . .  .............. . . . . . . .  Mo".Slte ............. No. FLW-1. !Measurement. .-.! I.. , . _ I .  . . .  . i .  . 
iSample I I 

. . .  , ! ' '  
I :Measurement I 

,Permit 

DISCHARGE MONITORING REPORT - PART A (Continued) 

MONITORING GRDIIP NIIMnFR Rnnf Facility Name Florida Central Commerce Park WWTP Permit Number FIAO11078 

I 1 I 

I 
...... ......... . ~,?neasu!~.menl. _ I  I ............ 

PARM Code, 00530 G Permit 
i '' "- . ' ~ ' ~ '  

Mon.Si1e No. INF-1 'Measurement I ! II I 
I 0051 ISample 

basurement 

... 

MGm 

MGlD 

...... -. .., . .  
Report 1- --~. 

(Mo.Avg.) 1 
I 

.... 

, 1.0 I # / m m L  i o I 3DayslWeek 1 Grab 
. . . .  .. .. . . . . . . . .  

25 

. .  ...... .. . . . . . . .  I - 

~- .I. ' ~ -. 
i 1 NTU 1 o Conlinuous , analyzer 

i NTU 1" ContinuauS I ........... ana,,, 

.'' - 
......... -. 1 

. . . . . . . . . . . .  

. .  1 .......... . . .  .-/ 

. . ? .  , i  . . . . . . . . . .  ....... 4 ...... ..... 

I , . I J .  ,. I . . ~ . .  

I . . . . .  I . . .  I I . . .  . .  

1.. .- 
.I.. 

i 0 i -!%e&? I Grab 

i . .  

MG/L , 

1 EveryTwo 1 Grab . . . .  
. . .  . . .  j / Weeks 

MWL 

Grab 

Grab 

1 MGlL 0 f EveryTwo 

I MG/L 1 ! EveryTwo 

I I 5DayslWeek 

I 1 I 5 Daysmeek 

I I 0 i 5DaysMeek 

~ 

.+ .! ~-N*s... I . 

i . I . .  I . ,  . I  Weeks 

i 0 I I 

. ... . ....... ....... .. ..... - -. , ,. i I 

i '' ' - . -' ' '  

i 0 Percent Calculated 
I 

i I I Parcent I Calculsted 

' - I .  ' '  

I /  . 1 , ... 

1- . . . f  . . .  

. -. . .  1 

...... I I ...... . I ~  I ......... j -  . 

. . . .  I 
1 ,  
I 1  . . . . . . .  

i ! 

., ! 
I 

I I I ! I  'Measurement I I i I 
2 



= 

CBOD5 Fecal pH TRC (For .TSS (mglL): Turbidity Flow (MGD) , flow (MGD) CBOD5 TSS (mg 
(mglL) Coliform ' (S.U.) ; Disinfea.) : W U )  (mgR) 

' Bacteria , (mew 
(1UlWml) 

.. - - -  

- -  .. ~- .. 7.3 .: . - .-5_0; .. 1.3 ._  0.057 - 0.067 .. _ _  - - 
0.8 0.032 e.052 

......... 7.4 5.0 - . . . . .  . 1 0.043 0.057 
. . . . . . . . .  . . .  - .. . . . . . . . . . . .  - . . . . . . .  - - . . . . . .  7.3 5.0 

..~ ~- - - - - - -  ... - -  . . .  _. . . .  

. .  - - ..ll! .- .. 7 5  .- - -. 5.0 -. - - Lu:.. . . .  0.064 0.052 .. . 
.. - - ...lU.. ... 7.2 5.0 0.054 0.067 .. . . . .  

J:?.. - -.. - -. - -. -. - .- - - 

. 5.0 0.059 0.063 . - .. .- -78. .- - ........ - .  ....... 1.2 .... - .. - - - - .- . . . . . . .  - 
1u .. 7.8 5.0 1u 1.2 0.054 ...... !.OW 

0.C.W 7.8 

7.7 5.0 0.9 0.053 0.059 
I U  .... . 8.2 5.0 .. . . 1u 1.8 0.064 . 0 062 

.- ~~ - -. - -. _ ? U l  - - .-l? - - - .- __ - .- .- .- - -. 

~~ ...... - ~- -. -~ - -. - - _ -  - .- - --  - -. .- . . . . . . . . . .  
... - .. - .- ... 7.8 - - .  5.0 - - -. - - 1-21 '0.064 0.072 . 

. - . - .. -. .. .. ..... 5:o . . . . . . . . . . .  0.9. . . .  0-042 . . . . . . . . . . .  . . .  

- - -. -. ..... - - - ........... - .  -, -. -. - .. - ......... - .... - . . . . . . . . . . . . .  

- .- ... - - - - - - - - -. ._ ... - - - ...... - - - - - . . . . . . . . . . . .  
- - 1u 8_2 5.0 : 3 1.8 0.073 0.063 . .  

Code- 
RonSiie 

1 

2 

3 

4 

5 
-. 

. 
6 

- 7 

8 . . .  
9 

'P - 
.. 11 - 
. 12 

'3- 

~- 

14 

15 

~ 

..... 7.4 ....... ' 5.0- .... 1.5' ; 0.067 0.065 ...... - - - - .............. - ................. 
.............. 5.0 7.2 .. 1.9 .. 0.063 0.063 56 ...... li ..... ............... - -. _ _  - 1u 7.2 : -. 

. ....... 7.6 L. - - 1 .o - :- - .... 1.1 - -. 0.059 - 0.059 30 . .... . . -. - - ... - .... - .. . - -. - 

- - 80082 - - _- 74055 -. - -._ i .- OD400 - __ -i j .. 5033 - - . ~ ; - 00530 - : ._ 50060 .- - - - -50050_ - - 50050 - - - ._ 80082 - .... - .- 00530 - - 
EFA-1 €FA-1 . EFA-1 . EFA-1 : EFA-1 . EFA-1 ' FLW-1 FLW-2 lNF-91 . lNF41 

. 2.5 .. .- 1u .. 7.5 ~- 5.0 : 1 u. ~~-~ 1.1. 0.068 0.007-i ... - F-: 1C . . .  
. . . . . .  . . . .  5.0 0.9 0.062 0.045 - 7.2 . . . . .  .. . . . . . . .  -. .- - - .-: 

... 7.5 . 5.0 . .. 0 - 8  - 0.025 - - -. -. - 0.000 - - - - 

....... .. 5.0 ..... 0.7- .. 0 . M  OLO0O .. .. . .- - - -75 L -. - -. i - - - ... - - .- - - - 

... .. 7.6 : 5.0 1u' ... 1.1 . 0.066 . . . . .  0.049 - . .  .:  .-lu.. - - - - - -_-. -. - - . - - .. - . . . . . .  - 
- .. - - 7.3 5.0 0.95 0.066 0.049 ... 

.. .- ......... - .- - -. - -. - - - - - ... . . . . .  . 

... 
7.7 . 5.0 0.053 . -  l U L  - - -, - -. .. - - - .":- .. 0.9. .. -0054; . - -- - - . - ....... -~ - 

-- -. .- .- -- -. -i .- - - - -. _ _  - -  - - - -. - .- - .  - -  
1U' . 7.4 ~ .. 1.0 ...... 1U' .. 0.9, 0.058 0.049 . . . . . . . .  -. ~~ - .- .- - .- . -  - - - - - -. - - - - -. - .. - - ... .- - 

- 7.5 ; 5.0 0.9 0.065 _ _  - 0.046 . . . . .  . .  . .  .... - -  .. . . . . . . .  - 
. - 2 .. - .. - -. .-7.c;.- - 3- .. ._ _- .. - ::E.. . . .  9042 ... - ... 0.05 - - . .... - . 

- 7.7 5.0 - - -  0.6 ' 0.033 0.047 . ---  
0-049 1u. .. 5.0 1u. 1.1 ...... .... - - -. - - - s.2 - -- .- - - .... - - - .- - 

.- 2.4 - 1.2 0~075 .- -. -. 0.049 

- 1-82 - - -. - -. . -12.- ._0.067- .- - _  
- - - - - -. 

- - .- ~ ... tu .... - - -. -. -. - .. . .... .. . 
. . - - - :  .- - 7.3 0.051 - - .. .- __ - .. - . 

. . . . . . . .  -2UL - - lg - -~ 751.. - - 5 0  .- 'E.._ - - 091 - - 0 . E  . .- - O P ?  .- - 170 .. ... 12 - 

- Day Shin Operaror Class: - Certification No.: 
Day Shin Operator Class: Cettification No.: 9558 
Day Shtfl Operator Class: -C- Certification NO.: 11993 
Day Shifl Operator Class: - Certification No.: - Lead Operator Class: -A- Certification No.: 9184 
Type of Effluent Dispasal or Reclaimed Water Reuse: 

Limited Wet W&er DischageArfivated: Yes: No: 0 NotAppligble: 

Sprayfleld .. - - . ._ -. - 

- 
+ Attach additional sheets 8 necessary to list all cettifed operatom. 

16 
17 

18 

l 9  . 
20 

21 

22 

73 .- 
24 

25 
.~ 

~ 

?6 .- 
27 - 

C h a k  Harris 
AI Gerard0 

. 

. . . .  

. . . .  

. . 

. 

- 
. . .  

. . . .  

William Trendel 

J 



I I I I I I I I I I I I I 1 I I I 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
mencomP1*l*d mtll this mwn to: h p L  d E n ~ l r ~ ~ ~ ~ n l l l  P i o l ~ ~ l l o n .  C.nlrsi Metrict. 3319 Mauulrc aouIev*Td 9 ~ i l 8  232 0,bnda. Florida 3PBo3-3787 

PERMll"rEE NAME: Aqua Utilities. Florida PERMIT NUMBER: FLAOl1078 MAlLJNG ADDRESS: 140 Hope Street 

LIMIT: Flnsl REPORT: Monthly 
CLASS SIZE: 
MONITORING GROUP NUMBER 
MONITORING GROUP OESC: 
NO DISCHARGE FROM SITE: 

LOilgWOd,F1.32750 

GROUP: Domestlc NIA 
R-001 
Publlc Access Irrigation. including Influent 

Florlda Central Commerce Park WWTP 

Longwood. FL 

FACILITY 

LOCATION: 140 Hope Street 

I . .  I , E X .  Analysis 

i 0 5DayWeek 

. -  ..... 

..... 

j MGL ' i 3DaysNVeek 
...... .... I. .;... ..... .. 

S.U. 0 I 5 OaysMleek 
. . i  

I 1 I 

Sample Tyi 

Flow-mete 

Flow-mete 

Flow-melei 

Flow-meter 

Ora b 

. .  

Grab 

Grab 

Grab 

Grab 

, Grab 

. .  

_ .......... 
. . . . . .  



1 I I I I 

MONITORING PERIOD-From: 07/01/2006 To: 07/3112006 
Quantity of Loading Units Quality or Concentration Units ' No. Frequency i SampleType 

Parameter 
of ! Of 

Ex. , Analysis . .  . .  . . I  Coliform. Fecal. % less sample .. , 

1 1 I I I I 1 1 I I I 

DISCHARGE MONITORING REPORT - PART A (Confinued) 

... . . . . . .  ... ... .... ..... ............ - .- . ................ I 
Measu!.m?nt ' l . O <  j #/IC€" 0 3DaysNVeek : Grab 

Grab 

. . . . . . .  
1 .  25 . .  

. . . . . . . . . . . . .  . . . . .  

PARM Code. 74055' I jPer,nit 
Mon.Slle No. EFA-I Measurement 
Totaidesidiai Chlorine 'sample 

PARM Code, 50060 A .pe-il 
MonSite NO:.EFA-! . , .  /Measyrem_ent 
Tirbidit y :Sample 

PARM Code, 00070 I /permit 
Mon,SiteNo. EFA-1 Measurement 
BOD, Csrbonaceous Sample 

PARM Code, 80082 G Permit 
MonSite No. INF-1 /Measurement 1 
PARM Code,'00530 G Permit 
Mon.Slte No. INF-I IMeasur ement 

: #/loom!. 3 DaysNVwk 
! I  (Max) , . . . .  ! . . .  I . . .  ... 

... . .... . . .  ....... ........... .... ..... .......... ...... . . . . . .  i ....... ......... 

I i 
I .  

. .  

I I 
(For. Disinfection) Measurement ~ i / .  1.0 , 

.(Measurement 2.80 1 

1 r.- -. 

.. , 

I 
! . .  . .  . .  

' MU I Continuous . analyzer .... ! ! 
. . . .  i 

Grab . ....... ................ ... 

. .  

............ .................. 
! 83 

! 

..... ........ ~ 

Grab ......... ..... . . . . . . . . . . . .  ...... . . .  . .  ,.-.. ..b 

3 -.-. day. 20C Nleagvrernent, 1 : , 
very Two 

... 

SOlids,"fOlal Suspended Sehple . .  

Flow !Sample I 

AWwremen~ . .  i .,... 

0 5DaysNVeek 

! 

i 1 MG/D ~ 

! 
!Measurement 1 0.050 

I 

I I 1 

46,3% . Percent : Calculated 

. . . .  . . . . . .  . . . . . . . .  . . . . . . . . . . . . . . . . .  . . . . .  . . . . . . . . .  .. . . . .  ! . . . . . .  : . ,  . I 
-- 

! I 
I Report ' 

%lea?urt?m*!!'.. .I. L 1 . . , . . . . . . . . . . . . . .  

i 
x 1w 
PARM Code. 00180 I [Permil 
MonSite _. -. No, FLW-1 

i Sample ! 
:Measurme?t 

I ;Permil 
iMeasuromen1 i - I I I 

. ,  



DAlLY SAMPLERESULTS - PART 6 
PermitNumber. FLAOllO78 Facility Name: Florida Central Commerce Park WWTP 

7131106 - -. - -- . - . To: -- . Monitoring Period F". 711106 

CBODS Fecal pH TRC (For TSS (mgll): Turbidity  flow (MGD) Flow (MGD) CBOD5 TSS (m@l 
(mg/L) Coliform (S.U~) Disinfect.) ; (m) (mgU 

BacteM (mgW 
(WlOOmI) 

2 

3 
4 

5 

6 
7 

.~ 

...... 

. . .  

. . .  - .- - ...... . . . . .  .~ 
50050 80082 00530 

8On.Sk EFk1 EFA-1 EFA-1 -~EFA-.i---.. 6 - 1  i EFA-1 FLW-T- FLW-2 ! l N h  Wf:Ol 
................ _ _  Ccdee,, -- . -. .... 50050 80082 74055 WSOO 50060 00530 50060 

1' 0.wo: 0.059 7 c  z,. . - ... - ...... . . . . . . .  
I 

. -. ...... 0.9 -o-ooo_.. .... 0 . W  .- . . . .  

J 
0 , ... ..-i. . '-3 . . . . . . . . . . . . . .  0.037 0.mo : 

7 ~ 1  5.0 0.9 0 . W  . . . . . . . . . . .  . .  ._ ... - - -. .... i. -o-ooo_.. .- . . . .  
-_ .. 7.2 .... 5.0, ..-i. . '-3 0.037 __ 0.mo -... : . . .  . . . . . . . . .  

. .  ...... ..... . . .  . . . . . . .  0.066 
1.0s 7.0 5.0 ...- 1.0s .- 1.9 0.048 - -. 0.063 

5.0 1.2 0.069 . - 

. . .  .-- . . . .  l.oc .... 2 3  .- 0.064: . ~ . ~ i  . . 

7.4 ~. .  

..... . . . . ....... .. . . . .  

... 0.058 .- 1.0c 7.7- - 5.0 

.... 9 

10 

11 

12 

13 

-. 

. .  

14 
15 

16 

17 
18 

19 
20 

21 

22 
........ 

Day Shfi Operator Class - CeMca8on No.: 
Day Shift Opratar Uass C Certification No.: 9558 Charles Hanis 
Day Shifl Operator Class: -C- CeMcation NO.: 11 993 AI Gerard0 
Lead Operator 

Twe Of Efnuent Disposal OI Reclaimed Water Reuse: 
L i m w  Wet Weather D~*=s= ~clivaled: yer 0 NO: 0  NO^ Applicable: ti c~m~htiabw ow ot *et weam 

. Attach additional Sheets if necersav to list all certified operators 

C1ass:A Canfication No.: 9184 William Trendel . . . .  

Sprayfiell .. .......... 

- - 

. .  1 - 8 .  .-.I:O : : . -. 0~95 . 0_929 0.000' . . 

. . .__.. 8.0 . 5.0 . 0.9 - 0.060. - 0.047 . . .  -. - . 
. __ 1 .o, 7.8 - .  . .  -_-.. 5.0 1.W: -0-95.. Q,cl4_s., 0.057 ~. . . . . . . .  

.. . . . .  . . . . .  .... . . . . .  . . . . . . .  0.063 .. 1 .gc - - 7.8 5.0 l.O< - 1 - 0.049 ._ 
. . . . . . . . .  . . . L? .- 0.057 - ~ 0.063 
....... 7.8_.-. 5-0 ~ .. .- 0.053 ~ 0.067 66 131 

~ .. . 7.9 5.0 

. . . .  .... 1.1 t o <  2.0< 1 .o< 
. . . .  ....... ... . . 0.D61.. . . .  0.023 . -  .~-.. 7.6 1.0 ~- 1 

. . . .  . . . 0.7 0.050 . . .  0.062 1.0 : L .- 

. . .  . . 7.4 . .  4.1 2-. . 1 .oc .. 0.6 ....... 0.048 0.078 

1 J% 7.1 3.4 . . -. 1.W 0.7 0~061 0.000 

.. . 0 . L  0.039 . 0.066 . .  .- . -. . 1.0 7.8 
8.1 

-.__ .- 

. . . . .  .. 

_- .. . 

.. - 1 oc _ 
. . . . . .  . . . . .  . . . . . . .  ........ .. 

. . . .  ..... ..... . . . . .  ... 0.000 
0.070 

7.3 : 5 L  1-2. 0.027 -. 0.065 

. 7.4 5.0 0.8 0.059 - -_ 
. .  . . . . . . . . . . . . . . . . . . . . .  .~ .. . . . . . . . . .  .- - 1.0= 7.5 , 3.0 1.0< 1 0.061 

. . . . . . . . . . . .  ........ .. 
. . . . . . . . . .  ..- .-. . . 0.089 7.5 6.0 1.3 0 .oa 

3 

23 

24 
- 

. - 25 - 

..... 26 

27 
28 
29 
30 
31 

. . . . . . .  

. . . . . . . . . . . .  .... . .  ..... ... ..... ...... 7.5 5.0 0.031 0 000 .- I .5 . 

. . . .  ... -_ O-W . . . . .  1.oc. 7.5 5.0 - -  1.1<' 1.8' .-0.077 

. . . . .  1.5 6.061 -.-- - 1.W 7.5 5.0 l .O< 

. .  . . . . . . .  29C 'PC. 1.oc 7.9 1.5 1.oc 1.2 0.023 

. . . . .  .. 0.075 - . . - -. 

. . . .  0.016 0.wo 5.0 1.1 7.6 

1 .o 1 6.9 

6.9 1.0 0.9 0.016 
7.7 

...... ... .- . .  . . . . .  
.................... . . .  0.020 . '00. 

...... ..... . .  .. . .  a ow .. 0.1% 

7.7 2.0 1 .0< 1 0.M5 0.W. 

. -- - K O <  
~ 

. ....... . . . .  __ . . ............. 0.000 
..... ... . .  .... - 3.1 0.65 0.0% - 0.068 . ,  

?.De 



I I I I I I I 1 I I I I I I I I I I I 

PERMITTEE NAME: Aqua Utilities, Florida 
MAILING ADDRESS: 140 Hope Street 

PERMIT NUMBER FLAOll078 

Longwood.F1.32750 LIMIT Flnal REPORT: Monthly 

Florida Central Commerce Park WTp 
CLASS SIZE NIA GROUP Domestic 
MONITORING GROUP NUMBER R-001 
MONiTORlNG GROUP DESC: 

FACILITY: 
LOCATION: 140 Hope Street PUblIc Access Irrigation, including lnflwnt 

NO DISCHARGE FROM SITE: I 1  Longwood, FL 



I I I I I I I 1 I I I 1 I I 

DISCHARGE MONITORING REPORT - PART A (Continued) 

MONITORING GROUP NUMBER.: ROO1 Facility Name: Florida Central Commerce Park W T P  Permil Number: FLAO11078 

2 



Day Shin Operator Class: - Certification NO.; 
Day ShiflOperator Class: 2 
Day ShR Operator Class: -c- Certikation No.: 1$953 AI Gerardo 
Lead Operator 

Certification No.: 9558 ChariEs Harris 

Class:n Cemfication No.: 9184 William Trendel 

* Attach addltional sheets if necessary to list ail certified operators 

3 



I I I I I 1 1 I I I I I I I I I 

. .  

PERMITTEE NAME: Aqua Utilties. Florida 
MAILING ADDRESS 140 Hope Sfreet 

PERMIT NUMBER: F!A011078 

I I I 

LIMIT: Flnal REPORT Monlhly 
CLASS SIZE: MIA GROUP: Domestic 
MONITORING GROUP NUMBER R-001 
MONITORING GROUP DESC 
NO DISCHARGE FROM SITE 

Longwood. F1.32750 

Florida Central Commerce Park w p  
140 Hope Slreet 
Longwood. FL 

FACILITY 
LOCATION: Publlc Access Irrigatlon, Including Influent 

[ I  



I i I 1 1 I 1 1 1 I 1 1 I I 1 I 

DISCHARGE MONITORING REPORT - PART A (Continued) 

I I I 

MONITORING GROUP NUMBER.: ROO1 Permit Number: FLAOl1078 FadW Name: Flarlda Central commerw park w p  



DAILY SAMPLE RESULTS -PART B 
Permmumber. ~ ~ ~ 0 1 1 0 7 8  Faulity Name: Florida Central Commerce Park wwrp 

911106 . To: Monitoring Period From: 

-. 

PLANT STAFFING: 
Day Shm Operator Class: - 
Day ShiR Operator Class: 
Day Shfi Operator Cbss: -c- 
Lead Operator 

Type of Ettluent DisWsal or Redaimed Water Reuse: 

!n" wet Weam- Dischame &vat&: rs: 

*Attach addihonal sheets if necessary b lis aU cenified operatom. 

CeNfcation No.: 
Certificatron No.: 9558 Charles Hams 
Certification No.: 11993 AI Gerard0 

C l a s s : a  Certificallor) No.: 9184 William Trendel 

.~ Sprayflela 

NO: ~ o l  ~pplimble' 0 ifyes. wmufawe days or wet wealkr dischame -. 

3 



1 1 1 1 1 I I 1 
I 1 1 I 1 I 1 I 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
i%m “ p l a ‘ e l l  “I Ihls mPon ID: 0.pL Of Enrlromcnlat PmlrUon,  C w a f  Dlitrlct, $310 Ma~ulre BOu~ltwdSuIY 132 Memo. Florida 3 ~ 0 3 - 3 7 l l l  

FLA011078 PERMIT NUMBER: 

LIMIT: Nnal 
NIA CLASS SIZE 
R-001 MONITORING GROUP NUMBER: 

MONITORING GROUP DESC: Public Acwss Irriaatlon. Including influent 
[ I  NO DISCHARGE FROM SITE 

PERMITTEE NAME: Aqua Utililles. Florida 
MAILING AODRESS 140 Hope Street 

REPORT: Monthly 
GROUP! Dome rue 

Lonwood,F1.32750 

Florida Central Commerce Park WP 

LOngwOod, FL 

FACILITY 

LOCATION: 140 Hope Street 

I I I 

n.Slte No. EFA-1 



I I I I 1 I I 1 I I I 1 I 1 I 1 I 1 

DISCHARGE MONITORING REPORT - PART A (Continued) 

Permit Number FLAOt 1078 MONITORING GROUP NUMBER ROO1 Faailty Name Florlda Central commerm Park m p  

I - -I-- 

- ,__ 
I 

--. 
Grab -- 

I--- Weeks ' '"T Grab - --__ 

I I I 



DAILY SAMPLE RESULTS - PART 6 

Facility Name: Florida Central Commerce Park Wwrp PennltNumber: FUOI 1078 

Sprayfield Type of EMuent Disposal or Reclaimed. Water Reuse: 

Limited Wet Weather Di~meAct lva lw:  Y w  0 NO. NotAppliQbls: a E y e s ,  mmubtiveday5dHC* weakrdirchsrgc 

* Alfach additional SheetS #necessary to fist all certified operaton. 

_I _ _ - '  

3 



I I I I I I I I I I I I 1 I 1 I I 1 I I 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
When Co.Wl.lsd mall l h l l  rvDn to: OOPL of Gtvirmmmal Prol.rl1~0, Cmad MsWcL 331BMaguin omdward S"11e232. Wmdo, " o r l a  32801JT~7 

PERMITTEE NAME: Aqua Utililies, Florida 
MAILING ADDRESS: 140 Hop0 Street PERMIT NUMBER: FLA011078 

REPORT. Monthly Flnal 

R.001 
Public Access Irrlgatlon, Including influent 

LIMIT. 
CLASS SIZE: 

MONITORING GROUP DESC: 

Longwood.Fl32750 

Florida centrai Commerca Park WWTP MONITORING GROUP NUMBER: NIA GROUP: Domestic 

Longwood, FL 

FAClllTY 

LOCATION: 140 Hope Street 

I ,  NO DISCHARGE FROM SITE, 





DAILY SAMPLE RESULTS -PART B 
PwrmtNumbeI: FLA011078 FaciW Name: Flonda Central Commerce Pa& W P  

From: 11/1l06 To: 1 inom Monitoring Period 

- 

- 

- 

c 

Day Shift Operator Class: - Cerdfication ND.: 
Day ShROpeiator Class: 2 
Day Sni operator Class: -c- CeMcation NO.: 11993 
Lead Operator 

Certkation No.: 9558 Charles Harris - 
AI Gerardo 

C1ass:A Certification No.: 9184 William Trendel 

*Attach addjtmnal sheets if necessary to list all certified operaton. - 
L 3 



I 1 1 1 I 1 I I I 1 I I I I I I I I I 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
WhOn E@J"PlSlQd mall Ihla report to: &PI. of Enulmnmmlal Pmtecllon, GinVal DisWrl. JSIP HaOYln B w w -  5 y I ~ L 3 2 ,  OIUndo, Floildl JPOJJ787 

PERMITTEE NAME: Aqua Utllltles. Florlda PERMIT NUMBER: FLA01107B WILING ADDRESS: 140 Hope Street 

Longwood. F1.32750 LIMIT: Flnal REPORT. Monmly 
NIA GROUP Domestic 
R401 

I 1  

CLASS SIZE: 
FACILIN: Florida Central Commerce Park WWTP MONITORING GROUP NUMBER: 
LOCATION 140 Hope Street MONITORING GROUP DESC: PUbllC Aoeeso InlgaUOn, including Influent 

LOrlQWOOd. FL NO DISCHARGE FROM SITE: 

I 



I I I I 

. 
I I I I I I I I I 1 I I 

DISCHARGE MONITORING REPORT - PART A (Contlnued) 

Facilib Name: Florida Cenlnl Commerce Perk WWTP Perm Number. FLAO11078 MONITORING GROUP NUMBER: ROO1 

I I 1 



Day Shifl Operator Class:- Certhicanon No.: 
Day Shifl Operator Class: Certification No.: 9558 Charles Hams 
Day ShiR Operator Class: -C- Certification  NO^: 11993 AI Gerard0 
Lead Operator Class:n Cemfication No.: 9184 William Trendel 

- - -- - Spraykid - Type of Effluent Disposal or Reclaimed Water Reuse: 

Limiled Wet Weamer DischargeAc6vated: Yes: No: NolAppbable' nw. cYm"lanYedaysOtWCtwsamet~rge 

'Attach adtiaional sheets if necessary to list all ceMed operatom. 

3 



. 
, 

Department of 
3 E nvi ro n menta I Protect ion 

Central Dlm’ct 
Jeb Bush 3319 Maguire Boulevard. Suite 232 David 8. Slruhs 
Governor Orlando, Florida 328033767 Seuelary 

- 
STATE OF FLORIDA 

DOMESTIC WASTEWATER FACILITY PERMIT 

PERMITIFE: 

Florida Water Services Corporation 

RESPONSIBLE AUTHORITY 

Mr. Craig I. Anderson 
Vice President, Environmental Smices 
PO Box 609520 
Orlando, FL 32860-9520 

(407) 598-4199 

PERMITNUMBER: FLAO11078 
PA FnE NUMBER: FLAOl1078-003-DW3P 
ISSUANCE DATE: April 9,2003 
EXPIRATION DATE. April I, 2008 

FhCILlTY: 

Florida Ccnkaal Commerce Park WWTF 

Longwood, FL 
Seminole County 
Latitude:2X041’43”N Lon&de:81”21’20”W 

This permit is issued under the provisions of Chapter 403, Florida Statutes, and applicable rules of the Florida Administrative Code. 
The above named permittee is hereby aurhorized to construct and operate the facilities shown on the application and other documents 
attached herela or on file with the Dcpaitnieot and made a part hereof and spec5calIy described as follows: 

TREATMENT FACILITIES: 

An existing 0.095 mgd annual average daily flow (AADF) permitted capacily extended aeration domestic wastewater treatment plant 
consisting of flow equaIization, influent screening, aeration, secondary clarification, chemical feed facilities, filtration, chlorination, 3- 
day (0.285 MG) reject storage pond with provisions for retreatment, and aerobic digestion of residuals. This permit also auth&s 
conrtwctian of a 10,WO gallon surge tank, including all associated piping and appurtenances, to provide a total s q e  capacity of 
30,000 gallons. 

REUSE: 

Land Application: An existing 0.095 MGD AADF permitted capacity slow-rate public access (R-001) consisting of B 1 0 - d a a . 9 h  
MG) wet weather storage pond and irrigation of approximately 19 acres of greenspace at the commenx park. The reuse systen&halc 
be evaluated in accordance with Condition IV.15. of this permit 

IN ACCORDASCE WITH: The limitations, monitoring requimncntz and o h r  conditions set fmh in Pages 1 through 1 5 9  I I I ~  
permit. 

‘3 140 Hope Street 

”. .- L, 
b - ~  eo L~. 

3 u 
9 i;iS c‘ 

LA. r v, 
-? 

L c3 I 



I I I I I I I I I I I I I I I I 1 I I 

FACILITY: 
PERMITTEE: Florida Water Services Corporation 

Florida Central Commerce Park WWTE PERMIT NUMBER. FLAOI 1078 
EXPIRATION DAW: April 7.2008 

I. RECLAIMED WATER AND RFFIXJENT IJMITATIONS AND MONITORING REQUIREMENTS 

A. Reuse and Land Application Systems 

1. During the period beginning on the issuance date and lasting through the expiration date of this permit, the permittee is authorized to direct reclaimed water 
to Reuse System R-001. Such reclaimed wafer shall be limited and monitored by the permittee as specified below: 

2 



FACILITY: 
PERMITEE: Florida Wakr Services Corporation 

Florida Ceohal Commerce Park WWTF - PERMIT NUMBFk FLAOl1078 
EXPIRATION DATE. April 7,2008 

2 .  Reclaimed water samples shall be taken at the monitoring site locations listed in Permit Condition 1. A. I .  and as - iJ described below: 

EFA- 1 
EFB-I 
FLW-2 

I Chlorine contact chamber emucnt 
I Filter emumi prior IO chIorination 
I FIOW mcter to imgation system 

3. A meter shall be utilized to measure ffow and calibrated at least annually. [62-601.200(17) and .500(6)] 

4. Over a 3-y period at least 75 percent of the fecal coliform values shall be below the detection limits. No sample 
shall exceed 25 fecal coliforms per IO0 mL. No sample shall exceed 5.0 m a  of total suspended solids (TSS) at a point 
before the application of the disinfectant Note: To report the "% ICES than deteaion," count the number of fecal 
coliform observations that were less than detection, divide by the total number of fecal coliform observations in the 
month, and multiply by 100% (round La the nearest integer). [62-600.440(5)@J 

The minimum total chlorine residual shall be limited BS described in the approved operating protocol, such thar the 
permit limitation fw fecal coliform bacteria will be achieved. In no case shall the total chlorine residual be less than 1.0 
mgR. [62-600.440(5)(b); 62-610.460(2); and 62-610.463(2)] 

The maximum turbidity shall be limited as described in the approved operating protocol, such that the permit limitations 
for total suspended solids and fecal coliforms will be achievcd [62-610.463(2)] 

5 .  

6. 

3 



I' 
1 
W' 13 P 

~' 1 I I I \ I I I 1 I I I 1 I I I 1 I 



FACILITY: 
PEFMITTEE: Florida Water Semices Corporation 

Florida Central Commerce Park WWTF 

Semimml 

2. 

3. 

4. 

5. 

6 .  

7. 

8. 

9. 

April i - June 30 

October 1 - December 31 
January 1 -June 30 

July 28 
October 28 

.. January28 
Julv 28 

July 1 -September 30 

PEKMIT ?WMEIER: FLAOl1078 
EXPIRATION DATE: April 7,2008 

Samples Shall be taken at lhe monitoring site locations Iistcd in P d t  Condition I. B. 1 and as described bclow: 

Influent samples shall bc collected so that they do not contain digester supernatant or return activated sludge, or any 
other plant process recycled waters. [62-601.S00(4)] 

A meter shall he utilized lo measure flow and calibrated at least annually. 162-401.200(17) md.SOO(6)j 

Tbe treatment facilities shall he operated in accordance with all approved operating protocols. Only reclaimed water 
that meets the criteria established in the approved operating protocol@) may be released to system storage or to the reuse 
system. Reclaimed water that fails 10 meet the criteria in the approved operating protocol(s) shall bc directed to rejcct 
storage for subsequent additional treatment or disiofection. The operating protoml(s) shall bc reviewed and updated 
periodically to emure continuous compliance with theminimum matment and disinfection requirements. Updated 
operating protocols shall be submitted to tbc Department for review and approval upon revision of the operating 
protocol(s) and with each permit application. [62-630.320(6) nnd62-610.463(2)] 

h s ~ e n t s  for continuous on-line monitoring of total residual chlorine and turbidity shall be equipped uiih ao 
automated data logging or recording device. [62-410.463(2) & .86S(8)(4] 

Intervals between sampling for Giardia and Cryplosporidium shall not exceed five years. Sampling results shall bc 
reported on DEP Form 62-610.300(4)(a)4 which is attached lo this pnrmt Th~s form shall he submined to the 
Department and to DEP's Reuse Coordinator in Tallahassee. [62-610.463(4)] 

Parameters which must be monitored as a result of a surface water discharge shall be analyzed using a sufliciently 
sensitive method in accordance with 40 CFK Part 136. Parameters which must he monitored as a result of a ground 
water discharge (i.c.. underground hjation or land application system) shall be a ~ I y 7 . d  in accordance with Chapter 
62-60].  F.A.C. [62-620.610(18jJ 

The permittee shall providc safe access points for obtaining representative influent, reclaimed water, and effluent 
samples which are required by this permit. [62-601.500(5J 

10.  Monitoring requirements under this pernit are effective on the fust day of the second month following permit issuance. 
Cutil such l i e ,  the permit%ee shall continue to monitor and report in accordance with previously effective permit 
requirements, if any. During the period of operation authorized by this permit, the permittee shall complete and submit 
to the Deparhneut's Central District Office Discharge Monitoring Kepoa (DMRs) in accordance with the frequencies 
specifiedby the REPORT t p e  (i.e., monthly, toxicity, quarterly, semiannual, annual, etc.) indicated on the DMR forms 
attached to this permit. Monitoring results for each monitoring period shall be submitted in accordance with the 
associated DMR due dates below. 

Toxicity 1 month 
Quarlerly I J a n w l - M a n h 3 1  I April28 

lanu 
I July I - Drccinbcr 3 I 
I January I -December j I  AMual 

DMRS shall be submitted for each required monitoring period including months of no discbarge. The permittee shall 
make copies of thc attached DMR form($ and shall submit the completed DMR form@.) to the Department's Central 
District ORice at the address specified in Permit Condition I.B. 12 by the twentyeighth (28th) of the month following 
the month of operation. 

~62-620.610(18)][62-601.3OO(Ij, (2). and (311 

3 
5 



FACILITY 
PERMITTEE: Florida Water Services Corporation 

Florida Ceneal Commerce Park WWTF PERMIT NUMBER FLAOl1078 
U[PIRATION DATE April 7,2008 - 

11. The permittee shall maintain an inventory of storage systems. The inventosy shall be submitted IO the Depariment at 
least 30 days before reclaimed water will be introduced into any new storage system. The inventory ofstonge systems 
shall be attached to the annual submittal of the Annual Reuse Report. [62-610.464(5)] -. 

12. Unless specified othmuise in this permit, all reprts and other information required by this permit, including 24-hour 
notifications, shall be submitted to 01 reported to, as appropriale, the Department's Central District Office at the address 
specified below: 

Central District Office 
33 I9 Maguire Boulevard Suile 232 
Orlando, Florida 32803-3767 

Phone Number - (407) 894-7555 
FAX Number - (407) 891-2966 
All FAX copies shall be followed by original copies. AI1 reports and other information shall be signed in accordance 
with the requirements of Rule 62-620.305, F.A.C. [62-620.305] 

11. RESIDUALS MANAGEMENT REQUIREMENTS 

I .  The method of residuals use or disposal by tbis facility is uanSp0i-l to Shelley's Environmental Service, Inc., Residuals 
Management Facilities or disposal in a Class I or II solid waste landfill. 

2. The permittee shall be responsible for proper keatmenl, management, use, and land application or disposal of its 
residuals. 162-640.300(5)] 

3. The permittee shall not be held responsible for keabnent, management, use, or land application violations that occur 
afler its residuals have been accepted by a permitted residuals management facility with which the source facility has an 
agreement in accordance with Rule 62440.880(I)(c), F.A.C, for further treatment, management, use or land 
application. [62-640.300(5)3 

4. Disposal of residuals, xptage, and other solids in a solid waste landfill, or disposal by placement on land for purposes 
other than soil conditioning or fertilization, such as at a monofill, surface impoundment, waste pile, or dedicated site, 
shall be in accordance with Chapter 62-701, F.A.C. [62-640.100(6)(k)3 & 43 

If the permittee intends to accept residuals from other facilities, a permit revision is required pursuant to Rule 62- 
640.880(2Xd), F.A.C. [62-64O.S8O(2)(d)] 

?be permittee shall keep hauling records to track the tramsport of residuals behveen facilitics. The hauling records shall 
contain the following information: 

5 .  

6.  

Source Facility 
I .  Date and Time Shipped 1. Date and Time Received 
2. Amount of Residuals Shipped 2. Amount of Residuals Received 
3.  Degree of Treatment (if applicable) 3. Name and ID Number of Source Facility 
4. Name and ID Number of Residuals 4. Signature of Hauler 

Residuals Management Facility or Treatment Facility 

Management Facility or Treatment 
Facility 
Signature of Responsible Party at 
Source Facility 
Signature of Hauler and Name of 
Hauling Firm 

5. Signature of Responsible Party at Residuals 
Management Facility or Treatment Facility 

5. 

6.  

These records shall be kept for five years and shall bemade available for inspection upon request by the Department. A 
copy of the hauling records information maintained by the source facility shall be pvided  upon delivery of the 
residuals to the residuals management facility or treatment facility. The perminee shall repori lo the Department within 
24 hours of discovery any discrepancy in the quantity of residuals leaving the source facility and aniving at the residuals 
management facility or trca(ment facility. [62-640.880(4)] 

7. Storage of residuals or other solids at the permitted facility shall require prior written notification to the Department 
[62-640.300(4)] 

6 



FACILIN: 
PERW'ITEE: Florida Water Services Corporation 

Florida Central Commerce Park WWTF 

- 
In. GROUND WATER REQUIREMENTS 

Section IIl is not applicable to tbis facility 

PERMITNUMBER FLAOI 1078 
r c " o N  DATE: ~ ~ r i i  7,2008 

IV. .ADDITIONAL. REUSE AND LAND APPLICATION REQZlIREMENTS 

Part 111 Public Access System@) (R-001) 

1. Cross-connections to the potable water system are prohibited. [62-610.4690] 

2. A cross-connection conlrol program shall be implemented and/or remain in effect within the areas where reclaimed 
water will be provided for use. [62-610.469(7)j 

3. Ifa cross-conneclion between the potable and reclaimed natersystems is discovered, the pennittee shall: 

a 

b. 

c. Eliminate the cross-connection. 

d. Test the affected area for other possible cross-connections. 

e. Within 24 hours, notify the Central Dkmct Ofiiicc's domestic wastewater and &king water programs 

f. Within 5 days of discovery of a noss-comection, submit a written report to the Department detailing: a 
dcscription of thc cross-connwtion, how the cross-connection was discovcrcd, the exact date and time of 
discovery, approximate time that the cross-connection existed, the location. the cause, steps taken to 
eliminate the cross-conaection, whetber reclaimed water was consumed, and reports of possible ilhess, 
whether the drinking water system was contaminated and the steps taken to clear the drinking water 
system, when the cross-connection was eliminated, plan ofaction for testing for other possible cross- 
connections in the area, and an cvalualiou of thc moss-connection control and inspection program lo ensure 
ha1 future crossumnenions do not OCCUT. [62-555.350(3) and 62-555.360J[62-620.610(20)] 

Jmmediately discontinue potable water andlor reclaimed water service to the effected area 

If the potable water system is contaminated, clear the potable water l i es .  

4. Maximum oblaioable separation of reclaimed water lines and potable water lines shall be provided and the minimum 
separation distances specified in Rule 62-610469(7), F.A.C., shall be provided. Reuse facilities shall be color coded or 
marked. Underground piping which is not manufactured of metal or concrete shall be color coded using Pantone Purple 
522C usbe l i h t  stable coloranu. Undereround m d  and concnte n i x  shall be color coded or marked ushe ourole as ~_. . ' .  
the predoinkt  color. [62-610.469(73] 

In constructing reclaimed water distribution piping. the permitlee shall maintain a 75-foot setback distance from a 
reclaimed water trrnsmission facility tu public water supply wells. No setback llistancrs are required to other potable 
water supply wells or to any nonpotable watersupply wells. 162-610.471(3)] 

A setback distance of 75 feet shall be maintained between the edge of the wened area and potable water supply web, 
unless the utility adopts and enforces an ordinance prohibiting potable water supply wells within the reuse service area. 
No setback distances are required to any nonpntable water supply well, to any surface watcr, to any developed areas, or 
to any private swimming pools, hot tubs, spas, saunas, picnic tables, barbecue pits, or baxbecue grills. ~62-610.471(1), 

5. 

6. 

(2). (5). and (VI 

7. Reclaimed water shall not be used to fill swimming pools, hot tubs, or wading pools. 162-610.469(4)] 

8. Law trajectory nozzles, or other means lo minimize aerosol fonnalion shall be used within 100 feet from ourdwr public 
rating, drinkiog, or balhiog facilities. [62-610.471(6)] 

A setback distance of 100 feet shall be maintained from indoor aesthetic fames using reclaimed water to adjacent 
indoor public eating and drinking faciIities. (62-610.471(8)] 

9 

7 



FACILITY 
PERMITTEE. Flonda Water Services Corporation 

Flonda Cenbal Commerce Park WWTF PERMITNUMBER FLA011078 
EXPIRATION DATE: April 7,2008 

IO. The public shall be notified of the use of reclaimed watec. This shall be accomplished by posting of advisory s ips  in 
areas where reuse is practiced, notes on scorecards, or other methods. [62-6IO.468(2)J 

1 I. All new advisory signs and IabeIs on vaults, service boxes, 01 compartments that house hose bihhs along with all labels 
on hose bibbs, valves, and outlers shall bear the n-ords “do not drink” and “no beher“ along with the equivalent standard 
international symbol. In addition to the words “do not dxink” and ”no beber;’ advisory sigus posted at storage ponds 
and decorative water features shall also bear the words “do not swim” and “no nadaI” along with the equivalent staodard 
international symbols. Existing advisory signs and labels shall be retmfifled, modified, or replaced in order to comply 
with the revised wording requirements. For existing advisory signs and labels this retrofit, modification, or replacement 
shall occur within 365 days afler the date of this permit For Iakls on existing vaults, service boxes, or comparhnents 
housing hose hibbs this retrofit, modification, or replacement shall occur within 730 days afler lk date of this permit 
[62-610.468 d 62-630.4691 

12. The permittee shall ensure that USM of reclaimed water are informed about the origin, nature, and characteristics of 
reclaimed water; the manner in which reclaimed water m be safely used; and limitations on the use of reclaimed water. 
Notification is reqnired at the time of initial connectinn to the reclaimed water dishbution system and m u a l l y  after the 
reuse system is placed into operation. A description of on-going public notification activities shall be included in the 
Aonual Reuse Report [62-610.468(6j] 

13. Routine aquatic weed control and regular maintenance of storage pond embankments and access areas are required. [62- 
610.414 d 42-610.4641 

14. Overflows *om emergency discharge facilities on storage ponds shall be reponed as an abnormal event to the 
Department‘s Central Disbict Office within 24 hours of an occwcncc. T h e  provisionv of Rule 62-610.800(9), F.A.C., 
shaU be met. [62-610.800(9j] 

15. The permittee shall prepare and submit a repon evaluating the reuse system This report shall include, but not be limited 
to: information on the actual imgated acreage within the reuse service area, the actual application rates of the reclaimed 
water, rainfall at the treatment plant site, staff gauge readings in the wer-weather holding pond and in one of the right-of- 
way swales within the area irrigated with reclaimed water (a map showing the proposed location must be submitted to 
the Depubnent for approval within 30 days ofpennit issuance), fuaue reclaimed water sites and a discussion of any 
situations that may l i t  the use of reclaimed water withii the existing service m a .  The evaluation must include at least 
six months of data @eginniog within 30 days of permit issuance) and the report must be submifled to the Department’s 
Central District office by November I ,  2003. 

attendance, provided that all automatic monitoring. diversion and notification equipment is operational, in compliance 
with the approved opadting protocol. [62-610.462(2)] 

16. Reclaimed water may be released to the system storage or rewe system during periods when the operator is not in 

V. OPERATION AND MAINTENANCE REQCEREMEiiTS 

1. During the period of operation authorized by this permit, the wastewater facilities shall be operated under the 
supervision of a(n) operator(s) certified in accordance with Chapter 62-602, F.A.C. In accordance with Chapter 62-699, 
F.A.C., this facility is a Category UI, Class C facility and, at a minimum, operators with appropriate certification must be 
on the site as follows: 

A Class C or higher operator 6 h o d d a y  for 7 daydweek. The lead operator must be a Class C, or higher. 

(62-620.630(3j] [62-699.3/0] [62-610.462] 

2. The lead opcrator shall be employed at the plant full h e .  “Full time” shall mean at least 4 days per week, working a 
minimum of 35 hows per week, including leave time. A certified operator shall he on-site and in charge of each 
required shift and for periods of required staffig time when the lead operator is not on-sile. An operator meeting the 
lead operator classification level of the plant shall be available during all periods ofplant operation. ”Available” means 
able tD be contacted as needed to initiate the appropriate action in a timely maaoer. [62-699.311(10). (S) md ( I ) ]  

8 



FACILITY: 
PERMIlTEE: Florida Water Services Corporation 

Florida Centxal Commerce Pa& WWTF PERMIT NUMBER: FLAOI 1078 
EXPIRATION DATE: April 7,2008 

3. An operalor meeting the lead operator classification level of the plant shall bc available during all periods ofplant 
opcration. "'Available" means &le lo be contacted as needed to initiate tbe appropriate action in a timely m m e r .  (62- 
699.311(1)] 

4. The application to renew this permit shall include a dehiled operation and maintenance performance report prepared in 
accorhce  with Rule 62-600.735, F.A.C. [62-600.735(1)] 

5. The pennillee shall maintain the following records and make them available for inspection on the site of the permitted 
facilitv: 

a. 

I 

Records of all cnmpliance monitoring information, including all calibration and maintenance records and all original 
strip charl recordings for continuous mooitoring instnrnentation and a copy of the laboratory certification showing 
the certification number of tbe laboratory, tor at least thee years from the date the sample or measurement was 
taken; 

b. Copies of all reports required by the permit for at least three years f" the date he report was prepared; 

c. Rewrds of all dah, including repoits and documents, used to complete the application for the pennit for at least 
three years from the date the application was filed; 

Monitoring information, including a copy ofthe laboratory certification showing the laboratory certification 
number, related to the residuals use and disposal activities for the time period set forth in Chaptm 62-640, F.A.C., 
for at least three years from the date of sampling or measurement; 

A copy of the current permit; 

A copy of the current opuation and mainlenance manual as required by Chapler 62-600,. F.A.C.; 

A copy of the facility record drawings; 

Copies of the licenses of the current certified operators; and 

Cupirs of the logs and schedules showing plant operations and equipment maintenance for three years from the 
date of the logs or schedules. The logs shall, nt n minimum, include identification of the plan< the signa- and 
certification number of (he operator(s) and the signatwe of the person(s) d i g  any entries; date and time in and 
out; Specific operation and maintenance activities; l e t s  performed and samples taken; and major repairs made. The 
logs shall be maintained on-site in a location accessible to 24-hour inspection, protected from wcalher damage, and 
current to the last operation and maintenance performed. 

d. 

e. 

f 

g. 

h. 

i. 

162a0.350~ 

VI. SCHEDULES 

1. The following improvement actions shall be completed according to the following schedule: 

. , ;. . . .  . . I  .;.. ; . - * .  C. 

.. : ' CompletionDare - . . .*. . . , . .:.: 

[62-600.735(1)] 

The following construction schedule for the facilities shall be followed, unless the Department is notified: 2. 

9 



P 

FACILITY: 
PERMITTEE: Florida Water Services Corporation 

Florida Central Commerce Park WWTF PtKMlT NUMBER. 
EXPIRATION DATE 

FLAOI 1078 
April 7,2008 

3. The permittee shall conduct and implement according to the following schedule: n 

[62-620.320(1) and (2)J [62-4.070(3)] 

VII. INDUSTRIAL PRETRGPTMENT PROGRAM REQUIMMENTS 

This facility is not required to have a pretreatment program at this time. [62-625.S00] 

VIII. OTAER SPEclFIC CONDITlONS 

1. If the germittee wishes lo continuc operation of this wastewater facility after (he expiration date of this permit, the 
permittee shall submit an application for renewal, using Department Forms 62-620.910(1) and (2), no later than one. 
hundred and eighty days (180) prior to the expiration date of this pennit [62-620.410(5)J 

2. Florida water quality criteria and standards shall not be violated as a result of any discharge or land application of 
reclaimed wafer or residuals from h i s  facility. [62-610.8SO(l)(a) and (2)(a)] 

3. In the event that the treatment facilities or equipment no longer function as intended, are no longer safe in terms of 
public health and safety. or odor, noise, aerosol dr;4 or lighting advmely afFects neighboring developed areas at the 
levers prohrbited by Rule 62-600.400(2~a), F.A.C., corrective action (which m y  includr additions1 maintenance or 
modifications of the permined facilities) shall be taken by the permittee. other corrective action may be required 10 
ensure compliance with NIS ofthe Department. Additionally, the treatment, management, use or land application of 
residuals shall not cause a violation of the odor prohibition in Rule 62-296.320(2), F.A.C. [62-600.410(8) ond62- 
640.400(6)] 

4. ?le deliberate introduction of dormwater in any amount into collectiodbnsmission systems designed solely for (he 
introduction (and conveyance) of domestictindustrial wastewater, or the deliberate introduction of stomwater into 
collectiodtransmkioo systems designed for the introduction or conveyance of combinations of storm and 
domcst ididus~al  wastewater in amounts which may reduce the efficiency ofpollutant removal by the treatment plant 
is prohibited, except as provided by Rule 62-610.472, F.A.C. [62-604.130(3)] 

5. Collectiodtransmission system overflows shall be reported lo the Department in accordance with Permit Condition IX. 
20. [62604.S50] [62-620.610(20)] 

6.  The operating authority of a collectiodhansmission system and the permittee ofa  treatment plant are prohibited from 
accepting connectbas of waslewafer discharges which have not received necessary pretreatment or which contain 
materials or pollutants (other than normal domestic wastewater constituents): 

a Which may cause fue or explosion hazard?; or 

b. Which may cause excessive corrosion or other deterioration of wastewater facilities due to chemical aclion or pH 
levels; or 

c. Which are solid or viscous and obstruct flow or o t h m k e  interfere with wastewater facility operations or ueatment, 
01 

d. Which result in treatment plant discharges having temperatures above 4oDC 

[62-604.130(4)] 

7. 7be freabnent facility. slomge ponds, rapid infilfralion basins. andlor infiltration trenches shall be cnclosed with a fence 
or otherwise provided with features to discourage the entry of animals and unauthorized persons. (62-600.400(2)jb)] 

10 



FACILITY: 
PERMITTEE: Florida Water Services Corporation 

Florida C e n d  Cornmmc Park \WIT PERMIT NUMBER: FLAOI I078 
ExpIRAnON DATE: April 7,2008 

8. Screenings and grit removed from the wastewater facilities shall be collected in suitable containers and hauled to a 
Department approved Class I landfill or lo  a landfill approved by the Departme01 for receipc/disposal of screenings and 
grit [62-701.300(I)(a)] 

9. The permittee shall provide adequate notice to the Deparimmt of the following: 

a 

0 

Any new introduction ofpollutants into the facility from an induxlrial discharger which would be subject to Chapm 
403, F.S., and the requirements of Chapter 62-620, F.A.C. if it were directly discharging those pollutants; and 

Any substantial change in the volume or character of pollutants being introduced into that facility by a s o m e  whicb 
was identified in the permit application and horm to be discharging at the time the permit was issued. 

Adequate notice shall include information on the quality and quant$ of emumt introduced into the facilily and any 
anticipated impact of the change on the quantity or quality of effluent or reclaimed water to bc discharged from the 
facility. 

[62-620.625(2)] 

b. 

IX. GENERAL CONDITIONS 

1. ' h e  em, conditions, requirements, I i t a t ions  and mtrictioos set forth in this permit are binding and enforceable 
pursuant to Chapter 403, Florida Statutes. Any permit noncompliance constitutes a violation of Chapter 403, Florida 
Statutes, and is grounds for enforcement action, permit termination, permit revocation and rcissuance, or permil revision. 
(62-620.61 oio j  

2. This permil is valid only for the specific praccsscs and operations applied for and indicated in the approved drawing or 
exhibits. Any unauthorized deviations from the approved drawings, exhibits, specifications or conditions of this permit 
constitutes grounds for revocation and enforcement action by the Depariment. [62-620.610(2)] 

As provided in Subsection 403.087(6), F.S., the issuance of this permit does not convey any vcsted rights or any 
exclusive privileges. Neither docs it authorizc any injury LO public or private property or any invasion of personal rights, 
nor authorize any infiingement of federal, state, or local laws or regulations. This permit is not a waiver of or approval 
of any other Department permit or authoiization that may be required for other aspecls of the total project which are not 
addressed in this permit. [62-620.610(3)] 

This permit conveys no title to land or water, does not constitute state recognition or aclcnowkdgment of title, and does 
not constitutc authority for the use of submergcd lands unless herein provided and the necessary title or leasehold 
interests have been obtained from the State. Only the Trustees of the Intemal Improvement Trust Fund may eaprers 
State opinion as io title. [62-620.610(4)] 

This permit does no1 relieve the permittee from liability and penalties for barm or injury to human health or welfare, 
animal or plant life, or property caused by the consmction or opkration of this perminEd source; nor does it allow the 
permittee to cause pollution in wnlrdvenliou of Florida Statuks and Department rules, unless specifically authorized by 
an order from the Department The permittee shall take all reasonable steps to "ize or prevent any discharge, reuse 
of reclaimed water, or residuals use or disposal ia vio!arion of this permit which has a reasonable likclihood of adversely 
affecting human health or the environment. It shall not he a defense for a permittee in an enforcement anion that it 
would have been necessary to halt or reduce the permitted activity in order to mainlain compliancc with the conditions 
ofthis permit. [62-620.610(5)] 

If the permittee wishes to continue an activity regulated by this permit after its expiration date, h e  permittee shall apply 
for and obtain a new permiL [62-620.610(6)] 

The permittee shall at all times properly operate and maintain the facility and systems of trmtmcnt and contml, and 
related appurtenances, thal are iostalled and used by the permittee to achieve compliance with the conditions of this 
permit This provision includes the operation of backup or auxiliary facilities or similar systems when necessary to 
maintain or achieve compliance with the conditions of ihe permit. [62-620.610(7)] 

3. 

4. 

5 .  

6. 

7. 



, 

FACILITI: 
PERMITTEE: Florida Water Sewices Corporation 

Florida Central Commerce Park WWTF PERMIT NUMBER. FLAOllO78 
EXPIRATION DATE: April 7,2008 - 

8. This pzmit may be modified, revoked and reissued. or terminated for cause. The tiling o ra  request by the petminee for 
a permit revision, revocation and reissuance, or termination, or a notification of planned changes or anticipated 
noncompliance does not stay any pennit condition. [62-620.6/0(8)] 

9. The permittee, by accepting this permit, spaificdly agrees to allow authorized Department personnel, including an 
authorized representative of the Department and authorized !PA persomel, when applicable. upon prerentation of 
credentials or other documens as may bc required by law, and at reasonable times, depending upon the nature of (he 
concem being investigated, to: 

a. Enter upon the permittee's premises where a regulated facility, system, or activity is located or conductcd, or where 
records shsll be kept under the conditions of this permit; 

Have acccss to and copy any records that shall be kept mder the conditions of this permil; b. 

c. Inspect the facilities, equipment, practices, or operations regulated or required under this permit; and 
c 

d Sample or monitor any substances orparameters at any location necessary to assure compliance with this permit or 
Department d e s .  

(62-620.610(9)] 

IO. In accepting this permit, the permittee understands and agrees that all records, notes, monitoring data, and other 
information relating to the construction or opention of this permitted source which are submitted to the Depamnent may 
be used by the D e p w e n t  as evidence in any enforcement case involving the permined wurce arising under the Florida 
Statutes or Department rules, except as such use is proscribed by Section 403.1 11, Florida Statutes, or Rule 62620.302, 
Florida Administrative Code. Such evidence shall only be used to the extent that it is consistent with the Florida Rules 
of Civil Procedure and applicable widentiary rules. [62-620.6IO(IO)] 

11. When requested by the Department, the permittee shall within a rcasonablc timc provide any information required by 
law which is needed to determine whether there is cause for revising, revoking and reissuing, or erminahg this pennit, 
or to determine compliance with the permit The permittee shaU also provide to the Department upon request copies of 
records required by this permit to he kept. If the permittee becomes aware of relevant f a m  that were not s&mitted or 
were inwrrect in the permit application or in any report to the Department, such facts or information shall be promptly 
submitted or conections promptly reported to the Department. [42-620.6IO(lI)] 

- 
L 

12. Unless specifically stated otherwise in Department rules, the permittee, in accepting this permit, agrees to comply with 
cbangcs in Deparlmenl rules and Florida Statutes after a reasonable time for compliance; provided. however, the 
permittee does not waive any olher rights granted by Florida Statutes or Department rules. A reasonable timc for 
compliance with a new or amended surface water quality standard, other than those standards addressed in Rule 62- 
302.500. F.A.C., shall include 3 reasonable time to obtain or be denied a mixing zone for the new or amended standard. 
[62-620.61 U(I2)J 

13. The perminee, in accepting this permit, agreeF to pay the applicable rcgulatory program and surveillance fee in 
accordance with Rule 62-4.052, F.A.C. [62-620.610(13)J 

14. 'Ibis permit i s  transferable only upon Department approval in accordance with Rule 62-620.340, F.A.C. The perminee 
sball be liable for any noncompliance of the permitted activity until the transfer is approved by the DqaNnent. [62- 
620.61 0(14)] 

15. The permittee shall give the Departmentwrinen notice at least 60 days before inactivation or abandonment of a 
wastewater tkility and shall specify what steps will be taken to safeguard public health and safety during and following 
inactivation or abandonment. [62-620.610(I5)J 

16. The permittee shall apply for a revision to the Department permit in accordance with Rules 62-620.300,62-620.420 or 
62-620.450, F.A.C., as applicable, at least 90 days before construction of MY planned substantial modifications to the 
permitted facility is to commence or with Rule 62-620.300 for minor modifications IO thc pcrmittcd facility. A rcvised 
permit shall be oblained before conskuction begins except as provided in Rule 62-620.300, F.A.C. [62-620.610(16/J 

12 



FACILITY: 
PERMWEE: Florida Water Services Corporation 

Florida Central Commerce Park WWTI PERMIT NLJMBER: FLAOI 1078 
E.XF"TION DATE April 7,2008 

17. The permittee shaU give advance notice to the Department of any planned changes in the permitted facility or activity 
which may result in noncompliance with permit requirements. The p d t t e e  shall be rerponsiblc for any and all 
damages which may result from the changes and may be subject to enforcement action by the D e p m " t  for penalties 
or revocation of this permit The notice shall include the following infomxtion: 

a A description of the anticipated noncompliance; 

h. The period of the anticipated noncompliance, including dates and times; and 

c. Steps being taken to prevent future occurrence ofrhe noncompliance. 

0 

18. Sampling and monitoring data shall be collected and analyzed in accordme with Rule 624.246, Chapters 62-160 and 
62-601, F.A.C., and4OCFR 136, as appropriate. 

a Monitoring results shall be reported at the intervals specified elsewhere in this permit and shall he reported nu a 
Discharge Monitoring Report (DMR), DEP Form 62-620.910( IO). 

b. If the pennittee monitors any contaminant more fxquently than required by the permit, using Deparbnent approved 
test procedures, the results of this monitoring shall be included in the calculation and reporting of the data submitted 
in the DLMR 

~ ~ c u ~ a t i o n s  for all limitations which require averaging of measurements shall use an arithmetic mean unless 
othewise specified in this permit. 

d. Any laboratory test required by this permit shall be performed by a laboratory that hm been certified by the 
Department of Health @OH) under Chapter 64E-1, F.A.C., where such certification is required by Rule 62- 
160.300, F.A.C. The laboratory must be certified for any specific method and analyte combination that is used to 
comply with this permit. For domestic wastewater facilities, the onsite test procedures specified in Rule 62- 
160.300(4), F.A.C., shall be performcd hy a laboratory ccriificd tcst for thosc paramctcrs or uoda the dkection of 
an operator certified under Chapter 62.602, F.A.C. 

e. Field activities including on-site tests and sample collection, whether performed by a laboratory or a certified 
operator, must follow the applicable procedures described in DEP-SOP-001101 (January 2002). Alternate field 
procedures and laboratory methods may be used where they have been approved itccurding to the requirements of 
Rules 62-160.220, and 62-160.330, F.A.C. 

C. 

[62-620.61 O(i8)] 

19. Reports of compliance or noncompliance with, or any progress reporfs on, interim and fmal requirements contained in 
any compliance schedule detailed olsewhere in this permit shall be submitted no lakc lhan 14 days following each 
schedule date. [62-620.6iO(19)] 

20. The permittee shall report to the Department any noncompliancc which may cndanger health or the environment. Any 
information shall he provided orally v,ithin 24 hours from the time the pem'nee becomes aware of the circumsmces. A 
Wriltcn submission shall also be provided within five days of the time the perminee becomes aware of the circumstances. 
The wrinen submission shall contain: a description of the noncompliance and its cause; the period of noncompliance 
iocluding mact dates and time, and if the noncompliance has not been corrected, the anticipated time it is expected to 
continue; and steps taken or planned to reduce, eliminate, and prevent recurrence of the noncompliance. 

a. ?be following shall be included s information which must be reported within 24 hours under this condition: 

1. Any unanticipated bypass which causes any reclaimed water or effluent to exceed any permit limitation or 
results in an unpermitled discharge, 

Any upset whlch causes any reclaimed water or the effluent to exceed any limitation in the permit, 

Violation of a maximum daily discharge limitation for any of the pollntmts specifically listed in the permit for 
such notice, and 

Any unauthorized discharge to surface or ground waters. 

2. 

3. 

4. 

13 



3 ' +  
z 

FACILJTY 
PERMITTEE: Morida Water Services Corporation 

Florida Central Commerce Park W WIF 
L 

PERMIT NUMBER FLAOl 1078 
EXPIRATION DATE April 7,2008 

b. &I repons as required by this subsection &all be provided as follows: - n  
'4 

L 

1. For unauthorized releases or spills of treated or untreated wastewater reponed pursuant to subparagraph a.4 that 
are in excess of 1.000 gallons per incident, or where information indicates that public health or the environment 
will be endangered, oral reports shall be provided to the Department by calling the STATE WARNING POINT 
TOLL FREE NUMBER (800) 320-05 19, as soon as practical, but no later than 24 h o w  from the time the 
permittee becomes aware of the discharge. The permittee, to the extent known, shall provide the following 
infomation to the State Warning Point: 

a) Name, address, and telephone n u m k  of person reporting; 

b) Name, address, and telephone number ofpermitlee or responsible person for the discharge; 

c) Date and time of the discharge and status of dischargc (ongoing or ccased); 

d) Characteristics of the wastewater spilledor released (untreated M treated, induseial or domestic 
wastewater); 

e) Estimated mount ofthe discharge; 

f )  Location or address of the discharge; 

g) Source and cause of the discharge; 

h) Whether the discharge was contained on-site, and cleanup actions taken to date; 

i) Desniption of area affected by the discharge, including name of water body affected, if any; and 

j)  Othcr persons or agencies contacted. 

Oral reports, not otherwise required to be provided pursuant to subparagraph b. 1 above, shall be provided to 
the Department within 24 houn from the time the pennittee becomes aware of the circumstances. 

2. 

c. If the oral report has been received within 24 hours, the noncompliance bas been corrected, and the noncompliance 
did not endanger health or the environment, the Department shall waive the written report. 

(62-620.61 0(20)] 

21. The permittee shall report all instances of noncompliance not reported under Permit Conditions D(. 18. and 19. of this 
permit at the time monitoring reports are submitted. This report shall contain the same information required by Permit 
Condition IX. 20 of this permit [62-620.610(21)] 

22. Bypass Provisions. 

a Bypass is prohibited, and the Department may take enforcement action against a perminee for bypass. unless tbe 
permittee affirmatively demonshles that: 

I .  

2. 

Bypass was unavoidable to prevent loss of life, personal injury, or severe property damage; and 

There were no feasible alternatives to the bypass, such as the use of auxiliary treatment facilities, retention of 
untreated wastes, or mainlenancc during " a 1  periods of equipment downtime. This condition is not satisfied 
if adequate back-up equipment should have been installed in the exercise of reasonable engineeriug judgment 
to prevent a bypass which occurred during n o d  periods of equipment downtime or preventive maintenance; 
and 

The permittee submitted notices as required under Permit Condition IX. 22. b. of this pennit 3. 

14 



T 

FACILITY: 
P W ' I X E :  Florida Water Services Corporation 

Florida Central Commerce Park WWTF PERMIT NUMBER FLAOl1078 
FXPIRATION DATE: April I ,  2008 

b Ifthe perrmttce knows in advance of h e  need for a bypass, il shall submit prior notace lo the DepmcnL ifpossible 
at least 10 days bcfm the &le of thc bypass. Thc prrmiltoc shall submit notice o f s o  unanticipated bypass wimin 
24 hours of leambe &out fbe b y p m  as required in Permit Condition Ix 20. of this permit A notice shall include 
u dwnplion of the bypass and ils cause, the p c n d  of lhc bypass, including cxact dates and time; i f  the bypas has 
not bten corrccled, Ihe anticipated time i t  is expected to continue; mi h e  slcps taken or planned to reduce, 
eliminate, and prevenl recurrence o f  the bypass. 

The Depamnenl shall approve an anticipated bypus, after considcnng ils advursc effect, ifthe perminee 
dnnonsrrates that it wil l  meel lhe ha conditions listed in Permit Condition U. 22. a. I. through 3 ofthis permit. 

d. A permittce may allow any bypass ta occu which d w  not cause rcclaiu~~I water or emurnt I ~ r m ~ ~ n s  IO be 
exceeded if ii i s  for essential mainleoance lo assure effcicot operation. 'here bypasses are not subject to the 
pro\lsions o f P m ' r  Condition IX. 22. a. through c. ofthis permit 

c. 

162-620 610(22)] 

23. L'psef Provisioiis 

a A perrmtlec who wishes to cshhlish lhe affirmative defense of upset shall demonsixate, ~ I ~ o u g h  pmpcrly signed 
cuntcmporvlcous opemling log\, or uhcr rrlc\ant evidence thar 

1. An upset occwred and h t  the pcrminw can identify the causqs) of the uprct, 

2 .  The permined facility was at I)1e time being properl) operated; 

3. The pemucec submined notice ofthe upset u required io Pcrmit Condition LX. 20. o f h s  permit; and 

4. lhe penninee complied with any remedial measures required undcr Permit Condition IX. 5 .  o f h r  pemul. 

In any enforcement proceeding, the permitlee reeking tu csubllsh the uccurrence ofan upset ha the bwdm of 
proof. 

Bcfcrc an cnlurccmmt proceeding is inctituled, no represrntatiou made dunng t l ie Department review ofa  claim 
that noocompliancc was c a d  by an upset i s  final agency action subjsl  to judicial review 

b. 

c. 

/62-620.6/0(23)] 

Executed in Orlando, Florida. 

STATE OF FLORIDA DEPARTMEW OF 
ENVIRONMENTAL PROTECllON 

Chztianne Fenaro. I C - u Q h  P.E. Program Adminish-Lor I 

Water Facilities 

DATE: Aonl9.2003 

15 



Charlie Crisl Florida Department of Govemor 

Jeff Konkamp Environmental Protection Lr. Govemor 

Michael W. Sole 
Orlando, Florida 32803-3767 Secretary 

Central District 
33 19 Maguire Boulevard, Suite 232 

SENT VIA E-MAIL TO: maillo:JMLivarcik@aquaamerica.com - 

March 12.2007 

AQUA UTILITIES FLORIDA INC 
11 00 THOMAS AVENUE 
LEESBURG FL 34748 

OCD-GW-07-0230 

ATTENTION JOHN M LlHVARClK 
PRESIDENT 

Seminole County - DW 
Chuluota WWTF 
Wastewater Facility - Permit No. FLAO11076 

Seminole County - DW 
Florida Central Commerce Park WWTF 
Wastewater Facility -Permit No. FLAOl1078 
NoncomDliance Letter 

Dear Mr. Lihvarcik: 

On January 31, 2007, Department personnel conducted a Compliance Sampling Inspection 
(CSI) of Chuluota WWTF and a Compliance Evaluation Inspection (CEI) of Florida Central 
Commerce Park W F .  Copies of the inspection reports are enclosed for your review. During 
the course of the inspections, and/or determined from records on file in this oftice. the following 
deficiencies were noted: 

Chuluota W f  

1. The sample pickup tubing on the influent sampler contained residue. This may impact 
the quality of the sample. 

2. The Deparfment has not received a reclaimed water or effluent analysis report that is i-i 13z 
required annually. A certification. stating that no new non-domestic wastewater 2 80 G. L.; 

discharges have been added to the collection system since the last reclaimed water or 3 -J 

effluent analysis was conducted, may be submitted in lieu of the report. 
c 1 g . 2  

3. A copy of the current license for each certified operator that sewices this facility was not z m  '" 
on-site. E 

5 0  4. Documentation of calibration for the effluent flow meter was not available on-ste. Flow 5 3  & measuring devices must be calibrated at least annually. 

u 
z 
m 

r_r * 
i 
*-- c7 

Lr: 

- u o  v) 
0 p. 
rz k L  

"More f'rorecrion, Less Process" 
iwww.dep.stme.fl. us 



Chuluota WWTF & Florida Central Commerce Park WWTF 

Page 2 
OCD-C-W-07-0230 

Florida Central Commerce Park WWTF 

The fecal coliform 75'h percentile was not reported on the Discharge Monitoring Reports 
(DMRs) for February 2006 and January 2007. 

Both Facilities 

The thermometers in the composite sample refrigerators and the sampte storage 
refrigerators were not verified against the NIST-traceable thermometer. 

Please respond to these items. in writing, with a schedule of corrective action. Pursuant to Rule 
624.100(2), F.A.C., failure to comply with pollution control rules shall be grounds for permil 
suspension or revocation and initiation of formal enforcement action, Your reply is requested 
within 14 days from the date of this letter. Your reply and any questions should be addressed to 
David Smicherko at (407) 893-3313. 

Sincerely, 

Gary P. Miller 
Program Manager 
Wastewater CompliancelEnforcement 

GMldslar 
Enclosures: Inspection Reports 
cc: Patrick Farris, Aqua Utilities Florida Inc, mailto:PAFarrk@aauaamerica.com 

"More Protection, Less Process" 
II'IVIV. dep.slre.Jhs 



CEl Florida Ceniral Commerce Park 01/31/07 

IC 
IC 

NE 

F L O R I D A  D E P A R T M E N T  OF E N V I R O N M E N T A L  P R O T E C T I O N  

WASTEWATER COMPLIANCE INSPECTION REPORT 

l.rPmnit NE 3. Laboratmy IC 6~ 4 Facility Site Review NC 9. +Effluent Wily 

2 bCmpl imckhdulm NC 4. Sampling IC 7 Flow Memurmcnt IC IO. +El l l txntDivpd 

NC S.rRcca& 6r Rcpom IC 8.tOpernriond:Mainlenance IC I I .  ResiduMSludge 

13. Other: NA 12. G" 

TlLk PLc.SC lil 

VICE PRESIDEVi BILL TRENDEL 

A 91114 

FACII.ITY COMPLIANCE AREAS EY4LUATED I 
IC = In Compliance: NC = Out of Compliance; SC = Significant out of Compliance; NA = Not Applicable; NE = Not Evnluald I 

Cenwl Disblct407-893-3313 3/6/07 
A d s -  David Smicherko 

Inspeclion Type (Field 1 )  APAI, B:CBI, CCEI, S:CSI, X:XSI, R:RI, \:AS, =:ANI 
Inspeclion Code (Field 2): S: Sme. J: Joint EPAlSmf+EPA Lead T Joint SmteEPA-Smte Lead. L Local h p m  

Facility Type (Field 3): I :  Municipal (Publicly Owned), 2 Indusrrial and Privately nulied Dommtic. 3: Ag~icicultural, 4: Fedeml 
Every mer field is selfexplanatory 

R e w a d  Au@ 11,2006 



CEI Florida Central Commerce Park 01/31/07 

INSPECTION COMMENTS 
PERMIT: In Compliance 

The FDEP Permit Number FLAOI 1078 expires April 7,2008. A copy ofthe permit is on-site. The permit authorizes 
the operation of a 0.095 MGD annual average daily flow (AADF) permitted capacity extended aeration domestic 
wastewater mat" facility (WWTF) consisting of flow equalization, influent screening, aeration, secondary 
clarification, chemical feed facilities, filtration chlorination, a 3 day (0.285 MG) reject storage pond with provisions 
for treahnent, and aerobic digestion ofresiduals. The permit also authorizes the construction o f a  l0,OOO gallon surge 
tank. 

COMPLIANCE SCHEDULES: In Compliance 
T h m  are items in Section VI. Schedules of the permit have been completed 

LABORATORY: Not Evaluated 
The facility uses Harbor Branch Laboratory Department of Health Certification Number E83509 85 its contract 
laboratory. 

SAMPLING: Out of Compliance 
The calihration of the HACH CL-I 7 continuous chlorine analyzer is checked with a HACH DR 820 meter. 
Secondary gel standards are used to check the calibration of the DR 820 meter. All guidelines for using the secondary 
gel standards are followed 

The calibrntion orthe HACH 1720 D continuous turbidimeter is checked with a HACH 2100P portable meter. The 
calibration ofthe portable meter is checked daily with secondary standards and quanerly with primary standards. 
Turbidity and TSS are sampled prior to disinfection. 

A pHtesw I O  pen-type pH meter is standardized with huo buffers (7, and I O  SU) buffer. Fresh buffers are used daily. 
The buffers were within expiration date. 

Sample chains of custody were filled out properly. The inline instruments are calibrated annually. 

The thermometers in the snmple slorage refrigerntors are not being checked against a XlST certified 
tbcrmometer. 

RECORDS AND REPORTS: Out of Compliance 
The operator's logbook shows a certified operator on-site 7 dayslweek for at least 6 hrslday. The lead operator is a 
class A. Lab and operator certifications are on-site as well as O&M manuals. A review of the Discharge Monitoring 
Reports (DMRs) from February 2006 to January 2007 showed the following reporting deficiencies: 

The fecal coliform 7S"percentik was not recorded on the DMR5 fnr February 2006 and January 2007. 

FACILITY SITE REVIEW In Compliance 
ACCESS: The facility has a continuous fence and a gate with a lock. The gate is open when the plant is staffed. 

HEADWORKS: The headworks consisU of two surge tanks, spliltn box and barscreen. ScrccningS go into a 
covered trash container. 

AERATON BASIN: Two blowers only one used at a time. Good air disuibution was noted. Mixed liquor was black 
in color due to the industrial nature ofthe influent. 

CLARIFIER The clarifier exhibited good settling. The  skimmer and RAS were working. The weir was in good 
condition and the effluent was clear. 

SAND FILTERS Two gravity flow sand filters. The backwash is automatic. Backwashing is performed on a float 
system. Chlorine is added periodically for maintenance. 

CHLORINE CONTACT CHAMBER (CCC): The CCC is covered. The effluent was clear. 



CEI Florida Cenbal Commerce Park 01/31/07 

DISJNFECTION: Sodium hypochlorite is used for disinfection. It is stored in a 500 gal. container. There are two 
Stenner pumps, one is in use one is for backup. 

CHEMICAL FEED: Polymer can be added to the plant as a coagulation agent. Currently the polymer is not added. 

DIGESTER: Storage available. 

BACKFLOW PREVENTION: Thc reduoed pressure mne (RPZ) backflow device appeared to be in satisfactory 
condition (no I&). 

FLDW MEASUREMENT In Compliance 
The FLW-1 now meter was last calibrated July 22,2006. The primary device is a 90" V-notch weir. The flow meter 
set up appears to be correct. The FLW-2 reuse meter was calibrated on July 22,2002. 

OPERATION AND MAINTENANCE: In Compliance 
The facility grounds are well maintained. The Operating Protocol is on site and available to the operators. 

EFFLUENT QUALITY: Out ofCompliance 
A review of the Discharge Monitoring Repons from February 2006 to January 2007 showed the following deficiency: 

The TSS result reponed on the VMR for June 2006 was 7.2 mgl. this exceeded the permit limit o f  5.0 m g L .  This 
was reported the Deparment. 

EFFLUENT DISPOSAL: In Complianee 
The berms ofthe holding pond and reject pond were in good condition. There are three eliluent pumps for the reuse 
area. Advisory sign were noted at the r eus  area. Wre was no standing water noted in the reuse area. The 
operations staff tours the reuse zones to evaluate system's performance and adjust timers accordingly to prevent 
effluent runoff or ponding on a weekly basis. 

RESIDUALSELUDGE: In Compliance 
The facility has an agrccmcot with American Pipe and Tank Inc. for sludge hauling and treatment. Hauling tickets 
are kept on-sitc. 

GROUNDWATER: N/A 
The facility is permitted for 0.095 MGD AADF and is not required to have a groundwater monitoring pmgrm. 

Revised Aup~st 112006 



A U A  
Utilities Florida 

Aqua UtiEties Flotidq Inc. 
11 00 Themas Avenue 
Leesburg. FL 34748 w.aquautiliiedloMa cam 

T. 352.787.0980 
F: 352.787.6333 

April 13,2007 

David Smicherko 
Environmental Specialist 
FDEP Central District 
3319 Maguire Blvd, Suite 232 
Orlando, FL 32803 

RE: Reply to Compliance Evaluation hspectioos 
Cbuluota WWTF 
Facility ID No. FLAOllO76 

Florida Commerce Park WWTF 
Facility ID No. FLA011078 
Seminole County 

Dear Mr. Smicherko: 

The purpose of the correspondence is to provide a written response as requested in your March 
12, 2007 letter regarding the compliance evaluation inspections conducted at the referenced 
facilities. 

Chuluota WWTF: 

1. The sample tubing has been replaced. 

2. The effluent analysis report is enclosed 

3. Copies of all the current operators’ licenses have been placed on-site. 

4. The flow meter calibration is enclosed. 

Florida Central Commerce Park WWTF: 

I .  The revised DMR’s for February 2006 and January 2007 are enclosed. 

Both Facilities: 

1. New thermometers havc been ordered, these will contain the initial 
calibratiodverification sheet which will be good for one year. Aqua Utilities Florida will 
order new thermometers each year to maintain compliance. 

An *qua America Company 



I f  you have any questions, please contact me at (352) 435-4029. Thank you. 

Sincerely, 

Patrick A. Fanis 
Environmental Compliance Specialist 
Aqua Utilities Florida, Inc. 

Enclosures: 2006 Emuent Analysis Report 

Revised DMRs 

cc: Bill Trendel, via e-mail 
Will Fontaine, via e-mail 
Brain Heath, via e-mail 
Michael O’Reilly, via e-mail 

Current Flow Meter Calibration 

An Aqua Annrisa Cmpany 



RECLAIMED WATER OR 
EFFLUENT ANALYSIS REPORT 

Part I - Instructions 

( I )  All applicable itcms mud be completed in full. Note that if pans of this application do not apply, those pans of the form 
n a d  not tx executed. 

(2) All information is to be typed or printed in ink. 

(3) This form shall be submitted to the appropriate District OEce  in accordance with the schedule in the permit 

(4) Analyses shall be performed using appropriate methods and shall be capable of achieving minimum detection limits less 
than or equal to the maximum contaminant levels shown. 

(5) The following instructions apply to Pam nI through VIE of this form. 

(6) Column (a) -List the parameters that are to be analyzed. 

(7) Column @) List the STORET Code for these parameters. 

(8) Column (c) - Record thc results of the analysis If the result was below the minimum damtion limit. indicate by showing a 
less than sign preceding the detection limit for the analytical method used (Le. <0.01). 

(9) Column (d) - List the primary or secondary drinking water standard from Chapter 62-550, F.A.C. 

(10) Column (e) - Indicate the analytical method used. Record the number from Figure I in Chapter 62-601, F.A.C., or from 
other sources. 

(I 1) Column (0 - Enter the date on which the analysis was run ( W D K R ) .  

(12) Column (g) - If thc result shown in Column (c) is greater than the standard shown in Column (d) . cnter an asterisk (*) in 
Column (g). 

Part I1 - General Information 

(1) Facility Name: Chuluota WWTF 

Address 125 Easl 10th Street 

City: Chuluota State: FL Zip: 32860 

Telephone Number (including area code) : (352)787-0980 

1 - DEPForm 62-520.910(15) 
Eifcctivc July 1.1991 

- 



(2) Owncr or Authorized Representative 

Name: Aaua Utilities Florida. Inc. John M. Lihvarcik 

President 

Address: 1 100 Thomas Avenue 

City: Leesburg State: FL zip: 34748 

'Telephone including arca code: 

(3) Method of Discharge: Spray field 

(352) 787-0980 

(4) Repon Period 1/112006 TO 12/31/2006 
(Beginning Datc) (End Datc) 

( 5 )  Name ofLaboratoty conducting the analysis: Harbor Branch Environmental Laboratory 

Address: 5600 U.S. I North 

City: Fort Pierce State: FL zV: 34946 

Telephone including area code: 

The facility DEP identification number (WAFR or GMS ID #): 

DEP test site identification number (for thc sampling location) 

(772) 465-2400 

(6) 

(7) 

(8) Description of the monitoring point: Chlorine Contact Chamber Emuent 

FLAOl1076 

EFA-1 

(9) Datc on which the sample was taken (MMIDDNR) lll3OiO6 

Time of day at which the sample was taken 1o:oo [Elm O P M  
b 1 S :  1 2 / 0 1 / 0 6 ;  60SfSOSl: llj04f06 

OWuLIDDMQ 504:  12/13/06 (IO) Datc of extraction for the organic chemical analysis performed in Part VI 

DEPForm62~20.91O(IS) 
Ellkcliuc Iuly I. 1991 

2 



Selenium 

Silver 

Sodium 

Part IV - Volatile Organic Analysis 

900214 <0.010 0.01 EPA 200.7 12/13/06 
900215 <om1 0.05 EPA 200.7 12/13/06 

wo929 160 160 EPA 2OOi7 12/13/06 

(a) (b) (4 
Parameter STORE1 Analysis 
"e Code Rcsull (WL) 

Ethylene dibromide MOn2 <0.019 
Para-dichlorobenzene - < I  

I I I 
Vinyl Chloride 039175 <I 1 

!,I-dichloroethane I 0344% I <I I 7 

( 4  
Standard 

0.02 

75 

I .2-dichlorcethmc 034531 

Carbon tenachloride 032102 
Trichloroethene - 
Telrachloroclhene - 

C l  

(a) (b) (C) (dl (e) 0 (9 )  
Parameter S T O W  Analysis Standard Analytical Analysis Above 

lu'amc Code Result (p&) @gn) Method Date Standard I 

Total THM 08M80 120 100 EPA 624 1211 3/06 * - 

3 

200 

3 

3 

3 
I I I 

Benzene 034Ou) <I I I 

Analytical Analysis 

EPA 624 12/13/06 

EPA624 I 12/13/06 

EPA624 I 12113/06 

EPA624 I 12/13/06 

(8) 
Above 

Standard 

EPA 624 I 12/13/06 

EPA 624 12/13/06 

Part V - Trihalomethane Analysis 

DEP Form 62-620.910( IS) 
EffEslivc July I ,  1991 

3 



Part VI - Organic Chemical Analysis 

(8) (b) (C) (d) (4  0 
Parameter S T O W  Analysis Standard Analytical Analysis 

"e Code Result ($i/L) (pci/L) Method Date 

EPA 900.0 I2/21/06 IS 1.9+/- 1/6 Gmssalpha excl. 001519 
radon and uranium 
Radium-226 and 011503 2 . 2  + I -  1 . 4  5 
Radium228 combined 0 . 0  +/- 0.7 

EPA 903.1 
EPA Ra-05 1u19m6 

(9) 
Above 

Standard 

Part VI11 - Secondary Chemical Analysis 

Parameter STORET Analysis Standard Analylical Analysis Above 
Name I Code Method I Date I Standard 

Chloride 210 1 EPA300.0 I 12/5/06 I 

Foaming Agents 0.062 05 EPA 425.1 I 12/1/06 1 I I 

4 
DEP Form 62-6Z0.910(15) 
Effnlive luly I .  1991 



! - 

Part 1X - Certification 

I csrlify under penalty ot7aw ;hat I have pcwnally cxamincd and am familiar with thc information submined iii this document 
and all alkchmcnts and thnt, based on my inquily ofthow individuals immediately respunsiblc for obtaining the information. I 
klievc that thc information is true, accwatc, and complete. I am a w a n  that there are significant penaltics for submitting false 
information. including the possibiliiy of fine and imprisonment. 

WilllamTmndcl A-9184 

140Hoce St. 

Lonewood, FL 32750 

Name (plearc type) and Celtification Number 

Address 

5 



Frm: RocleDoPcUibhn 0i39611u33 lo. RuMF- 

81/38/2887 12:81 2356746386 

&IagmL"tie Plowmeter 

serisl ~ 0 . : 0 5 1 ~ 0 3 2 $ 7 9  
Sales Order No.:393645 
HRter 6110 110 inch(250m) 
Sea. Serial No.tO5W032980 
Hsx Plov: 6000.000 GPn 

Senaor Factor I 11.3121 
Sennor mctor 3 ! 5 

Run t A c t u a l  G P X  
01 4772.861 
02 2513.123 
0 3  909.503 

Indicated GPU Error 1 nata 
4777.55'1 - .007 
2512.292 -.031 

909.626 + ,014 

All PI-ters mrc calibrated in accerdance w i t h  
ANBI/!4540 and are traceable to the NATIONAL IISTImTE OF STANDARDS 
AND TECUNOLOCY. Tho ABB hutol.atian Ina., Inst -ntat ion D&v.b len .  
R a m h a t e r  f a c i l i t y  i s  certified to 250 9001. 

Thin Calibration rauort m y  not be reprO6Uced. BXaaPt i n  f u l l ,  
w i thac t  written permieelon. 

Hydraulic teet gereormed b y r G .  Uyers 

R+irad Acecur~cy;O.lSI of Rate 

TEST BQUIP- : 
EO879 TIHER 
E3222 D W  
MOIJ3 SCALE (100000 LB) 
TO241 THBRIIISTUR 
ED397 COUNTER 

PORTAQLE.BAS RRV 4 ,  RM 0503a2 14t19r36 



FlOtW flochcb Rllidm 8138885333 TO: KUh Farm 
81/38/2807 12: 81 2156746388 

nagnatic Flowmeter Cmlibration *st Report 

Sarlal No.:05WO32919 Date $19  nEc 2005 
Sale5 Order Ho.:333645 Line 1tem:3 
Meter aire  :IO i n c h [ 2 5 k )  Hods1 No.:UPP2513421810086R 
beo. aerial na.:05W03%980 S e c  mod41 NO.rUPEIBR14Ol11 
uaw iiwt 6oao.ooo GPH S p .  Or. I 1,000 

fft Instmction M B W e K  a k k  
i Icvin3*l*!~&wb 3*l*kunbmin Bn 1>3 > 
2 6.k UaX flay unitlZ* 42'4*lFloy Onit UGal 4>1 > 
3 Set llOa mult 14SS'l 433*1Pln, Hult 3>1 > 
4 totalizer71*4+1 ?1*4*lTot unit uCal 421 > 
5 t o t  n 1 u l t i p l I e r 7 2 3 ~ 1  723*1Tvt Nult 3b1 > 
6 set Tim U n i t s 4 4 + ? . * 1  44*2*lPlona T h e  Hin 2rl > 
1 Ulax F 1 ~ ~ 4 1 * 6 0 0 0  ~ I + ~ O O O F I O W  ~ n g  1s GOOO.OOODO > ~ooo.ooooa 
8 Road Qrltl ItlReead Flud 1, 1051.627 > 
9 witq qnoad I> >Syenne Kent-TaylorPT~ese nagmacterv I .  

PORTABLE.BA8 Rev 9 ,  RDn 050302 14 :19$36  



Hagnetic r lmeter Calibration Test Repart 

Serial 130.~05W032977 Date :10 UEC 2005 

tietez Sine : b  inch(150mm) Model mo . I MPEl5134 2 18 100 8E R 
SBC. SS+LU u 0 . 1 a 5 w 0 3 2 ~ 8  Be0 nodal NO.rHW4ER140111 

salos order No.:3YI619 Line 1toIn:l 

M a r  P l w :  600.000 OPN s)). cx .  : 1.000 

Seneox Raotor 1 :1.6391 80nsor PaCrOX 2 1-20.0 

sonsor Factor 3 : 5 sensor Faotor 4 11.0000 

Rvn R A c t u a l  GF'M Indicated BPH Error I Rote 
oa  588.045 588.9&7 +.a17 
02 290.845 291.938 +.I70 
03 81.171 8 4 . 2 4 1  + . O B 3  

~ l l  F 1 o m t o r s  are hydraulical ly  cnlLbrs*ed in sccordance with 
W8ff2540 and mra traceable to the NA'CIOWhL INBPITUPB OF STmDARDS 
Am) TECllNOLWY. The Pia8 AutDmation IDC.. Instrumntst ion Division. 
Warninstex f a c i l i t y  1s certifisd to 160 9001. 

'Phi. Calibration report may no+ ha reproduced, excapt Ln full, 
w i t h o o t  written permission. 

nydcaulic t e n t  parforned by:C. McHillan 

Required kcuraoy:O.Z8 of Rate 

TBST IQUIPII1MT U9m i 

B3222 VOLIZ1ETBb 
83076 Sl PRIEQ. COUNTER 
TO106 TH6RM18'FOR 
Mol31 15.000 Ln SCALE 
ROO96 B L  6 Inch mater 

? t B W  LOOP8 BeV 14-080901 12:59:39 0 54 5 3  



fmm: Rochem mwh 8I3~~85u3 TO. Rum F- 

0l /30/2007 12:01 2156746380 
On*: ilJDn007 Tm: W7:w PLO P a g e S d 7  

RBB IM: PAGE 84/06 

Nagnotic Plowmtmr Cmlibratlon Tc¶t Report 

Serlnl No.:OSUOJl977 Date 120 DEC 2005 
Sales Oraor Uo.t393645 Line 1tcm:l 
Heter Sise r 6  f n c h ( l 5 o m )  nodal M0.:~1513421E1008~R 
Sec. Serin1 t io .105W0329fB  Emc Nodel Nu.1tiFE4ERI4011L 
nax plow: 600.000 CPM sp. CZ. i i.ow 

I I )  Instruction Mfiwer Back 
1 Ioqin3*l*kuvb 3*1*kuwbABB Kont-TbylorPrOCda8 Hn.(IM#t-V 1.10 17 
a s e t  Max i l o w  unitl2i 42i4+lFlow U n i t  w0al 4?1 
3 S e t  Plow mult 1431'1 433*1Plopu h l t  1=-1 > 
4 totalieer71*4*1 71*4*1Tat u n i t  Wal  4>1 > 
5 tot ~ultipiier723*1 723-1Tat nul t  3z l  > 
6 S e t  Y l l R  uni'cs44*2*1 11*2*lPlow T h e  Hln Zrl > 
1 NQX P!,W41*600 41 '6001LOW Rng I> 69U.QOUUU > 600.00000 

8 Read w I * l  l*iRead Plow 12 2 9 1 . 3 6 ?  > 
nnter check A c t u a l  Flow i 290.84 Indicated F l o w  ! 291.36  
e B~~~~ ~3 : t . 1 0  

9 quitq @cad la >ByeABB Rent-TayloXPrccess ?lbwsterv 1. 

LOOPS KTDL RH.230801 1 2 1 5 9 1 3 9  



m g n w i o  rlovnmer Calibcation Test R e p o r t  

Surial NO. :LlSW03256B pate 1 2 0  DBC 200s 
Sales Order N0.1392922 Line Item13 
@etox size  1 4  inch(lOOm) Model Na.:WFE101341801004~ti 
590. serial uo.*oswos2569 Reo Node1 No.rHPEIEH140311 
W x  P l o w :  600.000 CYM ap. cr. : i . a a o  

Sensor Factar 1 11.1665 Senaor Factor 2 1-19.0  
SCIIEOT Bantor 3 : 5 Sensor Factor 4 ~1.OODO 

Run # ACtu.1 BPM 
01 4 82.971 
01 347.334 
03 7 3 . 3 1 0  

Indioated GPH ErrDL a Rete 
401.208 + .ads  

75.416 *.I28 
247.693 +. 1 k 5  

A l l  P l o w u a t a r ~  are hydraulically celibratod i n  accorddnca with 
ANsI/P540 and &re tracmable to the NATIOIULL IRSTITVTE OP ST?+IWARDS 
AUD TECHWOLOCY. The R8g htomt ion  Trig., testrooentation D i v i e i o n ,  
WaKaSnEtez facillty io carrlfled to TSO 9001. 

T h i s  CelFhrstlon r m p r t  may n o t  he reproduced. CXORpt  in full, 
w l t h o u t  w r i t t e n  perdss ion .  

Hydraulic test performed byic. MoMilaM 

R q n i r e d  Aucuralcy10.28 of Rate 

TEST BQWIPlWYT USED : 
E3222 wIL'I.METw 
63072 4H @REO. COUNTER 
TO108 THUUIISTOR 
nV131 15,000 LE SCLLE 
ROO43 4X-3 Inch M a E t e r  
ROO44 4X-2 Inch Mestox 

FLOW LOOP6 REV 14-0.90501 00:20:07 0 15 3 4  



Haqnstic Flarneter Celibratioa Test Rspart 

S e r i a l  Na. : 0 5 W O J m 8  Data :26 DEC 2005 

meter 6ixe  14 Lnoh(100w) Kodel Ho.rM?ElOL341B01004EE 
69a. serial ~0. :0513032569 8ec node1 No.:NPE4EB14D311 
mar flow: 600.0QO GPM Sp. Gr. : 1.000 

silles oIdor ~ ~ . , x ~ z g a i  Line rtuara 

s* Instruction 
I LogioJ*l*huub 
a B e t  FIM flw unit42* 
3 set Floe mulC 1433*1 
4 tOtallmor71*4*1 
5 t o t  nultlpller723*1 
6 Snt Time unIt=44*211 
1 #ax Flm41*600 
0 Read Q>l*l 

Heter check actual F l m  
P BKrOr Wee : t.05 
9 quite 

Answer Back 
3*lvkuvbLogln En 1>3 > 
42*4*1F1- U n i t  UCal 4>1 > 
l33*lFlnr Mult 3>1 Z 
71*4*lTot U n i t  V O d  4>1 > 
723tlTOt MUlt D l  > 
14t2*1Plov T h e  YiD X-1 > 
(11*600PLpw RDg 1> 600.00000 > 6OQ.00000 6 0 0 . 0 0 0  
1*1Read elox 1> 15.367 
i 7 5 . 3 1  Indicated P l a r  : 7 5 . 3 6  

gmad I> ByB>ABB Kent-TayloxProcers Hagmaatorv 1. 



I I I I I I I I I I I 1 1 I 1 I I I I 

I - -  - - - 

DISCHARGE MONITORING REPORT - PART A (Continued) 

Fanltty Name FlWlda Central Commarm Park WWTP Permn Number Fv1011078 MONITORING GROUP NUMBER ROO1 
MONITORING PERIOD-From: OZQi12006 TO: 

iilorm. F e u .  % leos 

- lhan deledon -. ... 
I Pemd 

. .  . -- . .  Ex. Anal@ , 

1 W% 4ilWmL 0 , 3DayNeek Grab 

: 4VlM)mL 3 D a W e w k  Grab 

Sample 
Meesurement ..- ............. - .. 

75 
(Mm.) on Site No EFA-1 :Meeaurcmenl 

llfom. F0-l 1- . 

on.Sile Nc 

.... /__-- ...... : _ .  i ...... ~. 
:=ampie 
~Measurement 

?.74055 ! !Perm% 
I EFA.1 Measurement ~ 

1u WlOOmL 0 3DayWoah Grab 

' 25 #/lWmL , 3Daysffleok ~ Grab 

. . .  - I' 
I ._ -_ - ._ . 

. . . . . . .  I - .. 
10 MGII 0 COnlinUOUs analym 

1 I M a X I  > .  
! 

- 1  __. 
olal Residual Chlorine Sample IF (For . Disinfection) ~ ~ ~ ~ , , , ~ ~ . ~ t  i 

... 
I 1.90 MU i o continuous analmi . ..... 

I I- - I N m  I ; Continuous anamer 
I R e m  j i 

.... .. _-. 1 
.~ 

......... 

, .. . _ _  
! Pe,wni CalWlatth 

I 
Report 

!.LNI(yI I 

. . . .  .- - -- . -. .- - .  .- , "W.3 Measurement 
Samola - ~. 

..... . . . . . . . . .  .---. . . . Measurement 
Perm11 
Msasursmsm . 

-. .-__ - 

2 
n ! , w * c c . (  



- 

II I I I I I 1 I I 1 I I I 1 I I I 'I I 



I I I 1 I I I I I I 1 I 1 I I 1 I I 1 
- 

MONTHLY OPERATION REPORT FOR PWSs TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 

January, 2007 1 

Intemitional Standard 60 or  other applicable standards referenced in subsection 62-555.320(3), F.A.C. I also certifythat the following additional operations records for his plant 
were prepared each day that’a 1icensed.operator staffed or visited this plant during the month indicated above: (1) records of amounts ofchemicals used and chemical f e d  rates; and’ 
(2) if applicable, appropriate treatinent process perfnrmance recordq. Furthemiore, I a g e e  to provide.these additional operations records to the PWS owner so tlie PWS Own& an 
retain them, together with bp ie s  ofthisreport, at a convenient location for at least ten years. 

William Trendel C-641 I 
Printed or Typed “IC Li~snrc N u m b  

O W F m  82.555 sw(3)Alm”e 3 4 3 3 2  HA’lZS Page 1 

FpSC-CQ~HISSIOH C m H  



I 
>. 

L I I t I I I 1 I 1 I I I I I I I I I 



I I I I I I 1 I I I I 1 I 1 I I I I I I 

MONTHLY OPERATION REPORT FOR PWSs TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER I . .  

#VALUE! 

Febuary 2007 1 

I, the undersigned water treatment plant operator licensed in Florida, am h e  Icadlchief operator of the water [ r e a l "  plant identified in part I of tt'is report. I ccnify that the 
infomiation provided in this report is true and accurate to the best of my knowledge and belief. 1 certify that all drinking water treatment chemicals used at this plant conform to NSF 
International Standard 60 or other applicable standards referenced in subsection 62-555.320(3), F.A.G. I also certify that the following additional operations records for this plant 
were prepared each day that a licensed operator staffed or visited this plant during the month indicated above: ( I )  records of amounts of chemicals used and clicmiccil feed rates; and 
(2) if applicable, appropriate treatment process performance records. Furthermore, I agree to provide these additional operations records to the PWS :)wner SO the PWS owner can 
retain them, together with copies of tbjr+porl, at a conveflient location for at least ten years. 

William Trcodcl 
Priillcd or Typed Nnmc 

DEP Form 62-555 Bm13)Allersda Page i 



I I I 'I 1 I I I 1 I I I I 1 I I I I 1 . 
, ,.. 

' Ref- I O  lhc inS1NSlionf lor L i s  "port Lo delcrmine whlch plsois musl pmnde this informalion. 



I 

I 

, 

i 
I 

I 

! 
$ 

i 
I 
I 
! 
! 
i 
i 
i 
i 

[ 
i 
I 

i 
1 

1 
I 
! 

I 1 I I I 1 1 I I I I I I I I I I 1 I 

MONTHLY OPERATION REPORT FOR PWSs TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 

March. 2007 

Willtiam Trendel ]Contact Pcrsm's Till': smoi weriror coninci I'CTSOII: 

Conlact PcrPon's Mailin& Address: P.O. Rox490310 (City- -burg (Stale: Florida lzip Code: 34749.0310 
Canisst Ptmn's Telephone Nunlkr: (407)339-5424 lConlnct Pcrsan'b Fax Number: (407) 339-1490 

B 

I .  the undersigned water treatment plant operator licensed in Ilonda, am the Icadlchiefoperalor uf ihe waler beatmcnt plnnt identified in pari I ofthis repon. I C " y  that the 
information providcd in this report is true and accurate to the best ofmy knowledge and belief. I certifL that all drinking water treatment chemicals used at this plant conform io NSF 
lnternational Standard 60 or other applicable standards referenced in subsection 62-555.320(3), F.A.C. I also certify that the following additional operations records for this plant 
were prepared each day that a licensed opcrator staffed or visited  is plant during the month indicated above: ( I )  records ofamounts ofchemicals used and chemical fwd ram; and 
(2) if applicable, appropriate trentment process performance records. Furthermore, 1 agree to provide these additional operations records tu the PWS owner so the PWS O-er 
retain them, togelher witli copieggfthis rcport, at a convenient location for at least tcn years. 

Willism Trendcl c-6411 
Printed nr lyped Nanc License N u n t h  



I I I I I I I I I I I I I I I I I 1 



1 I 1 I I I 1 I I I 1 I I 1 I I I I I 

*MONTHLY OPERATION REPORT FOR PWSs TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER . '  

I, Ihe undersigned water treatment plant operator licensed in Florida, am the Iead/chief operatnr ofthe water treatment plant identified in part1 of this report. 1 certify that the 
information provided in  this report is true and accurate to the best ofmy hiowledge and belief. I certify that all drinking water treatment chemicals used at this plant canfor,,, io NSF 
International Standard 60 or other applicable standards referenced in suhsection 62-S55.320(3), F.A.C. I also certify that the following additional operations records for this plant 
were prepared each day that a licensed operator staffed or visited this plant during the month indicated above: (1) records ofmounts  ofchemicals used and chemical feed rat-; and 
(2) if applicable, appropriate treatment process performance records. Furthermore, I agree to provide these additional opcralions records to the PWS owner so the PWS owner can 
retain them, together with copies ofthis report, at a convenient location for at least @n years, 

William Trcndcl c-641 I 
Printed or Typcd N m e  License Number 



I 
I I I I I I I I I 

I 1 I 1 I I I I I 



I I I 1 I I I I I I I I I I I I I I I 

PWS Name: Harmony Homes I P W S  ldcnrificalion Number: 3590497 
PWS Type: M community u Nm-Transient NonCommunity 1.J Transient Non-Community U Consecutive 
Number QfServiw Caiiilwio~ir at End oTMon1h: 64 l fo la l  Population Served ai End of Moelh: I 5 8  
PWS Owner: Aqua Utilities. Florida 

Senior Operalor Contact Pcrson: Willl iMl Trendcl Icontact person's Tifie: 
Contact Person's Mailing Address: P.O. Box 490310 Icily: Leerburg (Stale: Florida lZip Code. 34749-0310 
Conlacl Person's Tcleplmc Number: (407)339-s4~4 lCoiitacl Perso113 Fax Numher: (407) 339-7490 
ConlaM Person's E-MRiI Address. 

MONTHLY OPERATION REPORT FOR PWSs TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 

May.  2007 I 

William Trcndel 
Prioled or Typcd Name 

C-641 I 
License Number 



I 1 I I I I I I I I I 1 I - J I I I I 

PWS Idenlilicntion Numhcr: 3590497 I P I ~  ~ a m c  lHariirony I loincs 

Means of Achieving Four-Log Virus Inaaivaliol~UenlwaI: R Free Clrlorina r Ct,lorine IDioxtde r Ozone r Combined Chlori,,e (Ciliaramin&) 

& T , h l a y .  2007 

r Ultraviolet Radiation r other (Dcscritx): 

* Ref- m Ihe ins!rwio,ns for lhlr repoil Io dwerininc which plsnlr musl pmvirie this informalion. 

I 

Page 2 



I I I I I I I I 1 I I I I I I I I 1 I 

. MONTHLY OPERATION REPORT FOR PWSs TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 
.L . 

June, 2007 I 

I, the undersigned water treatment plant operator licensed in Florida, am the leadkhief operator of the water treatment plant identified in part I ofthis report. I certify that the 
information provided in this report is true and accurate to the best of my knowledge and belief. I certify that all drinking watertrcatment chemicals used at this plant conform to NSF 
International Standard 60 or other applicable standards referenccd in subsection 62-555.320(3), F.A.C. I also certify that the following additional operations records for this plant 
were prepared each day that a licensed operator staffed or visited this pVdnt during the month indicated above: (1) records of amounts of chemicals used and chemical feed rates; and 
(2) if applicablc, appropriate treatment proccss performance records. Furthermore, 1 agrcc Io provide these additional operations records to the PWS owner so the PWS owner can 
retain them, together with copies ofthis rc ort, at a convenient location for at least ten years. ' A  

William Tnndel C-MI I 
Printed orTyped Name LiwnscNumkr 



1 1 I I I I I I I I 1 I t I I I 1 '  
MONTHLY OPERATION REPORT FOR P W S s  TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 

* Reulolheinrtruci ianr forthis nplnlodclcrmine which &>lanu musl provide this infomistinn 

Page 2 



1 1 1 I t 'r I 1 I I I I !  I 1 I I 1 1 1 

HLY OPERATION REPORT FOR PWSs TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 

July. 2007 I 

1, the undersigned water trentment plant operator licensed in Florida, am the leaachief operator ofthe watw treatment plant identified in pan I of this repart. 1 certib t i x t  the 
information provided in this report is true and accurate to the best of my knowledge and belief. I certify that all drillking water treatment chemicals used at this plant conform to NSF 
International Standard 60 or other applicable standards referenced in subsection 62-555.320(3), F.A.C. 1 also certiFy that the following additional operalions records for this plant 
were prepared each day that a licensed opeiator staffed or visited this plant during the month indicated above: (I) records of amounts of chemicals used and chemical feed rates; and 
(2) if applicable, appropriate treatment process performance records. Furthermore, 1 agree to provide these additional operalions records to the PWS owner So the PWS owner can 
retain them, together with fthis report, at a convenient location for at least ten years. 

_ .  William Trendel cd411 
Printcd or Typcd Namc License N u m b  



Page 2 



1 I I r I. I I I 1 t I I 1 I 1 I 1 I 
\u - - 

MONTHLY OPERATION REPORT FOR PWSs TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 

August, 2007 I 

I, the undersigned water treatment plan1 operator licensed in Florida, am the leadchief operator ofthe water treatment plant identified in wrt I of his m o r t .  I cenih, that the I 

information provided in this report is true and accurate to the best of my knowledge and belief. I certify that all drinking water treatment chemicals used at this plant conform to NSF 
International Standard 60 or other applicable standards referenced in subsection 62-555.320(3), F.A.C. I also certify that the following additional operations records for this 
were prepared each day that a licensed operator staffed or visited this plant during the month indicated above: (1) records ofamounts of chemicals used and chemical feed mts; and 
(2) ifapplicable, appropriate cocess performance records. Furthermore, I agree to provide those additional operations records to the PWS owner sa the PWs can 
ret& them, together with rt, at a convenient location for at least ten years. 



I 



b 1 I 1 1 + I ! ! 1 I I I I 
1 I I D ! 

- 
MONTHLY OPERATION REPORT FOR PWSs TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER ,* 

1 

[, the undersigned wa-ater treannen! p!an: operator licensed in Florida, am the !e&;chieloccrator of the eater trcahnent plant identified ill part I of this report. I cenib that tke 
infomatior. provided in this rep05 k t r ue  and accurate tc the bes: of my knowiedge and helicf I CeK@ that at! ddnking watcr treatmen! chemical: user! at rhis plant conform to NSF 
lntemationai Standad E o( nth:rappi.icable standards referenced in subeec:ior. 61.S5.:10(2;s ?.k.C. i also certifq that thr foliowinr additiorsi uperalions records for this piant 
were prepared each de; thdt s. iiccrxd operator staffed 07 visited this p i m  dU-iCg tiiE m3ntk iiidicared above: !! > reCO!-d: of al!ouns $-,im?icais used and chemica! feed =re:; 
(2; ifapplicabi-,, apprmiiats tr3amznt procesr performance re.zwcis. F~!~IYWE. I E ~ : C  tc yo+?: these adcitiunai opc:a:ion:- reco;i: ic ;iir PIVS owner so the PWS o\ynCr car, 
retain them. togetlier witk rapiss cf this at a convenient location for a: l e e t  LCT yean. 



2 a%sj 



. * * - '  MONTHLY OPERATION REPORT FOR PWSs TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 

I,k!?k.gdenigncij :wU Weam'ent plantoper$@ licenicd in' Florida; am the leadkhief operam of!Ae,!va(er wcatmerit'pl~t,lCentiped 
this..repon i s h c a n d  accurate toithe best of my howledgc and hcllef. I cemfy that a11 driiing w&er'treanne 

were prepared each ,. day .. that a licensed operator staff4 or visltcd ihis'pldnt dwing the month Indicaicd above: ( I )  records 6f amounts of chemicals used and chemical feed ,&; 

, . . . .  
oQprovidd 
;a1 s i p d q d  6(1 or h e r  applicable standardr\k,ferenced inpubsecilon 62-SSJ.320(3). 1.h C. 1 also certify iha!,,+e following addhional cipr.raii(~n~, rKordr for this $1;;: 

, . . . .  . .  , .  

(2) if applicable, appropriate VCahnall proccss performance records. :Funhemlore, I a p e  to providc thaw additional opmtlonr records to the PWS owner so the PWS owner cBn 
retain them, together with c o p i x f t h i s  repon, at a convenient locat& for at least ten years 

. .  

. .  

Printed or Tmd Nams License Numbr 

M P  Fcrme2m 8W13Wmla Page 1 



r I 1 I I D I I t l 1 1 t b I I I I I t 
MONTHLY OPERATION REPORT FOR PWSs TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 

U ~ f ~ V i O l c t  Radiation r Other (Describe): 

Page 2 



MONTHLY OPERATION REPORT FOR PWSs TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 

. . .  
November.2007 ..' I 

1, the undersigned waleitreaimmi plant operator liccnsed in Fioridn, am Ihc leadlchief operata: of die wnter ireatmcnt plant idcntiticd in part I of this report. 1 certify that the . .  . .  
infolmation provided in this report is true and accurate to'the bcst of my knowledge and bclief. l'cerlifythat all drinking watertreatment chhmicals used at this plant conform to NSF 
International Standard, 60 or other applicable standards referenced in subsection62-555.320(3), F.A.CI' I alsb'cerlify that the fbllowing additional operations recads for this plant 
were prepared each day thal a licensed opcrator staffed or visited this plant during the month indicated above: ( I )  records of'&ouni .of chemicals used and chemical feed rates; and 
(2) if applicable, appropriate treatment process pcrformance recdrds. Furthormore,'l agree io  provide these additional opcnrtibns rewrds to the PWS Owner SO the PWS owner can 
retain them, together with Copies $this#S?q,at a convenient location for at least ten years. 

:Williani Trendcl . ..,.. . . . . _. . .. . . , . C-641 I . . . 
Prinled or Typed Name License Nvmbcr 7 

Signature niid Date 

DEP Form 82-555..W3)Allemele Page I 
c. 





MONTHLY OPERATION REPORT FOR PWSs TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 
"e nlm* 

k Public Watt 

Polymer Page 3 Due in December 
ions. 

'r System (PWS) Information 
- HmonvHwncs IPWS Idanhticalron Number 

December, 2007 I 

3590497 

I58 
e 

onScrvsd at End ofMonlli -~ IC% FLorlda 



* Refer 20 the inslrwlions for lhir repnn IO delemine which plnnt5 mu% provide lhir informatinn 

Page 2 



MC 'HLY OPERATION REPORT FOR PWSs TREATING 'N GROUND WATER OR PURCHASED FINISHED W -R 

' , , . ' ! , '  ; i :: :. : .  .. . . .. , . .. . . > .  :, . . . ..- ~anu8r/.2000 :i ' '  ,.. 1 .. ' , ,. ... 

-igncd water. treatment planroperator licenmd in Elbrida, am the leadlchicf opemtgr of the water ueatmcnt p l a ~ t j d e n & d  in' pan [ of this repon. I,ccrtifyl.ihat &e: :. ' 

-~ B 

. .  
Ori is' true and accurate Io.ib$, best.,o kno.wledge and belief. 1 &ifl',ihat a11 drinking .water'ueatment.chemiCal.s "ed.@t:$js;pl 

le s&ndards.rcfercnced i,nsqbsection 62-555.320(3), F.A.C. I also certify th&%e.following ,additional opeitio 
we;? preparedjeach day, th ator s t a e d  pr yisitd this piant during the month indicated, above: (l),records 'of amounts of chemical$ u$ed an 
(2) if applicable; .appro@riate treatmcnt prnccss perforkance'records. ' Furthermore, I agree to pro'vide these additibnal operations records to the PWS O h e  

. .  
It, at a convenient locatioq for at I-& ten years. 

William Trendel . ,  c-6411.. ~ 

Signaturc and Dale Prinlcd or Typed Name License Number 

4 

Page 1 





I 1 i 1 1 1 I I I I I I I 1 f 1 1 1 1 

MC HLY OPERATION REPORT FOR PWSs TREATING 'k! GROUND WATER OR PURCHASED FINISHED W'-TR 

~- ~ 
~ ~~~ ~ 

NumbcrofSavicc Connections at End of Month 61 IT014 Population Svved at End of Month: I58 
Pws chmw: Aqua Utilitiw Florida . ,  

- . .  

. .  . 
Canmt Pmon: BrianHod ... . . .  ]Contact Pmon's Tillc: Arca Manager 
Canmt Person's Mailing Addrers: Po Box490310 ICity: &burg IStntc: Florida [Zip Code: 34149 
Contact PcnonS Tclcpbnc Number: (3521 787-0980 IContact Puxm'n Fax Number: (352) 787-6333 
Conlac1 Pcnon'r E-Mail A d d w :  peheath(E?aauaamerica.com 

, .  

#VALUE! 

k Public Water System (PWS) Information 
PWS Name: Harmony Homw (PWS Identification Number: 3s90497 
PWS Type: l.5 Community U Non-Translent Non-Communlty u Transient Non-COmmunihi U Consecutive I 

~ 

1. the undersigned water treatmenl plant operator licensed in Florida, am the leadlchlefoperator cf the wzter treatment plant identified in part I ofthis report I certify fiat the . .  - 
bfom&on provided in this rep&is true and accurate totbe best of my knowledge and belief. 1 celtify that all drinking water treatment chemicals used at this.plan;confom to NSF 
international Standard 60 or other applicable standards refetewed in subsection 62-555.320(3), F.A.C. I also certify that the following additional operations records for this 
were irepared e& day that a licensed operator staffed or visited this plant.during the month indicated above: (1) records of amounts of chemicals used and chemic&feed rates; and 
(2) ifapplic&le, appropriate treatment process performance records. Furthermore, 1 agree to provide these additional operations records to the PWS owner so the pws Owner can 
retain them, together with copies,of this report. et a convenient location for at least ten years. 

/ A  C-641 I Willism Trcndel 
Printed or Typcd Nomc L~cense Numb 

&I 
Stgnatunand Date 





I I I I I I I ) 1 1 i I I 

MC dLY OPERATION REPORT FOR PWSs TREATING I_ Y GROUND WATER OR PURCHASED FINISHED WATER 

#VALUE! 

A 

B 

t”,, the “ n a w a t e r  heannent plant operator licensed in Florida, am the lead/chief operator of the water treatment plant identified in part I of this report. I certifj that the 
.l&.fib. 

informtion provided in this report is true and.accurate to the best of my knowledge and belief. 1 certify that all drinking water treatment chemicals used at this plant conform to NSF 
International Standard 60 or other applicable standards referenced in subsection 62-555.320(3), F.A.C. I also certify that the following additional operations records for this plant 
were prepared each day that a licensed operator staffed or visited this piant during the month indicatcd above: ( I  ) records of amounts of chemicals used and chemical feed mtes; and 
(2) jf$pplicable, appropriate treatment process performance records. Furthermore, I agiw to provide these additional operations records to the PWS owner so the pws owner cm 
retain them, together with -of this report, at a convenient location for at least ten years. 

William Trendcl 
Printcd or Typed Nnmc 

C-641.1 
Licenw NU” 

I 



I 1 1 I 1 I 1 1 I I 1 1 I 1 1 1 I 1 I 1 

I MONTHLY OPERATION REPORT FOR PW’Ss TREATING h n W  GROUND WATER OR PURCHASED FINISHED WATEh 

Acliicwng Four-log Virus InsclivnriodRemovaI: I7 Free Chlorine r chlorine Dioxide I- Orone r Combined Chlorinc (Chloramines) 
mviokt Radiation r Other (Describe): 

Page 2 



! 1 I 1 1 I 1 I I I I I 1 1 I 1 I \ I 

MC HLY 6PERATION REPORT FOR PWSs TREATING 'N GROUND WATER OR PURCHASED FINISHED W X R  

I 
A 

B. Water Treatment Plant Information 
Plant Nmc: Harmony HOmw ll'lant Tclcphont Number 407-3394424 
P l ~ t  Address: I01 Plymouth Avcnuc . . [Cify: AltamonteSpr(Statc: Florida 
Type oPWster Tmalmcnt by Plant: Raw Ground Water u Purchased Finished Water I lZip Code: 32701 

&formation provided in this.report is truC and accurbte to the best ofiny knowledge and belief. I CeKify that all drinking water treitment chemicals used at this plmiconf& to NSF 
lntemational Standard 60 or other applicable standards referenced in subsection 62-555.320(3), F.A.C. I also ceriifv that the following additional operations records.for &is plant 
were prepared each day that a licensed operator staffed or visited this plant during the month indicated above: ( I )  records of amounL9 o f  chemicals used and chemical f e d  rates; 
(2) ifapplicable, appropriate treatment process performance records. Furtliermore, I agree to provide these additional operations records to the PWS owner so the pws owner can 
retain them, together with fop- report, at a convenient location for at least ten years. 

Signalum ond Date 

William Trendel 
Prinkd 0rTypcd Nsmc 

c.641 I 
Liccnsc Number 



I 
1 I I I I I I I 1 I I I. 1 I I I I I I 



I 1 1 I 1 1 1 1 I 1 I 1 I I I 1 1 1 1 

MC HLY OPERATION REPORT FOR PWSs TREATING. 'N GROUND WATER OR PURCHASED FINISHED W FR 

May.  2006 1 

I I I 
I 

I I 

, I  8 
the undersigned water keabnent plant operator licensed in Florida, am the leodlchief operator ofthe water treahr.en1 plant identified in part I of this report. 1 certify that the - 

ifomation provided in this report is true and accurate to the best of my knowledge and belief. I certify that all drinking water treatment chemicals used at this plantconform 
~ ~ ~ ~ ~ ~ t i ~ ~ ~ l  Stmdard 60 or other applicable standards referenced in subsection 62-555.320(3), F.A.C. 1 also certify that the following additional operations records for this 
Were 
(2) ifapp]ic&le, appropriate treatment process performance records. Furthermore, I agree to provide these additional operations records to the PWS owner so the pws Owner can 

NSF 

each day that a licensed operator staffed or visited this plant during the month indicated above: ( I )  records Of amounts of chemicals used and chemical fed rates; and 

them. together with copies of this report, at a convenient location for at lemt ten years. 

Sign& and Date 

William Tnndcl 
Printed or Typed Name 



I 1 1 1 1 I 1 I 1 1 1 I 1 1 I I I 

V N M a y ,  2006 
M u n r  of Achhing Four-Lag Virus Inactivatio~emoval: p Frco Chlorine r Chlorillc Diolide r Ozone r Combind Chlorine (Cbloran>ims) 
r Ultnviokt Radiation r Other(Desaibc): 

TYDC o f  Disinfectant Rcsidud Maintained in Distribution Svstem: F Fne Chlorine r Conibined Chlorine (Chloramines) r Chlorine Dioxide 

Page 2 



1 1 1 I 1 I 1 1 I 1 I 1 1 I I I I I I 

M( HLY OPERATION REPORT FOR PWSs TREATING ‘N GROUND WATER OR PURCHASED FINISHED Mr ZR 

June, 2006 

A. Public Water System (PWS) Information -.-- -. . . - . . I 
55Y04YI IPWS ldcntificalion Numbcr: Harmony Homes 

M Community U Non-Transient NonCommunity U Transient Non-CommuniQ U consecutive 
umber ofScrviCeConnectiom st End ofhlonm: 61 /Total Population Sewed at End o f  Month: 158 1 

~ -~ 
Plant Namc: Harmony Homa (Plaoi Tt.kphontNumber: 407-339-3424 
Plant Address: 101 Plymoutli Avenue Icily: Altamonic SprlSlatc: Florida 
T)w of Water Tmtnxnt  by Plant: kj Raw Ground Water u Purchased Finished Water I 
Puniittcd Maxitnum Day Opcnting Capacity or Plant.  IOOS OS p u  day: 

[zip code: 32701 

216.000 

I 

I, the undersigned water treatment plant operator licensed in Florida, am the leadkhief operator of the water treatment plant identified in part 1 of this repon. I certify that the 
information provided in this report is Vue and accurate to the best of my knowledge and belief. I cettify that all drinking water freatment chetnicais used at this plmt conform to NSF 
International Standard 60 or other applicable standards referenced in subsection 62-555.320(3), F.A.C. I also certify that the following additional operations remrds for this 
were prepared each day that a licensed operator staffed or visited fliis plant during the month indicated above: ( I )  records of amounts of chemicals used and chemical feed rates; and 
(2) if applicable, appropriate treatmen1 process perfotmance records. Furthermore, 1 agree to provide these additional operations records to the PWS owner so the PWS Mn 

rt, at a convenieirt location for at least ten years. 

Wiiliim Trcndcl C-641 I 
Printcd or Typed Name Liu;nSe Number 

DEP Fam 62~555,.$OC+3]AHarMI~ Page I 



I I I 1 I I 1 I 1 I I I 1 I I I I I I 



I 1 1 1 I 1 I 1 I 1 1 I 1 1 I 1 I 1 

MO’”’-ILY OPERATION REPORT FOR PWSs TREATING F V GROUND WATER OR PURCHASED FINISHED Wp- -q 

Ju[y, 2006 1 

1, the undersigned water tmitment plant operator licensed in Florida, am the leaaichief opebator of ‘he water treatment plant identiced in pan I of this ieport. I certify that the 
information provided in this report is true and accurate to the best of my knowledge and beliet I certify that all drinking woter treatment chemicals used at this plant conform to NSF 
Intemational Standard 60 or other applicable standards referenced in subsection 62-555.320(3), F.A.C. I also certify thar rlle following additional operations lacords for this plant 
were prepared each day that a licensed operator staffed or visited this plant during the inonth indicated above: ( I )  records of amounts of chemicals used and chemical feed rates; and 
(2) lfapplicable, appropriate treatment process performance records. Futtherniorc, I agree to provide lhese additional operations records to the PWS owner so the PWS owner CM 

retain them, together with copies ,p’ of IS rep -/convenient location for at least ten years. 

bEP F m  62551, em(3)nitemaia Page I 



I 

tl3lVM a3HSINIJ Ci3SVH3tlfld NO L13lVM CINflOMD h'. 'Y DNllV381 %,Md MOA lUOd3tl NOllW3dO AlHlNC'" 

I I I 1 I I I 1 I I 1 I I I I 1 I I 



I I 1 I 1 1 I 1 I I I I I I 1 1 I 1 I 

MC '3LY OPERATION REPORT FOR PWSs TREATING r V GROUND WATER OR PURCHASED FINISHED W I -  -R 

e 
-nt plant operator licensed io Florida, am the leadkhief operamr oftha water treatment plant identified in pY( I of t h i s  repon I certify that the ... . : .  . . .  

inforgation provided ;1 this, report is true and accurate to tGe bestiof my bowledge and belicf. I certify that.all drinking.water .geatment,chemfcals used atpplsplant Conform to NSP 
Intematio&l.S~dar&60.orother applicable standards referenced in subsection 62-555.320(3), F.A.C. I also certiry lhat the followjng additional operations records €or this plant 
wer* preparedtach day that a..licensed operator staffed or v'isited tliis.plant dwiagthe month indicated above: (1) records of amounts of chemicals used and chemical feed rat&; and 
( 2 )  if,#ppliqbl&, appropriate treatment process performance records: Furthermore, 1 agree to provide these additional operations records to the PWS owner so the PWS'awer can 
retain th&m;.together with covies o f p p r t .  at a convenient location'for at least ten yean. 

William Tnndel C-6411 
Printed or Typed Name Liccnre Numb= 



I 
I 1 I I I I I I I I I I 1 I 1 I I I 



I I I I I I I I 1 I 1 
I I I I I 1 I 

MC''THLY OPERATION REPORT FOR PWSs TREATING V GROUND WATER OR PURCHASED FINISHED W. .R 

#VALUE! 

Sepl. 2006 .. . . 1 

.r' 
1, the undersigned water trehnnent plant operator llccnsed in Florida, am the leadlchief omrator of the water t lement olant identified in oan I o f  this reoort I certihr th'nt th. ' 7". I.- 
information provided in this 'reporh hue and.&uraks to &.best of,my knowledge &nd,belief. I.ceiti@ that all drinking water treatment'chemicak used,& thisplant.conform to NSF 
Intemational.Standard 60 or.other applicablb.standards referenced in subsection 62-555.320(3>, F.A.C. I also certify that the following additional opemtions records forthis plant 
were prepared each day that a licensed operator staffed or visikd this plant during the month indicated above: (I) records of nmounb of chemicals used and chemical feed am; and 
(2) if applicable; appropriate treatment promis pckonnan& records. Furthennore, I agree lo provide these additional operations records to the PWS owner so the PWS o m e r  can 

~ ~ ~ ~ ~ . . r .  , .  . . .  

, at a conveni& location for at least ten years. 

Wil l im Trendel C44I 1 
LicmrcNumbcr Piinled or Typcd Nonic 

1 

DEP Fm62-55..om(3)AHamaIm Page I 



I 

I I I I I I I I I 
1 1 I I 1 I I 

Page 2 



I I I I I I I I I I I I I 1 I I I I I 

MC X Y  OPERATION REPORT FOR PWSs TREATING r Y GROUND WATER OR PURCHASED FINISHED W”FR 

A 

B 

I 

I, the undersigned water treatment plant operator licensed in Florida, am the leadlchief operator of the water treaunent plant identified in part 1 of this report: I oeriiQ that the 
information provided in this report is bue and accurate to the best of my knowledge and belief. 1 certify that all drinking water treabnent chemicals used at this plant conform to NSF 
International Standard 60 or other applicable standards referenced in subsection 62-555.320(3), F.A.C. I also certify that the followhg additional operations records for this plant 
were prepared each day that a licensed operator staffed or visited this plant during the month indicated above: (1) records of amounts of chemicals used and chemical feed me; a d  
(2) if applicable, appropriate treatment process perfomancc records. Furthermore, I agree to provide these additional operations records to the PWS owner so the PWS owner c~ 
retain them, together with copies of this report, at a convenient location for at least ten years. 

Signature and  ate 
William Trendcl 
Pnntcd or Typcd Name 



I I I I I 1 I I I I I I I I I I I I I 

JNTHLY OPERATION REPORT FOR PW"Ss TREATING. .W GROUND WATER OR PURCHASED FINISHED WATL 

Page 2 



1 1 I I I I I I I I I '4 . [  I 1 I 1 1 1 

M0''THl-Y OPERATION REPORT FOR PWSs TREATING V GROUND WATER OR PURCHASED FINISHED WA -R 

........ . . . . . .  . ... . - _, 

. . . . . . . . . . . .  - - 2 ......... . 1 - - ._  



I b I I I I I 1 1 1 
I I I I I I I I 

--I- 

ID F WISHED WATER 
~~ 

. .  1 .......... 
. . .  'II 

.- 
. .  

I 

., .. 

. . . .  
..... 

. .  

... 

... 

I I 

. . . . . .  

. . . . . . . . .  

. ......... _ _  
. -  ........ 

............. 

. .  
.. 

..... .- 
. -  

........ 

. . .  
... ._ 

- 
....... 
........ 

_. .~ __ 

- .. - 
. . . . .  
... 

. . ,  . 
... 

. .  

.... 
. . . .  

. . .  

.... 
.. 

I 



1 I I I I 4 I I I \ 1 I I I I c I I 

MC 'HLY OPERATION REPORT FOR PWSS TREATING ' "4 GROUND WATER OR PURCHASED FINISHED W :R 

I 



I I I I 

.JIONTHLY OPERATION REPORT FOR PW’Ss TREATING ..AV GROUND WATER OR PURCHASED FINISHED WATEh 
Ihtificauon NW 3590497 IPIIYIlNamt IHmony Homes 1 

D h b c r ,  2006 

hlormc Chlonnc Dfoude Omone r Combined Chlorine (Chlorammerl 



Hflmo&r/ 

~. .  -. 

4049 Reid Street * PO. Box 1429 * Palatka. F? 32178-1429 - (386) 329.4500 
On the Interne: at riv#w.sjnvmd.com. 

CERTIFIED NUMBER: 7004 0750 0003 3823 0134 

August 12,2004 

Aqua Utilities of Florida 
6960 Professional Parkway East, Suite 400 
Sarasota, FI 34240 

SUBJECT: Consumptive Use Permit #8357 

The District has received a copy of the Bill of Sale naming Aqua Utilities Florida as the 
owner of the parcel of property formerly owned by Florida Water Services. 

The above referenced permit is hereby transferred to Aqua Utilities Florida as the new 
permit holder, you are required to comply with all the conditions as noted in the permit. 
If you have any questions concerning the conditions of your permit, please contact 
Shannon Joyce, Hydrologist IV, 407-659-4848. 

Thank you for your cooperation with this matter. If you have any questions or if the 
District can be of further assistance, please do not hesitate to contact us. 

Sincerely, 

Qon  Lewis Director 
Division of Permit Data Services 

Enclosures: 
Permit 
Conditions of Issuance 
Compliance Forms 
Well Tags 

CC: Districl Permit File 
Lynn Minor, Data Management SupervisbjJ 



L 

- 

- 
i 

L 

L 

d 

L 

& 

4OC-1.612 TRANSFER OF OWNERSHIP OF PERMIT 

Transfer of Permitted Facility. Within (30) days of any sale, conveyance, or other 
transfer of a facility, system, or well permitted by the District, the existing 
permittee must notify the District, in writing, of such transfer, giving the name and 
address of the transferee and providing a copy of the instrument effectuating the 
transfer. 

Transfer of Interest in Real Property. Within (30) days of any transfer Of 
ownership or control of the real property at which any permitted facility, system, 
consumptive use, or activity is located the permittee must notify the District, in 
writing, of the transfer, giving the name and address of the new owner or person 
in effectuating the transfer. 

Transfer of Permit. To transfer a permit, the permittee must provide the 
information required in subsections (1) and (2), together with a written statement 
from the proposed transferee that it will bound by all terms and conditions of the 
permit. Additionally, where applicable, the transferee must demonstrate that it is 
capable of constructing, operating and maintaining the permitted facility, system, 
consumptive use, well or activity. Once the required information has been 
provided, the District may transfer the permit to the transferee. 



PERMIT NO. 8357 

PROJECT NAME: Harmonv Homes 

A PERMIT AUTHORIZING: 

ORIGINAL PERMIT ISSUED Januaw 18.2000 
TRANSFER PROCESS DATE: Auaust 11.2004 

The District authorizes, as limited by the attached permit conditions, the use Of 8.47 million 
gallons per year of ground water from the Floridan aquifer for household type uses. 

LOCATION: 

Site: Harmony Homes 
Seminole County 

Section(s): 7 Township($: 20s Range(s): 30E 

ISSUED TO: 

Aqua Utilities Florida 
6960 Professional Parkway East. Suite 400 
Sarasola. FL 34240 

Permittee agrees to hold and save the St. Johns River Water Management District and its 
successors harmless from any and all damages, claims, or liabilities which may arise from 
permit issuance. Said application, including all maps and specifications attached thereto, is by 
reference made a part hereof. 

This permit does not convey lo permittee any properly rights nor any rights of privileges other 
than those specified herein, nor relieve the permittee from complying with any law. regulation or 
requirement affecting the rights of other bodies or agencies. All struclures and works installed 
by permittee hereunder shall remain the property of the permittee. 

This permit may be revoked, modified or transferred at any time pursuant to the appropriate 
provisions of Chapter 373, Florida Statutes and 4OC-1, Florida Administrative Code. 

PERMIT IS CONDITIONED UPON: 

See conditions on attached "Exhibit A', dated January 18, 2000 

AUTHORIZED BY: St. Johns River Water Management District 
Department of Resource Management 

Divisi DwigPkins Director 



"EXHIBIT A" 
CONDITIONS FOR ISSUANCE OF PERMIT NUMBER 8357 

AQUA UTILITIES FLORIDA 
DATED JANUARY 18,2000 

1. District Authorized staff. upon proper identification. will have permission to enter. inspect 
and observe permitted and related facilities in order to determine compliance with the 
approved plans, specitications and conditions of this permit. 

2. Nothing in this permit should be construed to limit the authority of the St. Johns River Water 
Management District to declare a water shortage and issue orders pursuant to Section 
373.175. Florida Statutes, or to formulate a plan for implementation during periods of water 
shortage, pursuant to Section 373.246, Florida Statutes. In the event a water shortage, is 
declared by the District Governing Board, the permittee must adhere to the water shortage 
restriction as specified by the District, even though the specified water shortage restrictions 
may be inconsistent with the terms and conditions of this permit. 

3. Prior to the construction, modification, or abandonment of a well, the permittee must obtain 
a Water Well Construction Permit from the St. Johns River Water Management District, or 
the appropriate local government pursuant to Chapter 4OC-3. florida Administrative Code. 
Construction, modification, or abandonment of a well will require modification of the 
consumptive use permit when such construction, modification or abandonment is other than 
that specified and described on the consumptive use permit application form. 

4. Leaking or inoperative well casings, vaives, or controls must be repaired or replaced as 
required to eliminate the leak or make the system fully operational. 

5. Legal uses of water existing at the time of the permit application may not be interfered with 
by the consumptive use. If unanticipated inteflerence occurs, the District may revoke the 
permit in whole or in part to curtail or abate the interference unless the permittee mitigates 
for the interference. In those cases where other permit holders are identified by the District 
as also contributing to the interference, the permittee may choose to mitigate in a 
cooperative effort with these other permittees. The permittee must submit a mitigation plan 
to the District for approval prior to implementing such mitigation. 

6. Off-site land uses existing at the time of permit application may not be significantly adversely 
impacted as a result of the consumptive use. If unanticipated significant adverse impacts 
occur. the District shall revoke the permit in whole or in parl to curtail or abate the adverse 
impacts, unless the impacts can be mitigated by the perminee. 

7 .  The District must be notified, in writing. within 30 days ot any sale, conveyance. or other 
transfer of a well or facility from which the permitted consumptive use is made or within 30 
days of any transfer of ownership or control of the real property at which the permitted 
consumptive use is located. All transfers of ownership or transfers of permits are subject to 
the provisions of section 4OC-1.612, Florida Administrative Code. 

8. A District-issued identification tag shall be prominently displayed at each withdrawal site by 
permanently affixing such tag to the pump, headgate. valve or other withdrawal facility as 
provided by Section 4OC-2.401. Florida Administrative Code. Permittee shall notify the 
District in the event that a replacement tag is needed. 

9~ If the permittee does not serve a new projected demand located within the service area 
upon which the annual allocation was calculated. the annual allocation will be subject to 
modification. 



L 

10. Landscape irrigation is prohibited batween the h o m  01 1O:OO a.m. and 4:OO pm., except as 
follows: 
(a) Irrigation using a micro-irrigation system is allowed anytime. 

(b) The use of reclaimed water for ir:igation is a!toxed anytime, provided app:opriate signs 
are placed on the property to inform the general pub!ic and District entorcement personnel 
of such use. Such sipis must be in accsrdance with local restrictions. 

(c) Irrigation of, 0: in preparation for planting, nevv landscape is allowed any time of day for 
one 33 day period p:oviUad i:riga:isn is limited to the amoun! necessaryfor plant 
estab:ishment. 

(d) Watering in of chemicals, including insecticides, pesticides, fertilizers, fungicides, and 
herbicides when required by law, the manufacturer, or bast management practices is 
allowed anytime within 24 hours of application. 

(e) Irrigation systems may be operated anytime for maintenance and repair purposes not to 
exceed ten minutes per hour per zone. 

11. Well No.1 (GRS # 15638). as listed on the application, is equipped with individual, totalizing 
flowmeter. This meter must maintain 95% accuracy, be verifiable, and be installed 
according to the manufacturer's specifications. 

12. This permit will expire on January 18,2020. 

13. Permittee must implement the conservation plan approved by the District in accordance with 

14. The lowest quality water source, such as reclaimed water and surface/storm water. must be 
used as irrigation water when deemed feasible pursuant to District rules and applicable state 
law. 

the schedule contained therein. 

15. All submittals made to demonstrate compliance with this permit must include the permit 
number 8357 plainly labeled. 

16. Total withdrawal from Well No. 1 (GRS # 15638), as listed on the application. must be 
recorded continuously, totaled monthly, and reported to the District at least every six months 
for the duration of this permit using District Form No. EN-50. The reporting dates each year 
will be as follows: 
Reporting Period Report Due Date 
Januaty . June July 31 
July - December January 31 

17. The permittee must have the flow meters calibrated once every 3 years within 30 days of the 
anniversary dale of permit issuance, and recalibrated if the difference between the actual 
flow and the meter reading is greater than 5%. District Form No. EN-51 must be submitted 
to the District within 10 days of the inspection/ calibration. 

18. The permittee must maintain all meters. In case of failure or breakdown of any meter, the 
District must be notified in writing within 5 days of its discovery. A defective meter must be 
repaired or replaced within 30 days of its discovery. 

19. Maximum annual withdrawal from the following sources; the Floridan Aquifer, for household 
type uses must not exceed: 
8.470 million gallons for 2000 for 0.250 acres. 



8.470 million ga!!ons fgr 2001 for 0.250 acres. 
8.470 million gallons !or 2002 fo: 0.250 acres. 
8.470 million gallons lor 2043 13: 0.250 acres. 
8.470 million gallons for 2004 for 0.250 acres. 
8.470 million gallons !or 2005 for 0.253 acres. 
8.470 mil!ion gallons fo! 2006 for 0.250 acres. 
8.470 nikon gallons for 2007 tor 0.250 acres. 
8.470 million gallons for 2008 for 0.250 acres. 
8.470 million gallons for 2009 for 0.250 acres. 
8.470 million gallam fcr 2010 for 0.253 acres. 
8.470 m:llion gallons for 201 1 !or 0.250 acres. 
8.470 million gallons for 2012 for 0.250 acres. 
8.470 million gallons lor 2013 for 0.250 acres. 
8.470 million gallons for 2014 for 0.250 acres. 
8.470 million gallons for 2015 for 0.250 acres. 
8.470 million gallons for 2016 for 0.250 acres. 
8.470 million gallons for 2017 for 0.250 acres. 
8.470 million gallons for 2018 for 0.250 acres. 
8.470 million gallons lor 2019 for 0.250 acres. 
8.470 million gallons for 2020 for 0.250 acres. 

- 



L- 

A 

TO: Brian Heath 
Aqua Utilities Florida. Im. 
140 Hope Street 
Longwood, FL 327505141 

L- 

c 

Date issued; February 28,2007 

Client: Aqua Utilities Florida, Inc. 
Workorder ID; Harmony Homes Dichloropropane 
Received: 2/08/07 1333 

- - . .- - 

Dear Brian Heath; 

(21278821 

__ .- ~~ __ 

Analytical results presented in this report have been reviewed for compliance with the 
HARBOR BRANCH Environmental Laboratories Inc.’s (HBEL) Quality Systems Manual 
and have been determined to meet applicable Method guidelines and Standards 
referenced in the July 2003 National Environmental Laboratory Accreditation Program 
(NELAP) Quality Manual unless otherwise noted. The Analytical Results within these 
report pages reflect the values obtained from tests performed on Samples As Received 
by the laboratory unless indicated differently. 

._. ‘ 80 cy FDOH Safe Drinking Water Act, Clean Water Act and RCRA Certification #‘s: 
E96080. E83509, E85370, E84418 

“‘cu .- r J  
c3 

z t  
Questions regarding this report should be directed to the Report Signatory at (772) 465- 
2400, Ext. 285 referencing the HBEL Workorder ID [Number]. 

;;i 
u o  
0 
0 

Respectfully submitted, 

Cindy Cromer 
Technical Director or Designee 
Mfe: This repm is 110101 ID be copied, except in MI. dU7out the ~xpressRd wilten consent of the HARBOR BRANCH Emrimmental Laboralorles. Rc. 

5600 US 1 Narlh 
Fwf Pierce. FL 34946 Sanfcfd, FL 32771 Lehigh Acres, fi 33936 BrOoksvNe, FL 34601 
FOOH # E96080 

- __ ~ .- - _____..-..-~.I .- 
4155 S. Johns Phwy Suile 7300 

FDOH t €63509 FooH#EB6170 FDOH # E84418 

307 Cdidge  Avenue 16331 Cortez Blvd 

u * 
Prinled: 2/28/07 u I Papelof4 - 



CERTIFICATE OF ANALYSIS 
[2127882] 

Clienf: Aqua Utilities Florida, Inc. Workorder ID: Harmony Homes Dichloropropane 

Labwatorl prep Analyzed Lab 
Method Batch Datmme Date"e A n a "  ID 

1 Reporting 
Parameter Qualifier Result Unik Limit 

Laboratory ID: 2127882001 i Sampled: OWWJ7 8:40 Received: 024J81V7 13:13 
1 .I____ . . 

Results reported on Wet Weight Basis ___. . . - - . . I Matrix: water 
I . -..- 

SwOple IO: WYP-PO€ Gnb 
1 ,Z-Dichlwopmpane 3.1 U f l  0.40 EPA524.2 VoC2759 0 2 H 8 ~ 1 9 : 4 5  WR E m  
laboratofy ID: 2127882002 j Sampled: ~ e ~ e i v d :  om8m7 13:13 I 

Resulk wart& on Wet Weight Basis I 1 . ___ I Matrix: Wafer 
, . 

Sample IO: Trip Blank 
1 ,Z-Dichlompropane 0.4au UglL 0.40 EPA524.2 vm759 W l 9 0 7 2 C : l S ~  WR ~9jM 

'Result Qualien: U = Not Detected 
Applicable Florida Department of Environmental Protection Qualiflen defined bziow. 

.. . - . . -. -. . . . .. -. . 

I = Analytedet6ded between the Laboratary Method Detectiw, Limit and Laboratwy Repotting Limil 
slatement of Estimated Uncertainty available u p n  request. 

.. .. .___ __.__ - -. ~ _-.- __ __. 
G-00 US 1 Ncfth 
Fcft Pierce, FL 34946 Sanford. FL 32771 Lehigh Acres. FL 33936 W k s ~ l l e ,  FL 34601 
F W H  # €96080 FDOH # E83509 * FDOH#E85370 FDOH#E#418 

4 155 St Johns Pkwy Suite 13017 307 Coo//&? Averwe 16331 W e z  Blvd 

2 
printed: " 7  = f'SQO30f4 



c I b 1 I I I I 1 I I t \ t L I I 1 I 

Laboratory not respmvjbls (w mined infOfmafbn ' 

BBOm __ FDOH X E85370 
307 Cool i e  Avenue 

FDOH # EQ4418 

Brooksnlls, n 34801 
1633i Corter B M .  

H A R B O R  B R A N C H  
ENVIRONMENTAL 
5600 US I N&. FWI PhKa.  K 36946 

Phone: yn-33 9 -5qa y Fax: 

Client Contact: f i lLL 7: 



Florida Department of Environmental Protection 
Safe Drinking Water Program Laboratory Reporting Format 

PUBLIC WATER SYSTEM INFORMATION (to be "plet@j by sampler - h* type or P h i  legW') 

..... ~ . .  ., 
System ~ y p e  (w m) $-/community jNontransient Noncommunity i :Transient Noncommunity 

...... . . .  Address: ,. ic& W 3 C : I  :'&.-.. 

Phone #:-...ul- 3% . 5 qa.%.-. Fax #: K:! : 3TiJ 4L .. __ 

. .  

__~ .. ...... ......... .... - . ... .- 
city:.. ~~,~~~~~~ 5pnq.9 State: t 1 , :  . ZIP Code: BJ.c,i. - __ . 

.. 

E-Mail Address: &!G . ... . . .  . .  . - . __ 

SAMPLE INFORMTION (to be mpleted by sampler) 

Sample Number: c.cI_.. -. . Location Code ( i k w n ) : -  . 

Sample Date: 02108107 Sample Time: . ~ 8:40 . AM 
. .  

, .  Sample Location (be specific): WTP-POE .~ Grab ....... _- . . . . .  ......... .. 

Sample . . . . . . .  Type (Check Only One) , . -. 

Disinfectant Residual (Required when reporting results for triiabmethanes and haloacetic acids): mglL Field pH: _ _  

~ ' .2 !Distribution 1T]Routine Compliance (with 62.550) 

r:Entfy Point (to Divibutim) IConfirmation *...- of MCL Exceedence' -' jSpeCial (ndIorcom@immwith 62-59) 

!-iViolation Resolution 
[-:Replacement (of Invalidated Sample) 

Reason(s) fw Sample (check dl mat appbj 
~.. 

:-~. 
;Quarterly(which ab?-; 'N . 

%Plan1 Tap not for compliance with 62-550) ~..JCOmpoSite of MulUpk sites" 

FlRaw (at well or intake) 

8 Max . Residence Time LjO!her. ... ___ ............... 

I jAve Residence Time . . .  . 

i- 'Near First Customer .____I__ -- 

_. ~ 

,... 
I JClearance (permitting) 
I _  

Sampling Procedure Used or Other Comments: - 
I- 

. . .  __ . . .  

'See 62-553.500(6) for requirements and reshidbns. 
Note: See 62-550.512(3) for addiimd requ imnt r  

for Nihale or Nitrile MCL excaedences. 

* Ses 62-550.550(4) for requirements and 
altach a results page tor each site. 

SamPJetS "le: &-+Qm* . . . . . . . . .  . 

Sampler's Phone #: -4C-7 ,3%, 44,%4 
Sampler's E-Mail Address: . . . .  . _ _ . .  . . . .  ....... ._ 

CERTIflCAflON (to be completed by sampler) 

.- Sampler's Fax#: -Lc:7 - 3%; . 7 .tGC .- ~ 

- 
1- i I?QC!*_ . U * I '  1 r=+. --.:.-. .... 

Pnnl Name Print r i  
do HEREBY CERTIFY hat Ihe above public water system and sample cdlection information is 
completed and correct. 

Signature: -/5&&$#4&.. . .. .- Date: - -3 /+4L. .  __ . 
RepardngFwmst62-SIO.73 € 5 € & e J a n u a r / l 9 9 5 . M ~ ~  



Florida Department of Environmental Protection 
Safe Drinking Water Program Laboratory Reporting Format 

ABORATORY CERTIFICATION INFORMATION (to be CQmplem by lab - Please tvPe mt w) 

ANALYSIS INFORMATION (to be mpleted by lab) Date Sample(s) Received: - - - - aw7 .- - .. 

Pws ID (From Page 1): Sample Number (From Page 1): CQI ,- , - _ _  
Lab Assigned Report Number or Job ID; -~ -. - - - 2&7&2@! - .- 
~ ~ ~ ~ p ( s )  Analyzed and Results attached for compliance with Chapter 62-550, F.A.C. (a& all mat apply): 

- 

Srothek 09annB - Volatile -~ - Org_aniE Qisin@tionByKod_ucts- 
InojgaMcs 
! -]All 17 I - ~., )All 30 [>All 21 I ._ ITrihalomethanes 

! ‘All Except Dioxin ‘@,Partial [‘.;Haloacetic Acids 
I ‘?Partial 1. I 

: -‘iPartial : %omate 

F- .jChlorile 
[YNitrate ,. 

i ;Dioxin Only I . ~ .. INitrite 

I iAsbestos Only secondaries 

Radionuuidgs . -. 
1 JSingle Sample 
[ @ly Composilen CiAll 14 

! _jPartial 
Were any analyses subcontracted? ._ Yes X No 

If yes, please provide DOH certification numbers: - . _ _  . .- .- _. - .. 
ATTACH DOH ANALYlE SHEET FOR EACH SUBCONTRACTED 

CERTIFICATION 
1, . ~ -. CindyCromer - , - - Laboratory~Pirector -. -, . .... 

Print Name1 (Print Title) 

do HEREBY CERTlFY that all attached analytical data are cored and unless noted meel all requirements of the 
National Environmental Laboratory Accreditation Conference (NEMC). 

.~ ~ ~ 

’ Failure to provide a v a l i  and whnt FMda DOH labcertificalion number and a cunenl Anal@ Sheelfor the attached analpis results will result 
in rejectm of the repwt, possible enforcement against the public water system for failure to sample, and may result in nolilication of the DDH 
Bureau of Laboratory SeMces 
*’ Please provih radiological sample dates km!jcms fw each quar$r. 

COMPLIANCE DETERMINATION (to be mdeted by DEP M DOH) 
Sample Coilecbn Info Satisfactory: ‘;jYes j ]NO Sample Analysis Info Satisfactory: TjYes L1No 

r-JReplacement Sample(s) Requested (cirdeor h!@lightgc&s) above) nRevised Repod Requested W e  w hlghWWwCj)  *ye) 

~ - .  ]Additional Monitoring Required (dm a h i g M i g h l w ~ $  atawe) 
Reason(s): C.jMCL(s) Exceeded [ ]r)etecfiin(s) i/lncomplete Report 

-~ 

(]Missing Analyte Sheel(s) I .]Location Unsatistactoly \Analysis Unsatistactory 

Domer: -. __ , . , - .. . -. ~. . -. - . - - .. .__. ___ .- - 
Date Notified: __ , ___ . Person Notified: - ___. - 



VOLATILE ORGANICS 

62 - 550.310 (4) (a) 

ent: Aqua Utilities FLorida. IW. 

impk Location: WTP-POE Grab 

impling Dale: 2/08/07 8:40 

ite Received: 2/08/07 13:13 

Workorder: Harmony Homes Dichloropropane 

Sample Number: 2127882001 

PWS ID (From Page 1): 3$-&46'7 

mlam Analysis Analytical Lab Analysis DOH Lab 
Contam Name MCL Units Result Qual: Method MDL RDL Daif l ime Cert# 

L 

383 1.2-Dichloropropane 151 ugR 3.1 €PA 524.2 0.40 0.5 2 m 0 7  1945 ~m80 

- 



Sample Type (Check Only One) 

/- jDistribution 

1'. >Entry Point (IO Diskibulion) 

1 ~ [Plant Tap not for compliance with 62-550) 

!-jRaw (at well or intake) 

.I ... .lMax Residence Time 
! , . _ I  .Ave Residence Time 

[-';Near First Customer 

... - . _- .- 
Reason(s) for Sample (check all that apply) ~- _. -. - .- . -. _. . -. . - - .... ---. .-. 

i L _  -'\Routine Compliance (with 62.5%) ! $uarteriy(whch Qtr? 

~ $onfitmalion of MCL Exceedence' I ,.jSpecial (nor for cwnpliaancewith 62-550) 

1 n..- icomposite of Multiple Sites" . - .  lViolation Resolution 

Kjclearance (permimng) i ":Replacement (dlnvdidated sample) 

Sampling Procedure Used or Other Comments: __ - -. 

.. 

r;ow L ~ -. ... 

1 8 -  - -_ .~ - - I  - - - - _ _ _  
Pnnt Name Print Tdle 

do HEREBY CERTIFY that the above public water system and sample cdlection information is 
completed and correct 



Florida Department of Environmental Protection 
Safe Drinking Water Program Laboratory Reporting Format 

LABORATORY CERTIFICATION INFORMATION(b be a r " e t d  by lab. bW IWblY) 

ATTACH A CURRENT DOH ANALYTE SHEET 

Lab Name: -Harbor -- €pnfi Enviro~me~~~bora!.ln~ - Florida Certification #: ,- E96080 -, _I, 

Address: -. .-%!%!S 1 North. . . . - - - ~ Certification Expiration Date: , --q6@/2po7_ -. ., 

. - _  Fort Pierce. FL 34946 . - - __. .. - Phone#: - , - .  1773.4652400 E?!. 2aS_ - -. .- 

USiO~ - ANALYSIS INFORMATION (tobemmpleted by lab) Date Sample(s) Received:: .. .- - .  -. 

PWS ID (From Page 1): -. - - - - - 
Sample Number (From Page 1): - 

21 27882oO2 - - .- - - -. - _. - Lab Assigned Report Number or Job ID: 

Group(s) Analyzed and Results attached for compliance wi!h Chapter 62-50, F.A.C. (check all that apply): 

- Volatile -. Organ@ D@kc$&n_Byp~odu@ 
_. Inorganics Synthetg . Ogan& . 
1JAII 17 

I YNitrate ' > :Partial - 

\ !Trihalome!hanes 

L.,-IAII Except Dioxin &Partial L. ,Haloacetic Acids 

 bromate 
Radionuclides - _ _  ~ ,Chlorite ! 3ioxinOnly 

i ,Qtrly Composite" 

. 
1 -2 !All 30 12AlI 21 

. -  
rlPartial 

! I ~I ?Nitrite 
.. [ !Single Sample 
i !Asbestos Only - Secondaries __ .- 

;:All 14 
;- jpartial 

Were any analyses subcontracted? . . Yes .X- No 

If yes. please provide DOH certifmon numbers: . - . -. . - . . 
ATTACH DOH ANALYTE W E T  FOR EACH SUBCONTRACTED LAB 

CERTIFICATION 

1, - ~... Cindy - Cromgr. .- __ ._ , L a h a t 3  @?w.. , - __ 
[Print Name) (Print Tiie) 

do HEREBY CERTIFY that all attached analytical data are correct and unless noted meet all requirements of the 
Nafionai Environmental Laboratory Accreditation Conference (NEMC). 

.. - __ - . . Date: - - ?11,Feb-o7 ~ . ~ -  .- - -. Signature 

* Failure to provide a valid .and current Florida DOH lab certification number and a cunenl Analyte Sheet lor be anached analysis results will reSUl! 
in rejection of the report, possible enfwcwnent @mt the public water syslem fw failure to sample. and may result in notilicaSon of the DOH 
Bureau of Laboralow SeNices. 

Sample Collection Info Satisfactory: r :Yes L jNo Sample Analysis Info Satisfactory: /-]Yes S N o  

SReplacement Sample(S) Requested (drdew highlight yms) h e )  iTReviSed Report Requested(drde w highlght group($ above) 

j ]Additional Monitoring Required (ti& O( highlight g w s )  above) 

Reason(s): CMCL(s) bceeded L.. Il)etection(s) I !Incomplete Report 
LjMissing Analyte Sheet(s) 3Location Unsatisfactory DAnal ysis Unsatisfactory 

LlOther: .- ~. .~ ~ __ _ _ _  . 

Person Notified: ~- ~. __ Date Notified: ___ __. 

"?nts: __ .- . . . - . I . ~ .__-__ 

- - ~ - .  - DEPIM)H Reviewing Official: 
.~ __. . _ _  Date Reviewed: 

Repcrbnl Fm162-59.730 Elb'B8.J- 1935,RwbsdJanWymOl 



R B O R  B R A N C H  
LVIRONMENTAL 
,BORATORIES, p(sa INC. 
?&-,ms*gGmm- 

VOLAflLE ORGANICS 
62 - 550.310 (4) (a) 

:nt: Aqua Utilities Florida, Inc 

npfe Location: Trip Blank 

npling Date: 
:e Received: mat07 1x13 

Workwder: Harmony Homes Dichloropropane 

Sample Number: 21 27882002 

PWS ID (From Page 1): 

Anabis Analylical Lab Analysis DOHLab 
MDL RDL Datenime Cert# ntam 

Contam Name MCL Units Result Qual? Method 

0.40 0.5 2/19/07 20:19 E96080 )a3 1.2-Dichlompropane I51 ug/L 0.40 U EPA524.2 



H A R B O R  B R A N C H  
ENVIRONMENTAL 
LABORATORIES. INC. 
5600 -WbwpP& %!?e) a=- Date issued: October 31,2006 

70: Brian Heath 
Aqua Utilities Florida, Inc. 
930 S South State Road 19 
Palatka, FL 321779394 

.-. . . . .  ~ . . ~  ~. - .  ... .~ ~ . . . ~  ._ -. . . ~  . . 

Client: Aqua Utilities Florida, Inc. 
Workorder ID: Hermits Cove CN [2127061] 
Received: 10/11/06 1210 
~. ~ ~~~ ~ .. - -___- 

Dear Brian Heath; 

Analytical results presented in this report have been reviewed for compliance with the 
HARBOR BRANCH Environmental Labofatode6 Inc.'s (HBEL) Quality Systems Manual 
and have been determined to meet a p p l i i  Method guidelines and Standards 
referenced in the July 2003 National Environmental Laboratory Accreditation Program 
(NELAP) Quality Manual unless otherwise noted. The Analytical Results within these 
report pages reflect the values obtalned from tests performed on Samples As Received 
by the laboratory unless indicated differently. 

FOOH Safe Drinking Water Act, Clean Water Act and RCRA Certification #'s: 
€96080, €83509, E85370, E84418 

Questions regarding this report should be directed to the Report Signatory at (772) 465- 
2400, Ext. 285 referencing the HBEL Workorder ID DJumber]. 

Respectfully submitted, 

Technical Director or Designee 

~~.~.o. us.i.~o-~.h ~ ~ __.__ 
Note: Th1s report is no1 lo be wpiad, exwpt in tult. without the expressed winen mnsent of the HARBOR BRANCH EnYlrcnmental Labaratoris, hc .  

Fo~ifieme, FL 34946 Sanford, FL 32771 LehighAues, FL 33936 6rmkWile, FL 34601 
FDOH # €96080 FDOH # E83509 FDOH # E85370 FOOHU E84418 
Prinlad: 1w31106 P a Q e I O t 4  

.~ ~~~ 

4155 SI. Johns Pkwy Suits 1300 307 Coolidge Avenue 16331 Cortez &d 

- . I -~ 



c H A R B O R  B R A N C H  
ENVIRONMENTAL 
~~cUl,M&I=c.” LABORATORIES+ P b a  n 94 

INC. - 4Oamze5 IrBR1467.684 

Client Aqua Utilities Florida, Inc. 

Received: 10111106 1210 
- Workorder ID: Hermits Cove CN 

Quality Control Summary 

[2127061] 

Quality Conlrol Summary 
L Method HBELBalch pnalvW Issue 

- 
- 

.____ ~ 

5600 US 1 North 
Folf Pierco. FL 34946 Sanlod, FL 32771 \I L l C i .  Lehioh Acres. FL 33936 BnwksviNe. FL 34601 

Printed: lC131106 

4155 SI. Johns Pkwy Soice ?r~-.-- 307 Cmlidge Avenue 16331 Corlez Blvd 

FDOH # E85370 FDOH # E84418 - FDOH # E96080 FDOH # E83509 
I . Paga2d4  



CERTIFICATE OF ANALYSIS 
[2127061j 

sample ID: PO€ Grab 

Client: Aqua Utilities Florida, Inc. Workorder ID: Hermits Cove CN 

M a f k  Water Resulls reported on Wet Weight Basls 

___ 
5600 US 1 Norlh 4155 ~ J ~ i k s  Pbvy suite 1300 307 cooimge Avenue 16331 code2 aivaT---- 
Forl Pierce. FL 34946 Sanford. FL 32771 Lehigh Acres, FL 33936 BrooksviUe. FL 34601 
FDDH t4 E96080 FDOH # E83509 FDOH X E85370 FDOH # E84418 
Printed: 10131106 P a ! p 3 0 f 4  

- 
.. 



I 

.. - . . . - . - . . . . - . . .. .. .. .. . - -. . . . . . . 

1 H A R B O R  B R A N C H  A ENVIRONMENTAL 
LABORATORIES, INC. 
s s a ~ u s ~ ~ o m r ~ l r ( ~ + r a  - 
" " 4 6 s a S a o M ~  hrmo4w.L5B4 .~ . ~ ~ ~~ 

Client Contact 

As Will Appear On Report 

r ~ i ~ t r l b ~ f i ~ :  WHITE with REPORT; VEiLOW for FILE; PINK ID CLIENR GOLD lor SAMPLER 

I I I 1 I I I 1 I I I I 

1 I I - i  
I I I I I I  
i! 

1 

CHAIN PAGE 2 oi - 
1 I I I I I 



Florida Department of Environmental Protection 
Safe Drinking Water Program Laboratory Reporting Format 

PUBLIC WATER SYSTEM tNFORMATION (to be "Pletedby smpkr- P b s e  type or WntWly )  

_. 
System Type (heck one) gommunity _ _  'Nontransient Nooccinmunity C!Transient Noncommunity 

Address: ...... & G b  ...................... BLd& .. a, . .~ ............... 

.......... 

City: . . . . . . . . . . . . . . . . .  $ W A ....... .. _. - Slate: rCL ZIP Code: 3 L q Y  _ 

SAMPLE iNiORMkTlON (b be mmbtea by mer) 

................... _- .. Location Code ( i f m n ) :  ~ 

Sample Number: 

10/1M6 Sample Date: 

Sample Location (be specific): POE Grab 

__ 2:25 PM 
-I_-___ . Sample Time: 

............. ~. ~ 

......... ............. 

Disinfectant Residual (Required whm reparting resultsfor trihalomethaneJ snd hdoaaetIcaads): ........ mgfl Field pH: ......... 

Reason(s) for Sample (cheek ail Mat apply) ~. ~ ____-  Sample Type (check only One) 

)&try Point (lo DismBm) 

. .  Plant Tap not for mmpliance with 62.5%) Z ~ C m p i t e  of Multiple Sit&" 
Raw (at we11 M intake) 

Ave Residence Time 

.......... ......... ... ... ................ - 
,Distribution ' ..... idouune ComPuance (wumsz-550) i..]~uarter~y~whwam 

.- 
I ..~ !ConfhmaoOn of MCL Exceedend 

~ . .  !Clearance (permima 

7- Special (nd lom~l;ncewlth62.5) 

a-'iViolation Resolution 
?Replacement (01 InvatmedSmpie) 

-. 

- 
-. 

!. ~ 

Max Residence Time .... !Other: ~__  . .. . 

Sampling Procedure Used or Other Comments: __ ._ ...... .. 

. .."Near First Customer _-.____ - 
*%e 62-550.5'jG) tor raqulternents aid res- 
Note: See 62-550.512(3) Iw addibbnal requirements 

Ior Nitrate or Nibite MCL exwedences. 

* See Fil-550.550(4) fn myirements %d 
atlad, a rwlb page for each site. 

CERTlFlCATlON Ita be mmpleled by simpler) 

I, P ~ J L  . . . . . .  %PjGd ~. fat & ~ L P L ~  ~ ~ o r r  . . . . . . . .  6;Icl) .- .... (&a- '" '+.iVL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  
Print Eiame Wni TiUe 

. . . . . . . . .  - 

. . . . . . . .  

do HEREBY CERTIFY that the above public water sysiem and sample collection information is 
completed a n 3  , 

~ ---. Signalure: - __ ... Dale: ....... ........ . - ..... ............. 

Repc&gFwM1625M.730 Efhcbvs Jsnuary 1995,RevsedJwwj zw4 

__1_ . ........... -__F___._ 



Florida Department of Environmental Protection 
Safe Drinking Water Program Laboratory Reporting Format 

LABORATORY CERTIFICATION INFORMATION (b be "pleled by lab - *a= type or ml IeSalY) 

ATTACH A CURRENT DOH ANALYTE SHEET 

Lab "le: Harbor Branch Envimnmental _- Laboratories, Inc. Florida Cerlification #: - E96080 ~ .~ 

5600 US 1 North Certification Expiration Date: 06/30/2007 
1172) 4652400 Ext. 285 Fort Pierce, . FL 34946 . Phone #: 

Address: . .  

_- 
ANALYSIS INFORMATION (to be mmped by lab) Date SamPW Received:: ....... .- .. 1011 1/06 ____ 

... __ - _ _  pws ID (Frcm Page 1): 

Group(s) Analyzed and Results attached for compliance with Chapter 62-550, F A.C. (ched; all mal apply): 

Sample Number (From Page 1): 

21'27061001 Lab Assigned Report Number or Job LD: -~ 

Volatile Organics Disinfectbn Byproducts Inorganics ..... .- -. Synthetic -. __ Organics .. - 
il;Al( 17 !JAU 30 DAH 21 DTrihabmethanes 

Wpartial 3 A I I  Except Dioxin aPaliial @Haloacetic Acids 

!lNitrate Y ' p ! M  - UBromate 

r-lNitiite  dioxin Only Radionuclides nchior i  te 

"Asbestos .... 1 Only Secondaries 

I- 

- 
USingle Sample. 
eatrly Composite' -~~ 

r w 1 4  
=Partial 

Were any analyses subcontracted? Yes X N o  

____ -- If yes. please provide DOH cwtification numbers: 
I-- 

ATrACH DOH W L Y E  SHEET FOR EACH SUBCONTRACTED LAB 

CERllFICATlON 
1, . CinkCromet .. . , Laboratory Director ~~ 

(Print Name) (Prinl Tie) 
do HEREBY CERTIFY thal all attached analytical data are wrred and unless noted meet all requirements of the 
National Environmental Laboratory Accreditation Conference (NELAC). 

- ___ ......... . - Signature k- . , Date: - - 31 -0ct-06 ... ....... . 

e Failure to povide a d i d  and current F W  WH lab caMkaUOn number and a current Analyle Sheet fw the altached analysis results Will result 
in rejm of the report. possible enform" against the public water system for faiiure to sample. and may result in nuMcation of the DOH 
Bureau of Laboratory Selvices. 
** Please prwide radiolagid sample dates locatims fur each quarter. 
COMPLIANCE DETERMINATION (to be "Wed by DEP DOH) 
Sample Collection Info Satisfactoly: GYes ;IINo Sample Analysis Info Satisfactory: Z Y e s  U N O  

.... ..I iReplacement Sample(s) Requested (drdeortighlghl grcup(r) above) DRevised Reporl Requested (arde P( hi$ligh! group$) above) 

Reason@): , . .  ::MCL(s) Exceeded ;3Detection(s) - 

Person Nolified: . . . . .  Date Notified: ~ 

 additional Monitoring Required (&e 01 highbht grwp(s) above) 

"Incomplete Report 
. 'Missing Analyte Sheet@) iXxa t ion  I..- Unsatisfactory : .~ jAnalysis Unsatisfactory 
.' 'Other: . ~ . . . . . . . .  ___ 

.. . . . . . . . .  

...... .... . . . . . . . . . .  ________-__~I__...__. Comments: 
Dale Reviewed: DcP/DOH Reviewing Official: 

..... 
RepolPrq Formal 62.553 730 Efk+kaJanwrl1995. R d  January 2W4 

...... ..... I ___ -I_-- ~- 



INORGANIC CONTAMINANTS 
62 - 550.310 (1) 

Client Aqua Utilihs Florida, Inc. Workorder: Hermits Cove CN 

Sample LoMtim: POE Grab 

Sample Number: 2127061001 

Sampling Dale 10/10/06 1425 

&!e Received. 10H1106 12.10 

Contam Contam Analysls Anaiybl Analysis DOH Lab 
ID Name MCL Units Result Quat Method LabMDL D a t a m e  art# 

- 
1024 Cyanide [O 21 mgll 0.0047 U SM4500CN E 0.0047 10/23/06 1125 EQ6080 

L 



HARBOR BRANCH ENVIRONMENTAL LABORATORY 
5600 U.S. 7 North, Fort Pierce, FL 34946 
(772) 465-2400, EA?. 285 

October 19, 2006 

Brian Heath 
Aqua Utilkies Florioa. Inc. 
140 Hope Street 
Longwood FL 327505141 

. . . . . . . . . . . . . . . . . . . . . .  .. 

Client: Aqua Utlllfles Floiida, Inc. 
Workorder ID: Harmony Homes HAA5 [ 2?26W1] 
Received: 9128106 1 : 17:OO PM 

. ~ ....... ._.__. -. .-- . _ _ _ _  ......... ...... 

Dear Brian Heath 

Analytical results presented in this report hauebeon revlewed for compliance with the 
Harbor Branch Environmental Laboratory komprehenskte Qualtty Assurance Plan 
(FDEP CQAP #870174) and applicaMe quality contml criteria. The qualily control 
parametets evaluated heve met ell method and compliance criteria un les~ otherwise 
noted on a Quallty Control Summaly Page immediately follbwing this coversheet. 

FDOH Safe Drinking Water Act, Clean Water Aff and RCRA Certification #‘s: 

E96080. E83509. E85370, E84418 

Note: This report is not to be copied, except In full, without the expressed written consent of 
Ih3 Parbar. @ranch Enuimnmectel La.hora!flr{. 

Respectfully submitted, 

’. ,q 
.. ,.Ai/) ....... 

Cindy Cromer ’ 
Laboratory Director 

. . . . .  . . . . . . . .  .- - I 



Florida Department of Environmental Protection 
Safe Drinking Water Program Laboratory Reporting Format 

PUBLIC WATER SYSTEM INFORMATION (to be W ” e d  by ssnplcr. Plene lrpc or prlnt legbiy) 

System Type [deck one) ,~Commundy r]Nontranslsnf Noncommunity I-ITransienI Noncommunily 

‘Near Fin\ Customer ._-.. .. . . . . . . . . . . . .  _ , _ _ ,  , _ 

............. .- . . . . . . . . .  . 



Florida Department of Envlronmental Protectlon - Safe Drinklng Water Program Laboratory Reporting Format 
LABORATORY CERTIFICATION INFORMATlON(I~ be "Pkfm BY lab. P@~w IYPe a Pflnl18gW) 

ATTACH A CURRENT DOH ANKYTE SHEET 

Lab h e :  ......... Harbor Branch Envimnmenlal ......... Laboralories. Ihc- .. FIorida Certlflcation #., .-L9%00, .. 
Address: 5600 US 1 North Celtificatbn Exp'rallon Dale: 06/30/2007 - ........... ___ . .  ._ .. ----.. ........ _.--. 

__ . P h X  ............. FL 34946 .......... . Phone #: m2,425-2400 .. Exl. 285 . ... 

ANALYSIS INFORNV\TION (lo ba m p k ~  by tab) Date S a m P W  Received:: ...... .__ ........ - ...... 

- .-.___r..l.., .. Sample Number (FIO~ psge 1) :  QOL pws ID (FromPap 1): ,3%447...- .. ... 
Lab Assigned Repoct Number or Job ID: .... z!A.L?$/ __._ 
Group(.s) Analyzed and Results attached for compliance with Chapter 62-59, FkC. ( c w  AI mat appty): 

lnorganlcs Synfhetic . . . . . . . . .  O@nlcs -. . . . . . .  Volatile _I O q m h  .. Disinfectton ... By&mducts. . .  . 
.' -All 30 W\a21 I-.-. ?hihalomethanes 

I-.,: 'Partial CjAIl Except DMxln ClPflar [@-laloacelic Acid5 

i :jNilrale ilPartla1 [TBromete 
: IDioxin Only Radionudies -F.-.~... IT]Chlorile 

Secondaries 
C]AII 14 
1 --]Partiei 

._  
... .',;All 17 c...! 
.... 

no nil rite L . ., 
'JSingle Sample 
f-]olrly ComposHe" 

iAsbeslos Only 
... 

Were any analyses subcontracted? X Yes No 
... 

If yes, please provide DOH certificalion numbers: k-gq - /2!? .-.__- , 

ATTACH DOH ANALME WET FOR EACH SUBCOMIU\CTED LAB 

CERTIFICATION 

do HEREBY CERTIFY thai all attached analytical data are ~onbct and unless.noted meet ail requirements of the 
National Environmental Laboratory Accredilalion Conference (NEW).  

' F attire IO pmvlde 8 wipJ nnd cunmt FlaCiJa UOH bb ceninEbhon nurimer and a @rent Andy)* Sn@Clfor he sllached MLsIy9lS resulh W i l  nrull 
in *ion of he few. poxdble enlorcement again$( Ihc puWc Waler ryrtam k4 ldlurs lo asmpb.'d may ltsult in IrOlIbCation Of lb DOH 
Bufeau of LrIk4atorv Services. 

Dale: . . . . . . .  19.ocl-06 Signature . &..+---... ............... . . . . . . . . . . . . . . . . . . . . . . . . . . . .  

Sample Coktion Info Satifadory: ?Yes /'']NO . .  Sampla Analysis Info Salislactory: Dyes  !'-!No 
,... 8 lReplaGemenl Sampte(s) Requested (&e C f h i p h i l p h c ~ S )  atme) ITReevised Repoff bqUeSted(d%kwhW%MQm$,*)&w,) 

I .. -iAddRional Monitoring Required (C&W NgMghtghlgrmds) she) 

Reason(+ ; lMCL(s) Exceeded i ]Detedion(s) r"l1ncomplete Report 

.... - 

- . L "[Missing Analyle Sheetis) iJLocaUon Unsatisfactory j'iAna1ysi.s .... Unsatisfactory 
.-_. - - -. -. __ .- ......... .. . ... ....... ..... '!Olher: ... . 

Person Notifed:... . . . . . .  - -. ..... ........ Dale NoliBed ..... c 
.. .......................... _._ .... ._. ....... - ..... - . . .  - Comments:. 

.... ... -. . ..... . - DEPlDOH Reviewing Otlicial: 
-. - -. Date Reviewed: 

uvmq ~ 0 n u t 6 2 5 ~ ) . 7 ~  E n m i m w i w  RIIIWOJMYIO XWI - 

. . . . . . . .  
~ . . . . . . . . . . . .  - I 



I 1 1 I I 1 I I 1 I I I I 1 I I I 1 1 



I I I I 1 I I I 1 I I I 1 I I I 1 I 

t 



I 

I 1 I I 1 I I I I I I I I I I I 

. . . . . . . . . . .. .- . . .. - . , .. 



Department of 
nvironmental Protection 

Jeb Bush 
Governor 

Central District 
3319 Maguire Boulevard, Suite 232 

Orlando. Florida 32803-3767 

Sent 10119105 

VIA E-MAIL 
BEHEAIH@AQUAAMERICA.COM 

October 10,2005 

Aqua Utilities Fiorida 
P.O. Box 490310 
Leesburg, FL 34149 

Attention: Brian Heath 

Colleen M. Castille 
Secretary 

OCD-PW-SS-05-0947 

Seminole County - PW 
Harmony Homes 
I'WS ID Number 3590497 

Dear Mr. Heath: 

This confirms a visit to the subject community public water system on SLptember 21, 2005, by Joni Petry 
of this office to conduct a sanitary survey. The inspection was conducted in the presence of Teny 
McCarthy of Aqua Utilities. A copy of the sanitary survey report is enclosed for your reference and 
records. 

There were n o  deficiencies at your water plant at the time of our visit; however, please note the items 
listed on pages 5 and 6 of the report and provide the requested information. 

The Department values your continued cooperation in operating and maintaining your water system and 
appreciates the assistance provided during the sanitary survey. 

If you have any questions, please contact Joni P e w  by email at Joni.Petry@dep.state.fl.us or by phone at k j  Y- 
II 80 5 

(407) 894-7555, extension 2294. " M i  
i, 

Sincerely, .:; 2;; 5 
2: c\1 Lo ~- .  

,.,- c3 2 
Kim Dodson, Environmental Manager x 3  & 

a; J: SI w 

" 0 

2 v, 
0 Q c. LL 

L. V 

Drinking Water Compliance and Enforcement 

cc: Joyce Bittle, Seminole County Health Department (joyce-bittle@doh.state.fl.us) 



State of Florida 
Department of Environmental Protection 

Central District 
SANITARY SURVEY REPORT 

Plant Name HARMONY HOMES County Seminole PWS ID # 3590497 
Plant Location Phone: 352-732-6027 
Owner Name Aqua Utilities, Brian Heath Phone: 352-7324027 
Owner Address 
Contact Person W i I I iain Trendel .. Title Lead Owrator Phone 407-339-5424 
This Survey Date 9/21/05 Last Survey Date 9/24/02 Last C.I. Date 7/9/98 

101 Plvmouth Ave.. Altamonte Sprinw. FL 32701 

P.O. Box 4903 10, Leesburr. FL 34749 Email: behcath@aquaamerica.com 

PWS TYPE a CLASS 
Community (5D) 

0 Non-transient Non-community 
c] Non-Community 

PWS STATUS 
Approved system with approval number 8 date 
Serial $3982 dared 211 5/60. cleared I1/15/62 

0 Unapproved system 

SERVICE AREA CHARACTERISTICS 
Sinale Familv Homes 

FoodService: U Y e s  U N O  “/A 

OPERATION 8 MAINTENANCE 
Certified Operator: Yes No [7 Not required 
Operator(s) 8 Certification Class-Number 

0 8 M Log: @ Yes 0 No 0 Not required 
Operator Visitation Frequency 

Hrs/day: Required NtA Actual N/A 

Terry McCarthy C-4617 
William Trendel C-64 I 1  

Dayslwk: Required 3 Actual 5+1 
Non-consecutive Days? Yes [7 No N/A 

MORS submitted regularly? Yes No 0 N/A 
Data missing from MORs? 0 No Yes [7 NIA 
~- Finished water orthophosphate levels not reponed on 

RAW WATER SOURCE 
GROUND; Number of Wells 1 

City of  Altamonte 
0 PURCHASED from PWS ID # 

Emergency Water Source - .  
Sorings orovided thou& 2” manual interconnect 
Emergency Water Capacity Unknown 

RY POWER SOURCE 
[XI None NotRequired 

TREATMENT PROCESSES IN USE 
Disinfection-hwochlorination: Iron sequestration - 
Aquadene (aDproved design dosaEe rate for Aqua Mag 
1.3opm total ohosohate: use of Aauadene accepted 
after 9/24/02 sanitary survevl 

None at this time 
What additional treatment is needed? 

For control of what deficiencies? 

Number of Service Connections 67 
Population Served 234 Basis 3.5/svc. cx. 
Average Day (from MORs) 13.317 md 
Max. Day (from MORs) 47.800 rud 6/05 
Max-day Design Capacity 216.000 md 
Comments 
I58 uopulation size. Please provide correct and updated 
inforinatiEn to the Department and on the MOR. 

MORs show 64 service connections and 

DISTRIBUTION SYSTEM 
Flow Measuring Device Flow Meter 
Meter Size 8 Type 
Backflow Prevention Devices: [XI Yes 0 No 
Cross-connections None observed. 
Written Cross-connection Control Program: Yes 
Coliform Sampling Plan: Yes No 0 NIA 
Comments Cross-connection control plan on file is 
from 1993. Copv of coliform sampline plan kept at 
plant: please submit a copy to the Deuartment. No 
DisinfectantdDisinfcction Bvproducts Plan on file. 

3” McCrometcr 

2 



PWS ID # 3590497 
Date 9/21/05 

COMMENTS: FL Well ID# AAH2586. Provide all unknown information. Check valve redaced within the past year; 
removal of previous check valve left mild indentation in well pad. Please note the Department will accept the casine and 
the well Dad as they currently exist unless the well is found to be chemicallv or bacteriolouicallv compromised. 

3 



CHLORINATION (Disinfection) 
Type: 0 Gas Hypo 
Make Stenner Capacity 40 gad 
Chlorine Feed Rate Set at 5 
Avg. Amount of CI2 gas used 
Chlorine Residuals: Plant I .39 Remote 1.41 
Remote tap location 
DPD Test Kit: 0 On-site [XI With operator 

Booster Pump Info N/A 

1 

NIA 

304 Magnolia St. 

0 None [7 Not Used Daily 
Injection Points 

Comments Aauadene iniected into raw water l ine 

Prior to hydro tank 

System is flushed twice a month. 

TankTypelNumber I H I 

,ChlorineGasUse I YES NO I Comments I 

i 

\Requirements I 
DuhSvstem I O  01 

By-pass Piping No 

\ I  I 

Chained Cylinders 1 0 I I 

- 
Sight Glass or 
Level Indicator 
Fittings for 
Sight Glass 
Protected Openings 

PRVIARV 

On/Off Pressure 

Access Padlocked 

, 
Repair Kits I C 1  01 

Yes 

Yes 

Yes 

PRV 

50-70 
Yes 

, 
Fitted Wrench I O  01 

\ -  
Auto-sktchover 

ility 
at 

Scale 

, 
HousinglProtection U u1 

~ ~ 

0 0  

0 
0 0 
0 0  

(Gases, Fe. 8 Mn Removal) 
NIA Capacity 

Aerator Condhw, 
Bloodworm P r e s e n c h  
Visible Algae Growth 
Protective Screen Condition 
Comments 

Height to Bottom of 
Elevated Tank 
Height to Max. 

PWS ID # 3590497 
Date 912 1105 

N/A 

NIA 

STORAGE FACILITIES 

waier Level 1 1 I 

Model 

Capacity (gpm) 
Motor HP \I 

Maintenance u 

NIGH SERVICE PUMPS 
I PuhNumber  I NIA I I I 

\ I I I 

Type \ 
I Make \ I  I I I 

I I \  I 
Date Installed I I 

I I 1 d 1 

4 



PWS ID # 3590497 
Date 912 1 / O S  

DEFICIENCIES: 

No physical deficiencies noted. 

COMMENTS: 

1. Based on the treatment processes and permitted maximum day design capacity. this system is 
classified as a category V and class D plant. This system will require staffing by Class D or higher 
operator performing 3 nonconsecutive visits per week. [Rule 62-699.310(4)(e), F.A.C.] Please make 
the necessary changes to the monthly operation reports (MORs) to reflect this change. 

2. Provide the correct information on the number of service connections and population. Monthly 
operation reports (MORs) indicate 64 service connections and a population of 158; Department records 
indicate 67 service connections and a population of 234 based on 3.5 multiplier. Include the correct 
information in a response letter to the Department and ensure the correct information is provided on the 
MORs. 

3. Finished water orthophosphate levels are not being reported monthly as required in DEP's letter dated 
October 3. 1994. Orthophosphate levels shall be monitored biweekly at the entry point to the 
distribution system and reported on MORs. 

4. Provide documentation of last cleaning and inspection for finished water storage tanks. Accumulated 
sludge and biqrowths shall be cleaned routinely (i-e., at least annually) from all treatment facilities that 
are in contact with raw, partially treated, or finished drinking water and that are not specifically designed 
to collect sludge or support a bio-growth; and blistering, chipped, or cracked coatings and linings on 
treatment or storage facilities in contact with raw, partially treated, or finished drinking water shall be 
rehabilitated or repaired. Finished-drinking-water storage tanks shall be chedted at least annually to 
ensure that hatches are closed and screens are in place; shall be cleaned at least once every five 
years to remove bio-growths. calcium or iron/manganese deposits, and sludge from inside the tanks; 
and shall be inspected for structural and coating integrity at least once every five years by personnel 
under the responsible charge of a professional engineer licensed in Florida. [Rule 62-555.350(2), 
F.A.C.) 

5. Provide the emergency water capaaty supplied by the City of Altamonte Springs to Harmony Homes 
lhrough the 2-inch manual interconnect. 

6. The Deparlment does not have a copy of the written Coliform (Le. bacteriological) sampling plan. 
Please provide a written plan that addresses the location, timing, frequency of sampling, and rotation 
period. A copy of a sample bacteriological plan is available upon request. [Rule 62-550.518(1), F.A.C.] 

7. Provide a copy of the DisinfectantslDisinfection Byproducts Plan at the water treatment plant and to the 
Department. [Rule 62-550.821(10), F.A.C.] 

8. Please provide information on how this system has established and implemented a cross-connection 
control program, including a written plan, to detect and control cross-connections and prevent backflow 
of contaminants into the water system. [Rule 62-555.360(2). F.A.C.] 

9. Provide information for items marked "unknown" in this report 

5 



PWS ID # 3590497 
Date 9/2 I I05 

REMINDER: 

1. This system is required to monitor for the following parameters during 2005: lead and copper tap 
sampling (samples taken 6/21/05 8 7/11/05); total trihalomethanes and haloacetic Acids (annuatly); and 
total coliform bacteria including residual disinfectant levels (monthly). Monthly operation reports are 
due within 10 days after the month of operation. 

2. No later than December 31, 2005, suppliers of water shall provide an operation and maintenance 
manual for each of their drinking water plants and shall update the manual thereafter as necessary to 
reflect plant alterations and additions. The manual shall contain operation and control procedures, and 
preventative maintenance and repair procedures, for all plant equipment and shall be made available 
for reference at the plant or at a convenient location near the plant. Bound and indexed equipment 
manufacturer manuals shall be considered sufficient to meet the requirements of this subsection. [Rule 
62-555.350(13), F.A.C.] 

tnspector Title Env. Smcialist I Date 10/3/05 

I -dz& >-- 
Approved by Title Environmental Manager Date I011 0105 

6 


